YANMAR

YANMAH PARTS CATALOG
DIESEL |
TRACTOR

Published APR,1999
NPC-3680




YOUR PARTS ORDERING

When placing your parts order with us, Piease contact us upon confirming the Model, Part No,
Description and Q'ty of the parts you want 1o order by this parts catalog.

First look for theillustration of the part you want. Then you can find out the necessary informations
by tracing the illustration No,, as each ilustration corresponds to the parts iist on the foliowing page.
All parts the illustrations of which are not numbered shail not be sold separately.

You are asked 1o prapare parts, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

Parts other than those due 1o misshipping on your part shall not be allowed to returned in
principle.

Please surely use YANMAR Genuine Parts in any YANMAR product.

(Use of similar goods (parts) on the market causes earier damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

In the case where a Ref. No. given n the list does not agree with the corresponding Sketch
No. i dlustration (no suffix number as shown below), an illustration for such a New Part has been
omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given.

{Example] Sketch No. in Ref. No.
llustration in List
1 1 [Before the change)
(R {After the change)

Indication and meaning of level

Level .
. veeenseee- A rumber of dots indicated is called the level which refers to the assembly-
component relation of an assembly part.
(“ - "refers to an assembiy pan.)
e sreeeeesseeeeee-Refers to a component included i an assembly part indicated by one dot (-]

{It indicates a sub-componet of pertinent assembly part indicated by one
dot {+)}
Indication and meaning of interchangeability symbol
(Given under the column “I " next to the quantity column in the fist)
In the case where a parts change took place, one of the following intarchangeability symbols is
indicated for that part:

Symibol Intarchangeability Comants note
N New O New Pan s nterchangeable for Ol Part but not ntarchangeabs conversely.
—O Same as symbol N but supply of Old Part is suspended and New Part is
P New Qld K
—r— sold in the future.
—
Q New - Old New Part s not ntsrchangeabls for Old Part but interchangeable conversely.
R New Okt New Part is interchangeable for Old Part and vice versa,
—5—
—
S New Oid New Part 5 not imterchangeable for Old Part and vice versa.
——
w Part nowly added.
Z Part discontinued.
£ Not interchangeable by single part but nterchangeable by set of tha relted
parts.
K Changed oniy in quantity used.

Refers to a component inchded n a complete part indicated by two dots (+-).

g

Remarks ««-eeeeeeenees {column "R" given at the nght end of the list)

9-1) A pumerical or alphabetic character (symbol) may be indicated under the column “R™

9-2} A comment {remarks) for a part in question is given at the lower part of the list, following
a symbol dentcal 10 the aftermentioned symbol when a symbol 1 indicated under the column “R”

10 Virwal No. in illustration

11,

A Sketch No. in iliustration contaming an encircled numeral indicates other related Group No.
[Example] ————— Group Ne. 3
3—1 indicated.
—— Ref No. 1

Change Effective Machine No.
When a part is changed, a Change Effective Machme No. of such a mode! for which a New Part
1s apphed 1s indicated as follows:
[Example| Model columns A - F

{Medel indicaton is given in two kinds, namely, 4-model and &-model indications.)

correspond to A ~ F in front of Change Effective Machine No..

4-model Indication 6-model Indication

(A) = (Ay= o=
(B) = B = (E)=
€= @)= (F)=
oy =

|[Example] A=F610001 B=FB612001

Modal column A indicates that a paris change is put nto effect from Machine No. 610001
and on. And morecver Model column B indicates that a parts change is put into effect from
Machine No, 612001 and on.

{Classification]
E - - Engine No.
F Machine Body No. indicated.
R - - Rotary Unit No.

12. Additional Group No. found in the Revised Edition

Kindly understand that a Group No. other than consecutive numbers has been entered in the case
where the corresponding Group is added within the pertinent Section,

[Example]
Saction
B0DY SECTION
Group No. Group mane

46. ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49, TRANSM, CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY  (Group added for the YSR1300-N)
65. CONTROL LEVERS ' {Group added for the YSR1300-N)

SNOW REMOVAL SECTIGN E

52. CHUTE
53. SNOW REMOVAL FRAME & BLOWER

Additonal Groups are indicated.

QOwing to the improvement of YANMAR Product involved or its parts, the contents of this
Parts Catalog may be altered without prior notice 1o you.




Specifications :

Model Fe-240H | Fe-280H
Drive system 4-wheel drive
Overall length *1 mm 2424 2449
Overall width *2 mm 1418 1470
Overall height *3 mm 1300 1318
Dimensions Wheelbase mm 1635 1635
Tread Front mm 956 1024
Rear mm 10714 1123
Greund clearance mm 325 360
Weight kg 965 985
Make Yanmar
Model ITNET8A ] 3TNES2A
Type Vertical 4-cycle water-cocled diesel
Output(SAE Gross) hp/rpm 24/2500 | 28/2500
Engine No. of cylinders 3
Displacement cc 1204 l 1330
Type of air cleaner Dry{dual}
Fuel tank capacity 4 18 18
Battery capacity V.AH 12V-60AH 12V-60AH
Steering Type Hydrostatic power
Clutch Type Dry (single stage)
Brake Type Wet disc
Type Hydrostatic transmission {3 ranges)
Transmission Max. traveling speed wm/hr 213 205
Trave! speed Forward  «myhr 0-20 0-19.2
Reverse  wmshr 0-12 0-11.5
Tire Turf standard Front. Rear 25 x 85-14, 136-16
AG standard Front. Rear 6-14, 95-22 7-14, 9.5-24
Rear P.TO. type SAE 1-3/8, live
P10 Front rpm 2000 2000
Speed Mid rpra 2000 2000
Rear pm 540
Type Hydraulic position control
Hydraulic hitch | Hitch 3 point hitch, SAE 1
system Lift capacity kg 622 622

Drawkar

Yes

Optional attachments

Front bumper weights, rear-wheel weights,
cahin, front 3 point hitch,
Dual-speed turn{Fe series), tocls and jack

“1iw/o 3P, "Z:min. tread, "3:top of steering wheel
Note:This is a preliminary brochure and subject to change without notice.




WIRING DIAGRAM

HYDROSTATIC
POWER STEERING

X]

CODLER<?

MLET PORY
{COVELE ACTIOW)
L}
{DOVELE ACTIOK)
= -

i

1
1
1
i

|

|
|
|
|

n_{'

]

| #T0X10

L |
1

=5

|
|

£
CONTOROL VALVE
£

1
1
16. 2u. %P A i :
{185mkgt/ome} H |
] RN IV SN I W
i— ~
‘ N, -.
’ E p INSTALL PT21/74-PLVE
1

|
I
|
|
!
I
|

B — ¢ _

HST UNIT

</ FILTER
145~351
CODE:198129-25300

MOTER
CHARGE PUMP

SYSTEM RELIFE YALYE:34, 3L IMPR( 3508kl /ome)
PUNP 10

:0~23.4 cec/rav
i23,4 gcrsreviigt )
:6.2 ce/rey




WIRING DIAGRAM

TIREER
CALE COLOR GITE LAMP FUEL COMB INATION Sw FLASHER 9. %YR P12 COMBINAT | ON
A ooLos | RELAY  GAUGE SENDER SO RELAY o1 pressor o e o
e 0 5¥G L1278
¥ WHITE 1 SHTURN IHD LANP R | ——
3 SHE D, 550 L1148 HORN 5W
] ®ED fm T=0TURK IND LawP L
L “G%Eiu!.l D.SGY Pio i H
o o~ - CHARGE 14D LANF
BLUE SERE 4 o X [Bocozd 9. smG LO3A 2 FREE
x o) b g o |2zzEeF =4 I57e)
[ EEE 3 srarTing L - B weren L FusH
o LEEE: q s = —— e LANP S¥
WEX. ) <4 | e E @
e 1 L L 355%. 29 7 | H88334 0.57 P13 Tit]e
L+ g}
e S Pusssuﬂt o . o ,,: o - THERMD START
T GO L Ry FhERHEEEREREEERER
994 9319 | 9T L2601 £08 3 1 =D [0
Al o [ | o ER . Frarien -
H £6E 243 =) 1] Lawe :) OFOF—F0
HEAD LAMP 1 L]
SEw - 9. 5GY &
‘-‘“ Ng oy
“ al d9 & g.svw_zo1 ([ |]
;EMPERAYUR = od 4 ) p.5v¢ 201 :p@ FUEL METER
: o o
-d 3 ﬁ)
i =
= 9. 3Y0_£92 o1 TEMP GAUGE
=l é]
23
59 E
<ol eed 5 b=
= MG CLUCH 4 -
a4 " E COMBINAT |ON METER
£-p10) - Eoth
HORN S0V j — =L
of SGY P19 5 GY
b 3 -ETTEY T
f B ks a_piglibse
o T3 Y P i3
] = Q5 Gy HO1 & gy
< o = o Q. §5Lw ¥Q1, i1 e 0%
Sa 2.0 3G L 0BG EH1 tan (5wxa)
- PR v 28y Elc 28w 0 e _PITR
9.5 Y8 pg T vp 2BG E11} CLUCH Sw Sl 10X g: ::::E ::::::]
050 LIZK B3, tugw & {20wxE)
208 G0 057 gup
s GAY LUA Sy rumk L t20wk2y
- Lo ST SAFETY TRAILER COUPLER
P 2508 yous o
& 25 oo 3! RELAY
o 0.5 glaa
3 =333 -
o I 1 “ﬁgﬁ L SE T STARTER
4139 49 113 IR | RELAY
=4 o o A\ BebE —4 F T iR
33 ) ofd 2R HAZARD SV M) riooo awe
.4 ~y - o PTO 5¥ = CREARANCE {20wx4)
23 BRAKE 5w P10 5w | o 5w
ol _ -
| ] = ozo |—-(z3
e 54 | soLewoin =i @Iﬂ e
o ety J A RELAY e bl AC(58} " hue
SEXCER - 1 N 4 o L1z 1S
o M o b =14 LIEREEEEERE EEEE] Ly L0 5
RAa 9 I a3 9 & ddd44d434 EEEE SEEHDS  ruRn AW R
4« 4 o 5 (20w
S dd 49 >e] 28 oW PEL
FUSIBLELINE = = oo dd 1 7 EEEE: ~
HEAD LAMP L o o o o o H-2 0. 85wg U12 P ARV LI b EEECCEL LCEE . %]
5w 2 g8 o of o-¢ ¢ 895RG 101 - LS S pRakE{21W)E
. N o el 2.0 v 8318a |f DE_PLY Ay TAILH'} LAMP
o 9 PACITT] AN
=1 1] =74l 8 2.0 Ry D14 ERe N
| - D, BSLY ¥ WEP PITC
E S D_GL = 2.0 Ry 300 [T IT) Wi in g P
- X
D GR _PAT
STARTER a1} 'l: 250 133
gig A58 B3
%ﬂ- 12V1. BKw FUSE Box b
0 FUEL SHUTOFF
Q SOLENDID 16
HATYERYiSTARTING S¥
—_— 8 |BR:|BR.] Gy | Gy
= [Lorr OF0
on_ | OO
Ban | OO0 o0




YOUR PARTS ORDERING
SPECIFICATIONS

WIRING DIAGRAM

GROUP NO. GROUP NAME

ENGIN UNIT(3TNET3A, 82A-RTR)

—

. CYLINDER BLOCK
GEAR HOUSING

CYLINDER HEAD & BONNET

. CAMSHAFT & DRIVING GEAR

. CRANKSHAFT & PISTON
HYDRAUL1C PUMP

o

. LUBRICATING OIL SYSTEM

—
—

. COOLING WATER SYSTEM
12. FUEL QIL INJECTICN PUMP
13, GOVERNOR
14, FUEL OIL TNJECTICON VALVE
15, FUEL OIL LINE
16. STARTING MOTOR
17. GENERATCR
ENGINE CONTROL UNIT
18. ENGINE ACCESSORIES
19. ACCELERATOR LEVER
20. FUEL TANK
21. FUEL PIPE
22. BELT COVER
23. FRONT P.T.0.

HOUNTING FLANGE & 0IL SUMP

SUCTION HANIFOLD & AIR CREANER
EXHAUST MANTFOLD & SILENCER

GROUP NO,

GROUP NAME

FRONT AXLE SECTION

24,

25

26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
38.
490.

FRONT BRACKET

. CENTER PIN SUPPORT
TIE ROD

RING GEAR
DIFFERENTIAL GEAR
PROPELLER SHAFT
FRONT SHAFT{1}
FRONT AXLE CASE
FRONT GEAR CASE
FRONT SPINDLE
HI-SPIN DRIVE
SHAFT COVER

FRONT WHEEL TIRE
STEERING GEAR
STEERING PUSH
DRAG RGD

TRANSMISSION UNIT

41.
42,
43.
44,
43,
46.
47.
48.
49,

50,
51.

CLUTCH HOUSING

CLUTCH RELEASE
CLUTCH PEDAL
TRANSMISSION CASE
CENTER PLATE

GIL STRALNER

HMAIN DRIVE GEAR
COUNTER SHAFT

P.T.0, DRIVE SHAFT
PTO DRIVE SHAFT

CONTENTS

GROUP NO,

52

53.
54.
85.
56.
97,
58.
59.
60.
61.
62.
63.

GROUP NAME
. P.T.0. SHAFT

SU8 CHANGE SHIFT
SUB CHANGE LEVER
P.T.0 SHIFT
P.T.0 LEVER
FRONT DRIVE
HI-SPIN CONTROL
HST

MISSICN COVER
HST LINK

HST PIPING

HST OIL CULLER

REAR AXLE SECTION

FRONT WHEEL T!RE(TURF)

SINGLE CLUTCH & CLUTCH SHAFT

64.
65.
66.
67.
68.
63,
70.
71.
72.

RING GEAR & DIFFERENTIAL GEAR
REAR HOUSING

DIFFERENTIAL LOCK

FINAL PINION & FINAL GEAR
REAR AXLE SHAFT

REAR WHEEL TIRE{TURF)

REAR WHEEL TIRE

BRAKE

BRAKE PEDAL

HYDRAULLC CONTROL UNIT

73.
74.
75.
76.

71.

78.
79.

HYDRAULIC PUMP
HYDRAULIC CYLINDER CASE
HYDRAULIC SIDE COVER
PISTON & LIFT CRANK

CONTROL VALVE
RELIEF VALVE
STOP VALVE

GROUP NO.
80.
81.
az.
83.
84,

GROUP MNAME
SAFETY VALVE
SUB-CONTROL VALVE
HYDRAUL1C CONTOR
HYDRAULIC PIPING
0IL FILTER

ELECTRICAL PARTS SECTION

85.
86.
a7.
8.
89.

WIRE HARNESS
BATTERY,HORN & BUZZAR
SWITCHES

LAMPS

METER

FiTTINGS SECTION

80.
al.
92.
8d.
94,

95

HITCH SECTIGON

96
97
98
a9
100

TOOL & ACCESSORIES SECTION

101

102
103

104

PARTS INDEX

BONNET
DASHBCARD
FENDER

STEF
OPERATOR SEAT
. LABELS

. TOP LINK

. LIFT LINK R

. LIFT LINK L

. LOWER LINK & CHECK CHAIN
. DRAW BAR HITCH

. SAFETY FRAME
. STANDARD T2OLS
. SEAT(PARTS OF FIELD SUPPLY

. SAFETY FRAME(PARTS OF FIED SUP




dmmmmee + 99.04.02
1. CYLINDER BLOCK { 1803 | 1. CYLINDER BLOCK
1¢1802>§ (AY=3TNEPBA-RTR (D)=
oo + (B)=3TNEBZA-RTR (E)=
NPC-3680 (c)= (F=
REF. LEV. O  PART NO. DESCRIPTION ————————— PTYm e I P/U A
NG. CA> (B €C) (D) (E) (F)
1 . 719822-01560 BLOCK ASSY, CYLINDER 1 1
2 - 719813-01560  BLOCK ASSY, CYLINDER 1 1
g . 124160-0191C  PLUG PT1/4 2 2 1
10 3 171051-01921  PLUG 101 1
11 3 23871-010000  PLUG PT1/8,SCREW 101 1
12 27231-500000 PLUG 50 101 1
13 . 27241-120000  PLUG 12 2 2 1
14 . 27241-300000  PLUG 30 & & 1
17 . 119620-02020  BOLT 8 8 1
18 . 119810-02800 MAIN BEARING 45 4 1
21 - 119810-~02%30 BEARING, THRUST 2 2 1
24 - 129795-02411 BUSH, CAMSHAFT 1 1 1
25 . 124160~01910  PLUG PT1/4 vt 1
26 . 119810-01200  BOLT, CYL, HEAD 1% 14 .
27 - 119818-01330 GASKET, CYL. HEAD 1 1
28 . 119812-01330  GASKET, HEAD 1 .
29 . 119810-02870  MAIN BEARING US=0.25 & 4 1 Q
32 - 119810~02940 BEARING,THRUST .250% 2 2 1 2

N135763

[P

1€1) UNDER-SIZE(U.5=0.25)PART.

1¢2) OVER-SIZE(0.5=0.25)PART.
| (REMARKS) "EFFECTLVE MACHINE NO." OF

REMARKS

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

(1) ZoBY—41A"(U.5=0.25) % LLTHA.
{2) ZA=)W=%12A"(0.85=0.25) 7 5" AL
CFL2) T2M0™ FNUZAN0F N DO9TING .4 o/

| €1} UNDER-SIZE{(U,.S5=0.25)PART.
| (2) OVER-SIZE(0.3=0.25)PART.
| (REMARKS)EFFECTIVE MACHINE NO." OF

F¥FE1AINND / IN9¥T AL ENGINE 15 INDICATED ON THE
ENGINE LABEL. WHICH IS SHOWN

IN FIG.4.

N135763



o + 99.04.02
2. GEAR HOUSING | 1804 | 2 . GEAR HOUSING
{ ¢1802) | (A)=3TNE7BA=RTR (D)=
o —— + (B)=3TNES82A-RTR {E)=
NPC~3680 (cr= (F)=
REF. LEV. 0O  PART NO. DESCRIPTION Q'TY --= 1 P/UA R
NO. CAY (BY {C) (D) (EY (F»
1 . 129100-01520  FLANGE,GEAR HOUSING 1 1 1
2 . 121450-01560  STUD M 8X 22 3z 3 1
3 . 129150-01580  STUD 8 X 30 1 1 1
& . 129100-01590  HOUSING ASSY, GEAR 1 1 1
7 .e 129795-01800  SEAL, OIL 1 ] 1
8 . 124160-01751 CAP, LUB,OIL SUPPLY 1 1 1
4 . 124240-01871 COVER, HOQ-P 1 1 1
10 . 124240-01883  GASKET, (NON~ASB.} 1 1 1
11 . 129795-01950  PIPE, KNOCK L=18 2 2 1
12 . 129150-03100  RETAINER 1 1 1
13 . 121850-51960 O-RING, F.I.PUMP 1 1 1
14 . 221%0-080002  SEAL WASHER 8S 4 & 10
15 . 22190-080002  SEAL WASHER 8§ 1 1 10
16 . 24311-000140  0-RING 1A P-16.0 2 2 10
17 . 24311-000320  O0-RING 1A P-32.0 1 1 10
18 . 26106=080122  BOLT M 8X 12 PLATED 4L 4 10
28 19 . 26106-080162 BOLT M 8X 16 PLATED 1 1 10
20 . 26106-0B0162  BOLT M 8X 16 PLATED 303 10
21 . 26106-080452  BOLT M 8X 45 PLATED 6 6 10
22 . 26106-080552  BOLT M 8X 55 PLATED 3 3 10
23 - 129001-91840  BOLT M BX 8BS PLATED 4 4 1
26 . 26366-080002 NUT M 8 3 3 10
25 . 129150-91400  GEAR UNIT,TACHOMETER 1 b 1
g .- 24341-000240  O-RING 1A $-24.0 1 1 10
28 . 26106-060162  BOLT M 6X 16 PLATED 2 2 10
N135764
| (REMARKS) "EFFECTIVE MACHINE NO.'' OFf
| ENGINE IS INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
———————————————— REMARKS *
(F1D) ISYII% SMULI™IF N 20TINO.4 / | (REMARKSI"EFFECTIVE MACHINE NO.' OF
FHLATNND S IHHETVAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
1 IN FIG.4.
N135764




o + 99.04,02
%, MOUNTING FLANGE & OIL SUMP I 1805 1 3. MOUNTING FLANGE & OIL SUMP
| <1802> ] (AY=3TNE7BA-RTR (D)=
+—————— + (8)=3TNEBZA-RTR (E)=
NPC-3680 cr= (F)=
REF. LEV. @ PART NO. DESCRIPTION Q'TY I P/UA R
NO. CA) (B) (C) (D) (E} CF)
1 . 129100-01580  PARALLEL PIN BX16 2 2 1
- 119808-01600  FLANGE, MOUNTING 101 1
3 - 26206-100202  BOLT M10X20 19 10 10
4 . 129100-01580  PARALLEL PIN BX16 2 2 1
5 - 719810~01650  CASE ASSY, OIL SEAL 101 1
7 . 119810-01780  SEAL, ©OIL 101 1
8 - 129486-071670  BOLT MBX30,COLLAR HD ¢ 9 1
9 - 119808-03770  PAN, LUB OIL 101 1
12 - 119808-01720 COVER, OIL SUMP 101 1
13 -- 23887-120002 PLUG 12,HEX. 11 1
14 .. 26106-080122 BOLT M 8X 12 PLATED 8 8 10
15 -- 22190-120002  SEAL WASHER 12 101 10
16 - 26106-080502 BOLT M 8X 50 PLATED 2 2 10
17 - 129001-91810 BOLT M 8X 70 PLATED 20 20 1

N135765

| (REMARKSY>"'EFFECTIVE MACHINE NO.' OF

| ENGINE 1S INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.
----- dmrssammm== REMARKS +
(F15) IZH LT IUWLATIF ) 29EINO.4 4 | (REMARKS)"EFFECTIVE MACHINE NO." OF
£FLATNND / INOFTVZ, 1 ENGINE IS INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
1 IN FIG.4.

N135765



4.

CYLINDER HEAD & BONNET

10

| (1) REPAIR PART.
| C(REMARKS)>"EFFECTIVE MACHINE NO.™ OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135786

99.04.02

1806 & . CYLINDER HEAD & BONNET
| ¢1802) | CAY=3TNETBA-RTR (D)=
————— + (B)=3TNEB2A-RTR (E)=
NPC-3680 = <F)=
REF. LEV. 0  PART NO. DESCRIPTION _ITY I P/UA R
~O. (A} (B} €C> D) CEY <F)
1 . 129150-03090  PIPE 11 1
2 - 119812-11700  HEAD ASSY, CYLINDER T 1
6 . 124060-11800  GUIDE, VALVE 6 & 1
8 . 26216-060302  STUD M 6X 30 PLATED 6 & 1
g s 27241-40000C  PLUG 40 2 2 1
10 .- 119810-11100  VALVE, SUCTION 3 03 1
11 - 119810-11110  VALVE, EXHAUST 3 03 1
12 .- 119810-11120  SPRING, VALVE 6 & 1
13 -- 104211-11180  RETAINER, SPRING 6 & 1
14 -- 27310-070000 COTTER 7 6 6 5
15 .. 124160-11340  SEAL, VALVE STEM 3 03 1
16 -- 124950-11340  SEAL, VALVE STEM 3 03 1
17 .. 104211-11370  CAP, VALVE 6 6 1
18 -- 119625-11870  PROTECTOR, NOZZLE 3 03 |
19 -- 119625-11880  SEAT, NOZILE 3 03 1
20 .- 119625-11900  RETAINER 3 03 1
21 - 22351-060012  SPRING PIN éX12 2 2 10
22 B 119865-11210  SUPPORT ASSY, ROCKER 1 1 1
23 - 119870-11240  SHAFT, ROCKER ARM T 1
26 . 129155-19260  SUPPORT, ROCKER ARM 2 2 1
27 .. 129155-11270  SUPPORT, ROCKER ARM 2 2 1
28 -- 129150-11280  SPRING 3 3 1
29 .. 719810-11660  ARM ASSY, ROCKER 6 & 1
30 .- 129150-11230  SCREW, VALVE 6 & 1
32 .- 129150-11750  NUT M8XP1.0 6 & 1
33 .- 26226-080182  STUD M BX 18 PLATED 3003 1
34 - 26106-080252 BOLT M 8X 25 PLATED 2 2 10
35 . 26106-080502 BOLT M 8X 50 PLATED 6 & 10
36 - 26366-060002 NUT M 6 6 & 10
37 . 119854=11290  BONNET ASSY 101 1
38 .- 129150-03020  COVER, BREATHER 101 1
39 .- 129150-03070 BAFFLE, BREATHER 101 1
40 -- 129150-03080  PLATE, SHELTER 1 1
43 -- 119865-11310  GASKET, BONNET 1 1
44 - 24341-000500 O-RING 1A 5-50.0 1t 10
45 .- 24106-080202 BOLT M 8X 20 PLATED T 10
46 .. 119854-11370  STAY 101 1
47 .- 26106-080142 BOLT M 8X 14 PLATED 11 10
48 - 26106-080162 BOLT M 8X 16 PLATED 101 10
49 . 124160-11360  KNOB 3 3 1
50 - 24311-000120  O-RING 1A P 12.0 3 3 10
51 . 124736-07900 LIFTER, ENGINE 101 1
52 N 26106-080142 BOLT M 8X 14 PLATED 2 2z 10

———————————————— REMARKS

1) #30T LELF AL

CF293  I™LI™ LSULONOE

N JVEING.G

1¢1)} REPALR PART.

| (REMARKS)EFFECTIVE MACHINE NO." OF

FRACNL /4 I™9%TA.

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FI1G.4.

N135766




5.

SUCTION MANIFOLD & AIR CREANER

[ CREMARKS)VEFFECTIVE MACHINE NO.* OF

ENGINE IS INDPICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

Hi35767

e + 99.04.02
| 1807 | 5. SUCTION MANIFOLD & AIR CREANER
| (18023 | (AY=3TNE7BA-RTR {b)=
e + (B)=3TNE82A-RTR {(E)=
NPC—3680 cr= CF)=
REF. LEV. © PART NO. DESCRIPTION - QrTY- IP/UA R
NG, CAY (B) (£) (D) (E) (F>
1 . 119813-12110  GASKET,INT. MANIFOLD 1 1 1
2 . 119813-12120  MANIFOLD, INTAKE 101 1
4 - 26106-080252 BOLT M 8X 25 PLATED 6 6 10
5 . 129120-77501  HEATER, AIR 101 1
& - 129150-77511  GASKET, (NON-ASB.) 101 1
7 - 26106-080352  BOLT M 8X 35 PLATED 4 4 10
8 - 119808-12020 PIPE, EXTENSION 101 1
9 - 119853-12030 PIPE COMP.,SUCTION 1001 1
10 . 129051-12060  $ILENCER, INTAKE 101 1
1 e 119808-12050 PIPE (B), AIR INTAKE 1 1 1
12 .- 119808-12060 PIPE (C), AIR INTAKE 1 1 1
13 .- 121855-12080  CLAMP 2z 2 1
14 -- 119808-12090  PROTECTOR 1 1
15 ; 23000-070000  CLAMP 70 2 2 1
16 - 23010-055000  CLAMP 55 1 1
17 . 119826-12500 ALR CLEANER 101 1
18 . 129051-12530  ELEMENT, INNER 11 1
19 - 119808-12520 ELEMENT, OUTER 1 1
20 .. 129052-12530  COVER-ASSY 1 1
21 - 119808-12540  VALVE. UNLOADER 1t 1
22 . 149853-12510  BODY 11 1
---------------- REMARKS + -
CFI9) THI“LPM ZMWDISSF ) 29EINOL4 L | (REMARKS) "EFFECTIVE MACHLNE NO." OF

FRTALNND /DB ETRAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135767




6.

EXHAUST MANTFOLD & SILENCER

| (REMARKSY"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
t IN FIG.4.

N135768

99.04.02

i 1808 & . EXHAUST HANIFOLD & SILENCER
1 <1802} } (AY=3TNE7BA=RTR (D)=
______ + (BY=3TNE8B2A-RTR (E}=
NPC-3680 (Cy= (F)=
REF. LEV. 0  PART NO. DESCRIPTICN artTy I P/UA R
NO. CA) (B)Y (L) (D) (E) (F)
1 . 119853-13100  MANIFOLD, EXHAUST 1 1 1
2 . t19813-13110  GASKET, EXH.MANIFOLD 1 1 1
3 . 26106-080402 BOLT M 8X 40 PLATED 303 10
4 . 26106-081052 BOLT M 8X105 PLATED 1 1 10
s . 26216-080402  STUD M 8X 40 PLATED 2 2 4
& R 119854-13510  SILENCER 1 1 t
7 . 129107=13540  PACKING,SILENCER GSK 1 1 1
B - 26366-080002 NUT M 8 1 1 10
9 . 22351-040012  SPRING PIN 4X12 1 1 10
10 . 26106-080142  BOLT M 8X 14 PLATED 1 1 10
11 . 26106-080402  BOLT M 8X 40 PLATED 1 1 10
12 . 119131=18320 BOLT M 8X 22 1 1 1
13 . 26366~080002 NUT M 8 z 2 10
———————————————— REMARKS + -
CFI9) LML ZRUL™P% N 25EINO.4 /| (REMARKS)"EFFECTIVE MACHINE NO." OF
1AL J DTV AL | ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
N135768




dommmmm + 99.04.02
7 . CAMSHAFT & DRIVING GEAR [ 1BO9 | 7 . CAMSHAFT & DRIVING GEAR
E<1BO2Y | (AY=3TNE78A-RTR (D)=
Hmmme + (BY=3TNEB2A-RTR (E)=
NPC-3680 = (F)=
REF. LEV. ¢ PART NO. DESCRIPTION ~  ————————— Q' TY e o 1P/UA R
NO. €AY (BY (£ (D) (EY (F)
1 . 129150-14200  TAPPET 6 b 1
2 . 119810-14400  ROD, PUSH 6 6 1
3 . 119810-14580  CAMSHAFT ASSY 1 1
4 -. 129150-02450  METAL,THRUST 1 1
7 . 12915014301  GEAR, CAMSHAFT 11 1
8 .. 22512-070140  KEY 7X 14 11 1
9 . 129100-25061  SHAFT, IDLE GEAR 101 1
10 . 129150-25101  GEAR W/BUSH 103 1
13 .- 129150-25920 BUSH, IDLE GEAR 101 1
14 - 26106-080452  BOLT M BX 45 PLATED 2 2 10
15 . 129150-25900  GEAR, FUEL INJ. PUMP 1 1 1
16 . 22217-120000  SPRING WASHER 101 10
17 . 26716-120002  NUT 12 101 10
18 - 129150-01881  GASKET, (NON ASB.) T A1 1
19 . 129150-26000 DRIVING SET, HO-PUMP 1 1 1
20 .. 129150-26050  BRACKET, HO-P 1 1
22 .. 24105-060064  BALL BEARING 2 2 1
23 . 26106-0B0142  BOLT M 8X 14 PLATED 2 2 10

i7

o
| 1> REPAIR PART.
| C(REMARKS)"EFFECTIVE MACHINE NO.™ OF

i ENGINE IS INPICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135769

___________ REMARKS

(1) ®IVINESTHAL

| (1) REPAIR FART.

(F19) TITTIIN LMWLITO%F N JYEINO.G 4 | (REMARKS)EFFECTIVE MACHINE NO.™ OF

FRAACNND S DOFFRAL | ENGINE 1§ INDICATED ON THE
t ENGINE LABEL WHICH IS SHOWN
f IN FIG.4,

N135769



8, CRANXSHAFT & PISTON

N135770

[ €13 REPAIR PART.

[¢2) UNDER-SIZE(U.S=0.25)PART.
F(3) OVER-SIZEC(O.S=0.25)PART.
| {REMARKS)"EFFECTIVE MACHINE NO." OF

] ENGINE IS INDICATED ON THE
] ENGINE LABEL WHICH IS SHOWN
i IN F1G.4.

99.04.02

{ 1810 | 8. CRANKSHAFT & PISTON
{(1802) (AY=3TNE78A-RTR (D)=
————— + (BY=3TNEB2A-RTR (E)=
NPC-3680 )= (F)=
REF. LEV, © PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (8> (C) (D) (E) (F)
1 . 119813-21000  CRANKSHAFT ASSY 101 1
2 .. 129100-01580  PARALLEL PIN BX16 101 1
5 .. 129150-21200  GEAR, CRANKSHAFT 101 1
6 .. 22512-Q70140  KEY 7% 14 101 1
8 . 22512-070140  KEY 77X 14 101 1
9 . 119867-21650  V-PULLEY, CRANKSHAFT 1 1 1
10 . 129795-21661  WASHER 11 1
11 . 121850-21680  BOLT, V-PULLEY 101 1
12 . 121111-21501  BOLT, FLYWHEEL & & 1
13 - 119808-21580  FLYWHEEL W/RING GEAR 1 1
14 . 119853-21590  FLYWHEEL W/GEAR 1 1
19 .. 119867-21600  GEAR,FRT.DIFF.DRIVE 101 1
20 - 124950-21230  BUSH 101 1
21 . 119818-22080 PISTON W/RINGS 3 1
22 . 119813-22080 PISTON ASSY 3 1
25 . 119818~22500 RING SET 3 1
z6 .. 119813-22500 RING SET, PLSTON 3 1
33 . 119813-22300 PIN, PISTON 3 03 1
34 . 129792-22400  CIRCLIP 23 & & 1
35 . 719810-23100 ROD ASSY, CONNECTING 3 3 1
39 .. 119810-23910  BUSH, PISTON PIN 3 03 T
40 .. 119810-23200 BOLT, CONNECTING ROD & 6 1
41 .. 119810-23600 BEARING, CRANKPIN 3 03 1
43 R 119810-23610  BEARING,PIN U.$=0.25 3 3 1 ¢
45 . 119818-22900 PISTON W/RING 0S=.25 3 1 3
46 . 119813-22900 PISTON W/RING 0$=.25 3 LI &
49 .. 119B18-22950 RING SET 0.5=0.25 3 1 3
50 .. 129003-22950 RING SET 0.5=0.25 3 t G

CFID) AN INULINOF

———————————————— REMARKS

(1) #I2I“ELTHAL 1{1> REPAIR PART.

(2) PORN-AAM(U.5=0.25) "7 AL F(2) UNDER-SIZE(U,.S8=0.25)PART.
(3) A-N\N-%12%(0.5=0.25)7*CLF"A. (3} OVER-SIZE{(0.5=0.25)PART.

N I9EPNO.4 2 [ (REMARKS)>'EFFECTIVE MACHINE NO." OF

FRIAINND J IVOFFRR,

[ ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135770




o + 99.04.02
9 . HYDRAULIC PUMP | 1811 | 9 . HYDRAULIC FUMP
[¢1802) | (A)=3TNE78A-RTR (D)=
222 . (B)=3TNEBZA-RTR (E)=
NPC-3680 = CF)=
REF. LEV. 0 PART NO. DESCRIPTION -arTY 1P/VA R
NO. (AY (BY () (D) (E) (F)
1 . 124240-018B3  GASKET, (NON-ASB.) 2 oz 1
2 . 26366-080002 NUT M & 4 4 10
3 . 198172-41110  PUMP, HYDRAULIC 101 1
& e 178070-10401 SQRUARE RING 1 1 1
9 .. 194521-41570  PIN 11x7 z 2 1
16 . 22252-000320 CIRCLIP 32 101 10
17 .. 24421-153207  SEAL TC15 32 07, OIL 1 1 1
18 .. 26016-080352 BOLT M 8X 35 4 4 10
19 . 198011=41110  PUMP PW1-C—4C,HYDRO. 1 1 1
22 .. 178070-10400  RING 11 1
31 .. 19452941570  PIN 11X7 2 2 1
32 .. 22252-000320  CIRCLIP 32 101 10
33 .. 24421-153207  SEAL TC15 32 07, oIL 1 1 1
34 .. 26016-080352 BOLT M 8X 35 4 4 10
35 . 26106~080802 BOLT M 8X BO PLATED 2 2 10
36 . 26106-080952 BOLT M 8X 95 PLATED 2 2 10
57 . 26216-080202 STUD M 8X 20 PLATED 2 2 1
38 . 26216-080402  STUD M 8X 40 PLATED 11 1

N135771

(REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE

ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

CF2o) oMM

REMARKS
LN Y3t OF

N I9TINQ .4 S

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

FIATATND

S OOANFTTA,

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135771



et 99.04.02
10. LUBRICATING OIL SYSTEM | 1812 | 10. LUBRICATING OIL SYSTEM
1¢1802) | CAI=3TNE7BA-RTR (D)=
$mmmms + (BY=3TNEB2A-RTR (€)=
NPC-3680 (cy= (Fy=
REF. LEV, 0 PART NO. BESCRIPTION QY -IP/MA R
16 NO, (AY (B) (€3 (D) (E) (F)
1 . 129001-32001  PUMP ASSY, LUB. OIL 11 1
14 . 129150-32020  GASKET, L.0. PUMP 11 3
15 . 26450-060252 BOLT M 6X 25 4 4 10
16 . 119853=34800 OIPSTIC 11 1
17 . 129150-35041  GASKET, (NON-ASB.) 101 1
18 . 119867-35090 PIPE ASSY, OIL INLET 1 1 1
19 . 26106-080352  BOLT M 8X 35 PLATED 2 2 10
20 . 129150-35101  BRACKET, STRAINER 11 1
21 . 129150-35111  GASKET, (NON-ASE.) 11 1
22 . 119305-35150  FILTER, LUB. OIL 11 1
23 . 129001-35300 BOLT,LUB.O. SYRAINER 1 1 1
24 . 129150-35350  NUT 11 1
25 - 26311-000160 O-RING 1A P-16.0 11 10
26 . 26106-080202 BOLT M 8X 20 PLATED 3 03 10
27 . 124160-39140  BOLT 10, PIPE JOINT 11 1
28 . 119810-39200 PIPE ASSY, LUB. OIL 1 4
32 - 124160-39450  SWITCH, OIL PRESSURE 1 1 1
33 - 12455059830  BOLT W/ SEAL WASHER 11 1
34 - 124550-59820 BOLT &, PIPE JOINT 101 1
35 - 22190-080002  SEAL WASHER 8S 101 10
36 . 23414-100000  GASKET 10, ROUND 2 2 10
37 - 22190-080002  SEAL WASHER BS 101 10
N135772
(REMARKS)“'EFFECTIVE MACHINE ND." OF
ENGINE IS INPICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.
———————e REMARKS +
(F19) TLLRLOW PMYLINHE N IHEINO.4 4 | (REMARKS)"EFFECTIVE MACHINE HOD.' OF
FRATATNND 7 INSETVA, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I IN FIG.4.
N135772




1.

COOLING WATER SYSTEM

| C(REMARKS)"EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
l ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

Ni39773

$mm e + 99.04.02

| 1813 | 11 . COOLING WATER SYSTEM

Icteo2) | ¢A)=3TNE7BA-RTR (D)=

------ (B)=3TNEB2A-RTR (E)=

NPC-3680 = (F)=

REF. LEV. @ PART NO. DESCRIPTION QrTY——— I P/UA R
NO. €AY (BY CC) (B (E) (F)

1 119810-42001  PUMP,C.W. (NON~ASB.) 11 1
1 .- 129150-52320  O-RING 101 L
12 .- 23871-030000 PLUG PT3/8,SCREW 2 2 L
14 . 129150-42020  GASKET, C.W. PUMP 11 "
15 - 26106-080352  BOLT M 8X 35 PLATED 101 10
16 . 26106-080552  BOLT M BX 55 PLATED 3 03 10
17 . 25132-003800  V-BELT (A-38) 11 1
18 . 129550-42350  V-PULLEY(D=120) 11 1
19 . 121468-44510  SUB-TANK ASSY 1 1
21 .. 121450-44531  CAP 11 1
22 .- 121448-44540  PLUG, SUB-TANK 101 1
23 .- 124450-44560  CLAMP 11 1
24 . 12147044581  GASKET 1 1
25 . 23065-070130 PIPE 7X 130 11 1
26 . 1264764-544B10  LABEL,SUB-TANK 1 1
27 . 26106-060102  BOLT M 6X 10 PLATED 2 2 10
28 . 129155-64740  FAN D320 1 1
29 . 119653-44740  FAN D=320 1 1
30 - 124574-64761  SPACER 11 1
31 . 26106-060202  BOLT M 6X 20 PLATED 4 10
32 . 26014-060252  BOLT M 6X 25 4 10
33 - 119808-44600  BRACKET, SUB-TANK 11 1
34 . 129350-49530  COVER, THERMOSTAT 11 1
35 . 129795-49551  GASKET, (NON-ASB.> 11 1
36 . 12915549800  THERMOSTAT 101 1
37 . 129150-49811  GASKET, (NON-ASB.)} 101 1
38 . 26106-080252  BOLT M 8X 25 PLATED z 2 10
39 . 121550-49111  JOINT PT1/4 11 1
40 - 129107-44901  SENSOR,HOT WATER 11 1
41 . 124465-44950  GASKET 16 10 1
42 . 124250-49351  THERMOMETER 11 1
43 . 129150-49360  GASKET 10 1 1
4t . 119854-44560  BRACKET, SUB. TANK 11 1
45 - 119853-44600  STAY, SUB. TANK 101 1
46 . 119853-44610  STAY, SUB. TANK 101 1
47 . 119255-44660  RUBBER 2 2 1
48 . 119853-49010  PIPE (A), €. WATER 11 1
49 . 119853-49020 PIPE (B), C. WATER 11 1
50 - 129150-49101  COCK ASSY, 3-WAY 11 1
51 - 129150-49081  COCK, DRAIN 101 1
53 - 175022-49730  CRIP 31, HOSE 4 4 1
54 - 26106-080122 BOLT M BX 12 PLATED & 4 10
55 - 26106-060122 BOLT M 6X 12 PLATED 4 4 10
56 . 26106-080162  80LT M BX 16 PLATED 11 10
57 - 119854-44500  RADIATOR 11 1
59 .- 119854-44580  SEAL, RADIATOR 4 4 1
60 .. 121250-44590  CLAMP 2z 2 1
61 12910744590  CAP, RADIATOR 101 1
62 . 23780-070400  HOSE 7X400,FUEL 1 1
63 . 119854-44570  FILTER 11 1

#** CONTINUE **

N135773



1.

COOLTNG WATER SYSTEM

—

| (REMARKS>"EFFECTIVE MACHINE NO.* OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N35773

U * 99.04.02
] 1813 | 11 . COOLING WATER SYSTEM
{18023 ¢AI=3TNE7BA-RTR (D)=
- + (B)=3TNES2A-RTR (E)=
NPC-3680 )= (Fy=
REF. LEV. O PART NO. DESCRIPTION arTy I P/U A
NO. TAY (BY ()Y (DY (E> (F)
———————————————— REMARKS +

(F29) ILIMLI ITUIONOE

N 39EZNO.4 / | (REMARKS)"EFFECTIVE MACHINE NO.™ OF

FEAAINND S INOFTRAL

ENGINE IS INDICATED QN THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135773




Hmme—e + 99.04.02
12 . FUEL OIL INJECTION PUMP | 1B15 12. FUEL OIL INJECTION PUMP
| ¢1B02> | (AY=3TNE7BA-RTR (D)=
b—————— + (BY=3TNEBZ2A-RTR (E)=
NPC-3680 )= (F)=
34**44#444§?/}Er44738
E"**‘%{O ¥ REF. LEV. 0  PART NO. DESCRIPTION ——Q'TY I P/UA R
. CA) (B) (C) (D CF)
54— 93_ﬁ§¢9T e o NO () (E)
53 - I 1 - 719854-51370  PUMP W/GOV.&F.PUMP 1 1«
% 8 2 . 719853-51370  PUMP W/GOV_EF.PUMP 1 T
m 52—@ F—a o 8 . 129155-51020 STUD, FEED PUMP - 1
9 .- 119810~51040  CAMSHAFT 1 1 1
11 .e 129155-51050  BALL BEARING, THRUST 1 1 1
12 - 129155-51060 CAM SHAFT SUPPORT 1 1 1
13 . 122710-510%0  KEY T 1
14 .. 129108-51100  PLUNGER W/BARREL 3 03 1
17 .. 129155-51140  PLN, BARREL LOCKING 3 3 1
18 .. 174307-51170  RETAINER A 3 3 1
19 .. 129155-51180  SPRING SHOE, PLUNGER 3 3 1
20 -- 124950-51190  SPRING, PLUNGER 3 3 1
21 .. 129155-51200 TAPPE? ASSY 3 3 1
28 - 129155-51270 LOCKING, TAPPET 3 3 1
29 .e 129155-51280 O-RING Sé 3 3 1
30 . 129100-51300  VALVE W/SEAT, DELIV. 3 3 1
33 .. 129155-51320  SPRING, DELIV. VALVE 3 3 1
34 .. 129155-51340  GUARD,DELIVERY VALVE 3 3 1
35 e 124550-51350  GASKET, DELIVERY 3 03 1
36 . 124550-51370  O-RING, DELIVERY 33 1
37 .. 129155-51370  STOPPER, VALVE 3 03 1
38 .. 129155-51380  LOCKING {A) 2 2 1
39 e 129155-51390  LOCKING (8 2 2 1
40 . 129155-51400  DEFLECTOR 1 1 1
41 . 129155-51410 CHECK BOLT_DEFLECTOR 1 1 1
42 .. 129155-51420 PLUG  (M16) 11 1
43 .. 129155-51450  SHIM SET, ADJUSTING 1 1
48 .. 129155-51500  RACK, CONTROL 1 1 1
49 R 129155-51521  BUSH, RACK 1 1 1
50 . 129155-51530  SPACER, AUX. SPRING 1 1 1
s1 . 129155-51540  CIRCLIP 1701 1
52 . 129155-51550 PINION, CONTROL 3 3 1
53 .. 122117-51560  SCREW, PINION 3 03 1
54 . 174307-51560  PINION 3 3 1
55 . 129155-51570 PLUG  (M12) 1 1 1
s6 . 129155+51580  0-RING 1 1 1
57 .. 129155-51591  SPRING, RACK 1 1 1
58 .. 129155-51600  SHIM PACK 3 3 1
?7 .- 129155-51700 COVER, LOWER 11 1
78 . 129155-51710  GASKET, LOWER COVER 1 01 1
79 . 129155-51750 COVER, SIDE 1 1 1
80 . 129155-51760  GASKET, SIDE COVER 101 1
81 . 129155-51790  LOCKING, RACK 101 1
82 - 129156-51910 LABEL, CAUTION L | 1
N135774 83 .. 129155-51930  SPACER T=3.25 11 1
{ (1IGOVERNOR (FIG 13)IS INCORPORATED B4 .- 129155-51240 SPACER T=1.5 1 1 1
8s e 22190-160002  SEAL WASHER 16S 1 1 10
[ her Na.rgy THIECTION PURR 86 ..  22217-050000 SPRING WASHER 5 2 2 10
| (REMARKS)“EFFECTIVE MACHINE NO." OF 87 .. 222717-060000  SPRING WASHER 6 2 2 10
I ENGINE IS INDLCATED ON THE 88 .- 22351-050090 SPRING PIN SX10 2 2 10
i ENGINE LABEL WHICH IS SHOWN 89 . 24101-063034 BALL BEARING 1 1 1
1 IN FIG.4.
90 . 24341-000160  O-RING 1A $-16.0 101 10
91 . 26022-050102  SCREW M 5% 10 &8 8 10
92 . 26022-060162  SCREW M 6X 16 4 4 10

*% CONTINUE %

N135774




e + 99.04.02

| 1816 | . FUEL OIL INJECTION PUMP
12. FUEL OIL [NJECTION PUMP L eS| t2 CAr=ATNE?BA-RTR (D=
A= + (B)=3TNEBZA-RTR (E)=
NPC~3680 (Cr= (F)=
344@%—33
—y REF. LEV. O  PART NO. DESCRIPTION @ Ty~~~ 1 P/UA R
[ TR
2 ¥ NO. CA} (BY (€Y (D> (E) ¢F)
54 B 3
53 g o 93 - 26116-050302 BOLT M 5X 30 PLATED 2 2 10
B6 2 94 .- 26716-060002  NUT & 2 2 10
¥ .- 129155-52050  GASKET 11 1
Dy 52 Fw 0 96
L \n—=e & 97 . 129108-52100 PUMP COMP.,FEED 101 1

L=
5t -

N135774

(1XGOVERNOR (FIG 13315 IHCORPORATED

+
|
---------------- REMARKS
| Mg e FUSL THJECTION Pume C1IZF5 NO.1,2 » FOTSLPH0 570 ASY | (1) GOVERNOR CFIG 13)IS INCORPORATED
.1,2),
| CREMARKSI"EFFECTIVE MACKINE NG." OF IR 29EF NO,13 J ASANF & 204, | IN THIS FUEL INJECTION PUMP
1 ENGINE IS INDICATED ON THE | (REF ND.1,2).
i ENGINE LABEL WHICH IS SHOWN (F19) IITPIIY LMULANSE ) I9TINO.G4 J | (REMARKS)VEFFECTIVE MACHINE NO." OF
{ IN FIG.4.
FRTACNND 2 IWOFT A, | ENGINE IS INDICATED ON THE
| ENGINE LASEL WHICH IS SHOWN
i IN FIG.4.
N135774




13 . GOVERNOR

885374
71 || 87 @‘ 63 76
-@ 77

-

24AYI-7
CLASSIFIED MARK

8.9 10

N135775

{1} SELECTIVE PARTS: CERTAIN THE
CLASSIFICATION MARKX, THEN PLACE
YOUR ORDER.CREFER TOQ ILLUSTRATION

|
|
[
| 3.

[{2> SELECTIVE PARTS.

| {REMARKS)"EFFECTIVE MACHINE NO." OF
!

I

]

ENGINE IS INDICATED ON THE
ENGINE LABElL WHICH IS SHOWN
IN FIG.&.

+ommmmn + 99.04.02
| 101 | 13 . GOVERNOR
| ¢1B02) | CA)=3TNETBA-RTR (b)=
—————— + (BY=ITNEBZA-RTR (E)=
NPC~3680 (Ci= (F)=
REF. LEV, O PART NO. DESCRIPTION Q' TY- -— I P/YUA R
NO. (A B) (L) (D) (E) (F)
2 . 129155-51280 O~RING S§5& 1 1 1
5 .. 129052-61050  PACKING 1 1
& .. 129052-61060  COVER 11 1
7 - 129052+-61070 PACKING 1 1 1
8 .. 129155-61120  LINK L=30(MARK O t 1 1«
9 .- 129155-61130 LINK L=31(MARK 1 *+ 1 1 {1
10 .. 120155-61140  LINK L=30,5(MARK 05) 1 1 1«
11 .- 129155-61201 WEIGHT ASSY, GOV. k] 1 1
15 .- 129155=61341 SLEEVE 1 3 1 2
16 .. 129100-61400  SHAFT ASSY, CONTROL 1 1 1
19 . 129155-61430 SPACER, SHAFT 1 1 1
23 . 129155-61450  BOLT, REVOL, LIMIT 101 1
24 - 1292155-61460 BOLT, IGLE LIMIT 1 1 1
25 .- 129155-61480  SPACER ASSY 2 2 1
30 .a 129052-61390 SHAFT, GOV. LEVER 1 1 1
31 - 129052-61500 LEVER ASSY,GOVERNOR 1 1 1
32 ... 17¢307-51700  SHIM SET z 2 -
4& “ea 129052-61540 SPRING 1 1 1
s6 .. 129155-61830  O-RING §$10 101 1
57 - 119660-61901 RETAINER, SHAFT 1 1 1
58 . 129155-61950 BOLT, WASHER BASED 1 1 1
s9 . 124550-66370  LOCK NUT M 6 101 1
60 . 22117-040000 WASHER 4 1 1 10
61 . 22190-060003  SEAL WASER 6 11 10
&2 - 22190-100002 SEAL WASHER 10S 1 1 10
63 ..  22190-120002 SEAL WASHER 12 2 2 10
54 “s 22287-120000 WASHER 12 1 1 k]
65 .- 22372-040000 SNAP PIN 4 2 2 10
66 . 23887-100002 PLUG 10 11 1
67 .. 24341-000280  O-RING 1A S§-28.0 1 10
68 .. 26106-060102 BOLT M 6X 10 PLATED 1 1 10
&5 -- 26106-060102 BOLT M &6X 10 PLATED 1 1 10
. 26106-060102 BOLT M 6X 10 PLATED & & 10
71 .- 26106-060142 BOLT M 6X 14 PLATED 2 2 10
7z .. 26106-060202 BOLT M 6X 20 PLATED 6 & 10
73 .. 26756-060002 LOCK NUT & 11 10
rd) - 26776-120002 LOCK NUT mM12 PLATED 2 2 10
75 - 129100-61440 LEVER, CONTROL 1 1 1
76 -- 119867-61451 LIMITER COMP.,FUEL 1 1
77 .- 171350=61450 TORQUE SPRING ASSY. 1 1
85 - 129100-61650 SPRING, FUEL CONTROL 1 1 1
B6 .. 129489-61700  SPRING, GOVERNOR 101 1
87 .. 119653-77950  SOLEND1D, STOP 101 1
88 . 26687-120002  CAP NUT M12 101 1
8 .. 22137-080000  WASHER B, POLISHED 11 10
90 .- 22417-160180 COTTER PIN 1.4X18 1 1 10
91 .- 26366-080002 NUT M 8 11 10
9z . 194150-01370  ABJUSTER 101 1
93 . 129155-61350  SLEEVE 11 1 @
9% . 129155-61360  SLEEVE 101 1«2
95 . 135210-61090  LEAD 101 1
26 - 22451~060000 WIRE 0.6 1 1 1

w%x CONTINUE =*=*

N135775



71

13, GOVERNGR

| 1co1 | 13. GOVERNOR
[ C1802> ¢
———— +

NPC-3680

REF. LEV. Q PART NO.
NO.

99.04.02
{A)Y=3TNE7B8A-RTR (D)=
{B)=3TNEB2A=RTR (E)=
Cr= (F)=
DESCRIPTION a'Ty -——= 1 P/ A

(A) (B> (C) (D) (E) (F>

R

EAY T

CLASSIFIED MARK

8 9 10

N135775

{1> SELECTIVE PARTS: CERTAIN THE
CLASSIFICATION MARK, THEN PLACE
YOUR ORDER.{REFER TO ILLUSTRATION

¥

(REMARKS)“EFFECTIVE MACHINE NO.* OF

________________ REMARKS

1) LORPLIDTIVET: HENNUFINO A KWL

2T F1oXRNNTIAL

ENGINE IS INDPICATEC ON THE
ENGINE LABEL WHICH IS SHOQWN

|
|
|
|
{(2) SELECTIVE PARTS.
!
I
|
| IN FiG.4.

C(T3AF 9523%)

| €1) SELECTIVE PARTS; CERTAIN THE
| CLASSIFICATION MARK, THEN PLACE
{ YOUR QORDER.(REFER TO ILLUSTRATION

£2) RS9V,

CFA0) ID™O% BWLO“ot )y O9E2NC.4 /

3.
(2) SELECTIVE PARTS.
(REMARKS)"EFFECTIVE MACHINE NO.™ OF

FRAACNND / IW9%THA,

ENGINE LABEL WHICH IS SHOWN

|
|
|
| ENGINE I3 INDPICATED ON THE
I
{ IN FIG.4.

N135775




14.

FUEL OIL [NJECTION VALVE

(REMARKS) "EFFECTIVE MACHINE NO." OF

] 1ca3 |
| 18023 |
o +
NPC~3680

REF. LEV. ©
NO.

14 . FUEL OIL

PART NO.

INJECTION VALVE

DESCRIPTION

(AY=3TNE78A~RTR (D)=
(B)=3TNEZZA~RTR (E)=
{C)= (F)=

CAY (B) (C) (D) (E) (F)

$9.04.02

1 - 719810-53100 VALVE ASSY, F.INJECT 3 1
2 - 729500-53200  VALVE ASSY, F.INJECT 3 1
3 . 119810-53000  NOZZLE ASSY,F.INJECT 3 1
4 .- 129500-53050  NOZZLE ASSY,F.INJECT 3 1
3 .e 114250-53080  NUT, NOZILE CASE 3 03 1
9 . 129100-5310C  HOLDER ASSY, NOZIZLE 3003 1
12 - 114250-53120  SPRING, NOIZLE 3 03 1
13 .. 114250-53130  SEAT, NOIZLE SPRING 3003 1
14 .. 114250~53140  PLATE, STOP 3 03 1
15 . 114250-53270  PIN 6 b6 1
16 .. 114250~53400  SHIM PACK 3 03 1
23 . 129150-59120  RETAINER, INJ. PIPE 101 1
26 .- 129150-59131  BOLT M&X14,HEX.SCKT. 2 2 1
28 . 119810-59810 PIPE, FUEL INJECTION 1 1 1
32 . 119810-59820 PIPE, FUEL INJECTION 1 1 1
36 . 119810-59830 PIPE, FUEL INJECTION 1 1 1
40 . 124066-59100  CLAMP 8 77 1
41 . 121250-59550  PIPE, FUEL 2 2 1
42 - 119840-59560  PIPE, FUEL RETURN 101 1
43 - 119808-59570  JOINT 101 1
44 . 129150-59580  CAP 1 1 1
45 - 129100-59951  VALVE ASSY, CHECK 101 1
53 . 23414-120000 GASKET 12, ROUND 2z 10

ENGINE IS5 INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4,

N135776

CFL2) Moo

—— REMARKS

INVLANOF N 2PTING.SG /| (REMARKS)EFFECTIVE MACHINE NO.' OF

*FTATAND 7 DINOFTRA,

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4,

N135776



A mm———

99.04.02

15, FUEL 01L LINE | tco4 | 15. FUEL OIL LINE
| €1B023 | (AY=3TNE?8A-RTR (b)}=
mmmmnm + (BY=3TNE&2A-RTR (E)=
NPC~3680 (Cy= (F)=
REF. LEV. O PART NO. DESCRIPTION = ==w====—— QU TY - P/U A
NO. (A) (B) () €Dy C(EY <F»
3 103854-39140  BOLT, PIPE JOINT 101 1
2 101304-59020  JOINT 12, PIPE 101 1
3 119860-59020 PIPE ASSY, FUEL OIL 11 1
4 . 124766~-59050  CLamP 12 2 2 1
5 . 105110-59560  PIPE, FUEL OIL 101 1
6 22190-120002  SEAL WASHER 12 2 2 10
7 119808-55620  STRAINER ASSY, FUEL 101 1
8 . 119810-55340  LEVER 101 1
9 . 104200-55321  VALVE, TAPER 1001 1
10 . 104200-55330  SPRING, TAPER VALVE 101 1
1 . 24311-240100 O-RING 1A P-10A 101 10
12 . 104200-55750  SCREW M 4 101 1
13 . 121254~55510  CUP, STRAINER 101 1
14 . 110250-55610  RING, RETAINING 101 1
15 102103-55520 O-RING 101 1
16 . 119810-55650  ELEMENT 11 1
-
¥
PRy
ol AN y 7
LA \ 4
o)
'BX N135777
(REMARKS)“EFFECTIVE MACHINE NO." OF
ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.
———————————————— REMARKS + -—
(F19) ™I YNULOTF N J9EINO.4 4 | (REMARKS)"EFFECTIVE MACHINE NO." OF
FRTAIND J I 0T AL ] ENGINE IS INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
N135777




16.

STARTING MOTOR

| {REMARKS)"EFFECTIVE MACHINE NG." OF

| ENGINE IS INDICATED ON THE
[ ENGINE LABEL. WHICH IS SHOWN
1 IN FIG.4.

e + 99.04.02
| 1€05 | 16 . STARTING MOTOR
| ¢1BG2) | (A)=3TNE78A-RTR (D)=
+——m——— + (B)=3TNEB2A-RTR (E)=
NPC-3680 )= CF)=
REF. LEV, 0 PART NO. DESCRIPTION a'TY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 26116-100202 BOLT M10X 20 PLATED 101 10
2 . 119865-01650  BOLT 101 1
3 . 119853-77010  STARTER 101 1
4 . XG281007750 COIL ASSY, FIELD 101 1
5 -e.  XC280996180 STARTER KIT 2 2 1
6 e X0285105190 HOLDER ASSY. 101 1
7 .- X0285205030 SPRING 4 4 1
8 .e X0282005991 ARMATURE ASSY 101 1
9 .- X0283006960 CLUTCH SUB-ASSY, 101 1
10 .. X2284006080 HOUSING ASSY 101 1
11 ves  X9421050100 NEEDLE BEARING 101 1
12 .- X0285005750 FRAME ASSY. 101 1
13 <es  X9491040990 BEARING 101 1
14 ee.  X0280626010 COVER 101 1
15 .. X0284105010 BEARING SUB-ASSY. 101 1
16 vee  X9491034330 BEARING 101 1
17 .- X0286105010 SHAFT SUB-ASSY. 11 1
18 ve. X9491034320 BEARING 101 1
19 .- X0286305010 GEAR 3 3 1
20 .- X0286355010 GEAR 101 1
21 .- X0287405140 LEVER 101 1
22 .- X0534007800 SWITCH,EMERGENCY 101 1
23 .- X$055715000 RING 11 1
24 .- X9490721360 RING 101 1
25 . X0280210331 NUT 101 1
26 .- X9490138110 WASHER 11 1
27 - X9490138090 WASHER 11 1
28 . X9490138100 WASHER 11 1
29 .- X0284525010 PLATE 101 1
30 - X9490562360 NUT 101 1
31 - X9490560750 NUT 2z 2 1
32 .- X94904234 20 BOLT, THROUGH 2 2 1
35 - X9490065670 SCREW M 4X & {(BS) 2 2 1
38 . X0280335350 COVER SET, TERMLNAL 11 1
37 - X12B9510130 NUT 101 1
38 . 124550-77030  COVER, TERMINAL 101 1

———————————————— REMARKS
(319> T0H"™ DhULINOF

N J2EZNO.4

| (REMARKS)}"EFFECTIVE MACHINE NO." OF

FFLATNND 7 ISPEFOAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

1 IN FIG.4.

N135778



17 . GENERATOR

a2 47'\
- T06G-7

| CREMARKS) "EFFECTIVE MACHINE NO.*' Qf

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
[ IN FIG.4.

N135779

99.04.02

1 1co6 | 17 . GENERATOR
1¢1802) | CAY=3TNE7BA-RTR (D)=
------ + ¢B)=3TNEB2A-RTR (E)=
NPC-3680 = (F)=
REF. LEV. 0 PART NO. DESCRIPTION arTY - 1P/UA R
NO. (A} (B} €CY <D} CEY <F)
1 . 129795-01900  STUD 11 1
2 . 119620-77201  GENERATOR 101 1
3 .- X9490561001 NUT 101 1
4 . 119620-77380 ROTOR ASSY 101 1
s <.« 119620-79240 BALL BEARING 101 1
6 ... 119620~79250 COVER, BEARING 101 1
7 ---  119620-79360  THRUST WASHER 11 1
8 - 119620-77421 FLAME ASSY, DRIVE 1 1 1
9 ... 119620-792C0 BALL BEARING T 1
10 wee  119620-79210  PLATE 101 1
11 .ee  119620-79220  SCREW 4 4 1
12 .. 119620-79230 BOLT, STUD 2 2 1
13 - 119620-7744C  FLAME ASSY, REAR 1 1 1
14 .- 119620-77450  COVER 19 1
15 .. 119620-77461  PULLEY 19 1
16 .. 119620=77471  NUT 101 1
17 .. 119620~77710  REGULATOR ASSY 11 .
18 .. 119620~79260  HOLDER 101 1
19 .. 119620~79270  HOLDER, BRUSH 101 1
20 ---  119620-774B0  BRUSH ASSY 2 2 1
21 ... 119620~79280 SPRING 2 2 1
2?2 .. 119620-79290  SCREW 6 6 1
23 .. 119620-79300  SCREW 101 1
24 .- 119620-79310  BOLT 3 03 1
25 - 119620-79320  SCREW W/WASHER 2 2 1
26 .- 119620-79330  BOLT 2 2 1
27 .. 119620-79340  INSULATION BUSH 1 1
28 .- 119620-79350  NUT 2 2 1
29 .- 119620-77490  COLLAR 101 1
30 . 119808~-77330 ADJUSTER, V-BELT 1 1 1
31 . 119810-77340  BOLT 11 1
32 . 129457-77880  BODY, CONTROLLER 11 1
33 . 129052-77920  BODY, RELAY 11 1
34 . 26366-100002  NUT M10 101 10
———————————————— REMARKS —
($19) ITHMLFH SMYIDCOE A IFEINO.4 2 | (REMARKS)"EFFECTIVE MACHINE NG." OF
FRIAANND 7 OWH%EFNZ I ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
N135779




18.

ENGINE ACCESSORIES

o + 99.04.02
| 1003 | 18. ENGINE ACCESSORIES
i¢1002) | (A)=FE-240H D)=
------ + (B)=FE-280H CE)=
NPC-3680 )= ¢F)=
REF. LEV. O PART NO. DESCRIPTION -—Q'TY 1P/UA R
NG. €AY (B) (L) (DY (E)} (F)
1 . 26106-060122  BOLT M éX 12 PLATER 4 4 10
2 . 119853-12030  PIPE COMP.,SUCTION 101 1
28 .. 119808-12050  PIPE (B), AIR INTAKE 1 1 1
28 .. 119853-12060  PIPE C,INLET 101 1
2¢ .. 119808-12070  PIPE 2 2 1
20 .. 121855-120B0  CLAMP 2 2 1
3 . 119826-12500  AIR CLEANER 101 1
A .. 129051-12530  ELEMENT, LNNER 101 1
B .. 119808-12520  ELEMENT, OUTER 101 1
4 N 119854—44500  RADIATOR 101 1
5 .. 119854-44580  SEAL, RADLATOR 4 4 1
6 .. 121250-44590  CLAMP 2 2 1
7 - 129107-44590  CAP, RADIATOR 101 1
8 .. 23780-070400  HOSE 7X400, FUEL 11 1
g s 119854-44560  BRACKET, SUB. TANK 10 1
10 . 119854-44570  FILTER 101 1
1 . 119853-44600  STAY, SUB. TANK 101 1
12 . 119853-44610  STAY, SUB. TANK 101 1
13 . 119255-44660  RUBBER 2 2 1
14 . 119853-49010  PIPE (A), C. WATER 101 1
15 . 119853-49020 PIFE (B), C. WATER 101 1
16 . 129150-49101  COCK ASSY, 3-WAY 101 1
17 . 175022-49730  CRIP 31, HOSE 4 4 1
18 ) 119808-55620  STRAINER ASSY, FUEL 101 1
184 .. 102103-55520 G-RING 101 1
188 .. 119810-55700  ELEMENT,FUEL OIL 11 1
19 ) 124550-77030  COVER, TERMINAL 11 1
20 . 26106-080122  BOLT M BX 12 PLATED 4 % 10
21 . 129505-77880  BODY, CONTROLLER 1 1
22 . 129052-77920  BODY, RELAY 11 1
23 . 23000-070000  CLAMP 70 2 2 1
24 - 26106-080162  BOLT M 8X 16 PLATED 101 10

N135456

N135456




19.

ACCELERATOR LEVER

N135457

4o * 99.04.02
1 1004 | 19 . ACCELERATOR LEVER
| ¢1002) | CAY=FE-240H (D)=
—————— + (BX=FE-280H (E}=
NPC—3480 (Cr= (F3=
REF. LEV. O PART NO. DESCRIPTIGN ' -—— L P/U A R
NG . €A) (B> (C) (D) (E} (F)
1 . 198129-01100 LEVER KIT,ACCEL 1 1 1
2 .. 198129-0%110  LEVER, ALCEL 101
3 . 198010-01160 BRACKET, THRTL LEVER 1 1 1
b - 194145-01260 PLATE, FRICTION 1 1 1
5 - 194130-15530  LOCK NuT 12 2 2 1
] . 194151-47760 WASHER 12 3 3 1
? .. 22137-120000  WASHER 12,POLISHED 1A 10
8 - 194464-01190 KNOB, THROTTLE LEVER 1 k] 1
i) - 1930710-01190 BINGE 1 H 1
10 . 198129-01360 LINK ROD, ACCEL 1 1
11 - 194150-01370 ADJUSTER 1 1 1
12 . 22137-080000  WASHER &, POLISHED z 2 10
' 22417-160180  COTTER PIN 1.6X18 T 10
% 22417-200300 COTTER PIN 2.0X30 1 10
15 . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
16 - 26716-080002 NUT M 8 2 2 10
17 - 26106-080162 BOLT M BX 16 PLATED 1 1 10

N135457




FURSPRG + 99.04.02
20 . FUEL TANK | 1p05 1§ 20. FUEL TANK

| ¢10023 § CA)=FE-240H ()=

b + (B)=FE-280H (E)=

NPC-3680 )= ¢F)=

REF. LEV. © PART NO. DESCRIPTEON ~ ==——emwee @' TY-———=——— I P/U A

N135458

NO. (A) (B) <C) (D) CEX (F)

1 - 198121-04000 FUEL TANK/GAUGE CMP. 1 1

Fa .- 198121-04750 JOINT 1 1 1
3 . 198290~-564600 GAUGE COMPL.,FUEL 1 1 1
4 aan 194420-56620 GASKET 1 1 1
S .- 24311-000160 O0-RING 1A P-16.0 1 1 10
] -- 26557-050122 SCREW M SX 12 5 5 10
7 - 19801004260 PACKING FUEL CAT.PAN 1 3 1
-1 - 198173-04500 CAP ASSY, FUEL (300 1 1

e .- 1A1120-61541 SEAL ,RUBBER 1 1 1
10 - 198010-04511 STAY, TANK CEDD 1 il 1
11 - 198072-04510 FILTER 1 1 1
12 - 22157-080000 WASHER 8 & & 10
13 - 26106=080162 BOLT M 8X 16 PLATED & 4 0
14 . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
15 - 26106-080552 BOLT M 8X 55 PLATEDR 2 2 10

N135458



U . 99.04.02

21, FUEL PIPE | 1006 | 21. FUEL PIPE
1 (10022 | (A)=FE—-240H {p)=
+m————— + (B)=FE-2804 (E)=
NPC—-3680 (CcH= (F)=
REF. LEV. O PART NO. DESCRIPTION = ————————— Q' TY———-————- I P/U A
NO. {a> (8) (C) ) (E) KF)
1 - 106920-44660 CLIP,HOSE 1 1 1
2 - 124766-59050 CLAMP 12 4 re 1
3 - 23065-160650 PIPE 16X &00 1 1 1
4 - 23780-070140 HOSE 7X340,FUEL 1 1 1
5 - 23780-070450 HOSE 7X650,FUEL 1 1 1
& - 23980-730110 HOSE 7.3,BRAIDED 1 1
10(19)-97 2 7 . 23980-?30540 FUEL PIPE 7.3X540 1 1 1
% 5 25 8 . 26106-080602 BOLT M 8X &0 PLATED 101 10
2
N135453
N135459




o + 99.04.02
22. BELT COVER ] 1007 | 22 . BELT COVER
| ¢1p02) | (A)=FE-240H ()=
o + (B)=FE-2BOH (€)=
NPC-3680 ()= (F)=
REF. LEV. O PART No. DESCRIPTION ~ —————-——- Q! TY = 1 P/U A
NO. €AY (BY (L) (D) CEY (F)
1 . 198129-05080 COVER L COMPL.,SIDE 101 1
2 . 198129-05090 COVER R COMP.,SIDE 101 1
3 . 198220-61351  LOCK COMP.,CAM 4 4 1
4 - 198129-61470  URETHANE VU-20 2 2 1
5 . 198220-61800  RUBBER, CUSHION 4 4 1

@‘D_E N135460

N135460



———— 4 99.04.02

2%, FRONT P.T.O. | 1008 | 23, FRONT P,T.O.
1¢1002) | CA)=FE=240H )=
R + (B)=FE~280H (E)=
NPC~3680 @)= ¢Fy=
REF. LEV. G PART NO. DESCRIPTION Ty I P/UA R
MO CAY <B) (C) (D} CE} CF)
1 . 198173-08100  CLUTCHCMP; ELECTLIC 101
2 - 198173-08130 SHAFT; FRONT PTOD 1 1
3 - 198173-08150  KEY; 3.36X30Q i1
4 . 198173-08160  JOINT CMP;UNIVERSAL 11
5 . 198173-08250  JOINT CMP;FRONT (12) 1 %
6 .- 198173-08260  JOINT CMP;REAR (12) 1 1
7 . 198173-08170  SPACER 29X45X6.6 11
8 . 198173-08180  SPASER 26X34X25.4 101
9 . 198173-08200 SUPPORT CMP;BEARING 101
10 . 198173-08280  COVER CMP;FRONT PTO 101
11 . 194B00-83260  WASHER 11X37X4.5 19 1
12 . 22252-000620  CIRCLIP 42(H} 1 1
13 . 24104-063054  BALL BEARING 2 2 1
14 . 26106-060122  BOLT M 6X 12 PLATED 6 & 10
15 - 26106-080162 BOLT M 8X 16 PLATED 4 4 10
16 . 26706-100252  BOLT MIDX 25 PLATED 101 10
17 . 26106-120202  BOLT M12X 20 PLATED 8 8 10
18 . 27260-470001  PLUG 47,COLLAR BORE 11 1
19 - 24761010000  NIPPLE M6F, GREASE 11 1
20 - 26106-080162 BOLT M 8X 16 PLATED 4 4 10
N135461
N135461




——— + 99.04.02
24 . FRONT BRACKET | 1610 | 24 . FRONT BRACKET
| ¢1009) | CAY=FE-240H ()=
el + (BY=FE-280H (E)=
NPC~3680 (cr= (F)=
REF, LtEV. O PART NO. DESCRIPTION QRTY—— I P/UA R
NO. CA) <B) C) (D) (E) (F)
1 - 198173-111C0 FRONT AXLE BRACKET&49Y 1 1
F . 198010-11210  HINGE,SIDE COVER 2 2 1
4 3 - 1938010=11250 STAY, FUEL STRAINER 1 1
4 . 26013-120302 BOLT W/WASHER M12X30 12 12 10

N135462

N135462



25. CENTER PIN SUPPORT

167

f
15 78
15— @—20

17—

N135463

.
| €13 FOR WITHOUT HI-GRIF TURN
| €2 FOR WITH HI-GRIF TURN

<

99.04.02

| D11 | 25. CENTER PIN SUPPORT
| ¢1009Y | CA)=FE=240H =
——————— + €8) =FE~280H (EX=
NPC-3680 (F>=
REF. LEV. O  PART NO. DESCRIFTION ~ —=——————o Yo 1 P/UA R
NO. Ad (B (C) (D) (E) (F)
1 - 198291-13210  CASE,DIFFERENTIAL 11 1
2 . 194451-11960  BUSH 45X49X%25 1 1
3 .- 198291-13240  SEAL 6455204,0IL 2 2 1
4 - 24761-D10000  NIPPLE MG6F, GREASE 1 1
5 . 198291-13220  SUPPORT R,AXLE 1 1A
6 .e 194556-11620  BUSH 60X66X22 11 1@
7 .- 194556-11630  O-RING 3060 11 1@
8 .- 194556~11640  SEAL VB&0 66 S, OIL 11 1
? - 24761-D10000  NIPPLE M6F, GREASE 11 1@
10 - 19B291-13260  PLATE, THRUST 10t 1
11 - 198291-13270  SHIM 43 5 5 1
12 . 26013-140402  BOLT M14X 40 4 & 1
13 . 26106-100252  BOLT M10X 25 PLATED 2 2 10
14 . 194951-11660  SUPPORT R,AXLE CASE 1 1«
15 - 194951-11670  COVER,SUPPORT R 1t 1«2
16 . 194951-11680  BUSH 90X20,SPLIT 2 2 1 (@
17 . 22351-080020  SPRING PIN BX20 2 2 0 @
18 . 24311-000900  O-RING 1A P-90,0 2 2 0 @
19 . 24761-010000  NIPPLE M6F, GREASE 1 12
20 . 26106-100502  BOLT M10X 50 PLATED 2 2 1w @

________________ REMARKS

CINTTYI° 3~ L BL3D
INFINNYI°3-0 UF B3y

| €1 FOR WITHOUT HI-GRIP TURN
|{2> FOR WITH HI-GRIP TURN

C

N135463




e + 99.04.02
26. TIE ROD | 1p42 | 26, TIE RGD

[¢1009) | {A)=FE-240H (D=

b———— + (B)=fFE~2BOH (E)=

NPC-3680 )= (F)=

\3;9”4473
5 3

REF. LEV. 0O  PART NO, DESCRIPTION  —===—=——o QN Ty~ I P/UA R
NG. CAY (B) (L) (D) (E) (F)
1 . 198291-12310  TIE-ROD 49> 1 1
4 . 198240-18120  TIRE-ROD END KIT(LR> 1 1 1
3 .. 194990-22830  NUT M17 1 1 1
4 . 194730-57220  COVER, DUST 1 1 1
5 .- 24761-060000 NIPPLE MT6X1, GREASE 1 1 1
& . 198240-12590  NUT 12 1 1 1
7 .- 22417-300250 COTTER PIN 3.0X 25 1 1 10
8 . 198240-18130  TIRE-ROD END KIT RL 1 1 1
L) .- 194990-22840  NUT M17 1 1 L
10 .- 194730-57220  COVER, DUST 1 1 1
11 .. 24761-060000  NIPPLE MT6X1, GREASE 1 1 1
12 .- 198240-12590  NUT 12 1 1 1
13 ‘e 22417-300250  COTTER PIN 3.0X 25 1 1 10
14 . 198127-12310  TIE-ROD 493 1 1

N135464



U 99.04.02

| 1013 | 27 . RING GEAR
27 . RING GEAR j¢100%) | . CAY=FE-240H )=
. + (B)=FE-280H CE)=
NPC-3680 o= (F)=
REF. LEV. 0 PART NO, DESCRIPTION —Q'TY -—— 1P/UA R
NO. (AY (B) (L) (D) (E) (F)
1 . 194301-11660  WASHER 20 11 1A
. 198121-13100  GEAR W/COUNTERSHAFT 11 1A
3 . 194461-13130  COLLAR 20X30X32 101 1A
4 - 194447~-13860 BALL BEARING 1 1 1 {1
s . 194555-25880  BALL BEARING 101 1 G
6 . 194300-32280  NUT 20 1 01 1A
7 . 24341-000180 O0-RING 1A $-18.0 1 01 0 O
8 . 198121-13170  GEAR XIT,RING 1 01 2
9 .. 198121-13130  GEAR W/COUNTERSHAFT 1 01 2
10 - 198351-13160 COLLAR,DRIVE PINION 1 1 «©2
11 an 194555-25870 BALL BEARING 1 1 1 2
FOR WITHOUT HI-GRIP TURN 12 .. 22242-000220  CIRCLIP 22 101 0 @
13 . 194555-25870 BALL BEARING 101 2
FOR WITH HI-GRIP TURN
N135465
€13 FOR WITHOUT HI~GRIP TURN
| (2) FOR WITH HI-GRIP TURN
———————————————— REMARKS +
CONTZNUIeR-5 42 €03 1€1) FOR WITHOUT HI-GRIP TURN
(INTVNYTIE-T UE DA |(2) FOR WITH HI-GRIP TURN
N135465

C i



fm—————— + 99.04.02
28 ., DIFFERENTIAL GEAR I D14 | 28 . DIFFERENTIAL GEAR
11009 | (AY=FE=240H (D)=
Am———— + (B)=FE-280H {E)=
NPC-36B0 )= (F)=
REF. LEV, 0O PART NO. DESCRIPTION = ————————- QI TY=mmm 1 P/U A
NO. tA) (B) (C» (D) (EY (F)
1 . 194301-11800 BOLT M 8X 14 10 10 1
2 . 198121=13210 CASE,DIFFERENTIAL 1 1 3
3 . 194300~-31550 GEAR, DIFFERENTIAL 2 2 1
4 . 194300-31560  GEAR, DIFFERENTIAL 2 2 1
5 - 194300~31570 SHAFT, DIFFERENTIAL 1 1 1
6 . 194300-31610  WASHER, DIFFERENTIAL 2 2 1
7 - 194300~-31620 WASHER, DIFFERENTIAL 2 2 1
8 - 22351-040030 SPRING PIN 4X30 1 1 10
9 . 24101-0460084  BALL BEARING 2 2 1

N135466

N1354066



————e —t 99.04.02

29 . PROPELLER SHAFT | 1015 | 29 . PROPELLER SHAFT
1¢10092 | (A)=FE=-240H D)=
$mmm—— + {B)=FE-2BCOH (Ed>=
NPC-3680 (CH= C(F2=
REF. LEV, Q@ PART NO. DESCRIPTION = —=—m————— I I P/UA R
NO. CA) (B> (C) (D) (E) (F)
1 . 198173~-13320 SHAFT CMP;PROPELAR1Z2 1 1 «
2 .o 194305-22260 JOINT(R) ASSY, CROSS 1 1 1 <1
3 -n 198173-13330 JOINT R CMP_CROSS 1 1 <1
4 . 198221-13410 BOLT 2 2 1
5 - 22217-080000 SPRING WASHER & 2 2 10
& . 198173-13310 SHAFT CMP:PROPELAR1Z 1 1 2
7 -- 194305-22260 JOINT(R) ASSY, CROSS 1 1 1 2
8 .. 198173-13350 JCGINT R CMP_CROSS 1 1 2
N135467
b -
141> FOR WITHOUT HI-GRIP TURN
1¢2> FOR WITH HI-GRIP TURN
———————————————— REMARKS ———- +
CUINAZ™NGI° 8- 15 tuad | (1) FOR WITHOUT HI-GRIP TURN
2INATNYWI° =0 9% £330 1{2) FOR WITH HI-GRIP TURN
N135467




a io1e | 30. FRONT SHAFT(l} 79.04-02
FRONT SHAFT{] | 1016 |
30. [ ¢1009) | * CAY=FE=240H (py=
famm—— + (BY=FE-280H (E)=
NPC-30680 (Ci= (F)=
REF. LEVY. D PART NO. DESCRIPTION QrTY I P/UA R
NC. €AY (B) (C} (0) CE} CF)
FE-280H 1 . 198011-13510  SHAFT, FRONT AXLE 2 1
2 - 194516=-13520 PINICN, DRIVE SHAFT z 2 1
k3 - 128071-13550 SPACER 2 1
4 - 194191-13570 SHIM (A 2 2 1
1 - 194447-13570 SHIM T=0.1F 2 1
& - 19419113580 SHIM (8) 2 2 1
7 - 1Q4447~13580 SHIM T=0.3F 1 1
8 . 194447-13590  SHIM T=0.5F 1 1
9 - 1945640-25390 BALL BEARING 2 2 1
10 - 198127~13510 SHAFT, FRONT 1ST 2 1
11 - 198127-13550 SPACER 2 1
12 - TOLLL7=13570 SHIM SET 1 1

FE-280H

N135466

N135468



31 . FRONT AXLE CASE

GZ%T?
28]-9
6

(34)-50

FOR WITH HI-GRIP TUAN

1 (1) FOR WITHOUT HI-GRIP TURN

N135468

eme— ek 99.04,02
] 1€01 | 21 . FRONT AXLE CASE
] (1009 | (AY=FE-240H )=
+o——mm e + E-280H {E)=
NPC~3680 (F)=
REF. LEV, 0  PART NO, DESCRIPTION  mm=;=—can QU TV 1 B/UA R
NO. CAY €B) (C) (D) CED (F)
1 - 198291-13450 CARRIER,FRONT DIFF. 3 1 1 1
2 . 19451613470  CIRCLIP S2-H 11 1
3 . 198291-13491  GAUGE,O0IL LEVEL 11 1
4 . 194274-13570  SPRING WASHER 10 16 16 2
5 - 198121-13610 HOUSING, FRONT AXLE 1 1 1
6 . 22252-000680 CIRCLIP 68 2 2 1
7 . 22312-080140  PIN 8X14,STRAIGHT 101 1
8 . 23491-140002  PLUG 14 11 1
9 . 24311-000160 0-RING 1A P-16.0 101 10
10 . 24311-000180 0O-RING 1A P-18.0 11 10
11 . 24321-000500 0-RING 1A G~50.0 2 2 10
12 . 24421-305208  SEAL TC3Q 52 08, 0IL 1 1 1 Q0
13 . 26013-100252 BOLT W/WASHER M10X25 8 8 10 1
14 . 26108-100302 BOLT M10OX 30 PLATER 16 16 10
———————————————— REMARKS e
CHNIZNIT 3= To £o3D 1¢1) FOR WITHOUT HI-GRIP TURN
N135469




Vieoz | 32. FRONT GEAR CASE 79-04-02
FRONT GEAR CASE | 1E02 |
32. | €100 | * (AY=FE-240H (=
e ———— + (BY=FE-280H (EJ)=
NPC-3680 {C)= (F)=
REF. LEV. O PART NO. DESCRIPTION a'Ty -- I P/JUA R
NO., CAY (8) (C) (DY (E)Y {(F)
1 - 124306-13630 COLLAR 48X57X10 2 2 1
2 - 194306-13640 SLEEVE 40X50X264 2 2 1
3 - 194421-13640 BOLYT M BX22 12 12 1
& - 194306-13650 O0-RING 1A P 45.0 A 2 2 1
5 - 194421~13650 SPRING WASHER 8 12 12 2
.1 - 194447-13650 SEAL TCOY445711.5 2 2 1
7 - 194447-13460 NEEDLE BEARING 2 2 1
8 - 194447-13870 RACE 404517, INNER 2 2 1
9 . 194447-13680 WASHER 42X52X1.6 4 4 1
10 . 198011-13710 CASE, FRONT GEAR 2 1
11 - 194516-13721 COVER,FRNT.GEAR CASE 2 2 1
12 - 194516-13740 BOX, FRONT GEAR 1 1 1
13 - 194516-13750 BOX, FRONT GEAR 1 1 1
14 - 194516-13760 SHIM T=0.5 & & 1
15 - 194516-13770 SLEEVE 51455016 2 2 1
16 - 198121-13790 SUPPORT L CMP,_KG.PIN 1 1
17 - 194313-13790 SEAL TC&HYS0 68 12.5 1 1
18 - 25104-062064 BALL BEARING 1 1
19 - 198121-13890 SUPPORT R CMP_KG.FIN 1 1
20 - 194313-13790 SEAL TCA&YSC 68 12.5 1 1
21 . 24104-062064 BALL BEARING 1 ki
22 - 194151-36670 PLUG PTO2 2 2 2
23 - 22262-000520 CIRCLIP R-52 & 4 1
24 - 22351-080020 SPRING PIN 8X20 &4 4 10
25 - 23491-1406002 PLUG 14 2 2 1
26 - 24311-000160 O=-RING 1A P-156.0 2 2 10
27 - 24321-000750 O=-RING 1A G-75.0 . 2 10
28 - 26013-100302 BOLT M10X 30 4 & 10
29 - 26013-100502 B80LT M10X 50 & & 10
30 - 128127-13710 CASE, FRONT GEAR 2 1
321 - 1¢8127-13790 SUPPORT L CMP_KG.PIN 1 1
312 - 19431313790 SEAL TCHYS50 &8 12.5 1 1
33 - 24104—-062064 BALL BEARING 1 1
34 - 198127-13890 SUPPORT R CMP,KG.PIN 1 1
s - 1943132-13790 SEAL TC&Y50 68 12.5 1 1
26 -- 24104-062064 BALL EBEARING 1 1
37 - 198011-13850 SHAFT (2MD), FRONT 2 1
38 - 194447-13860 BALL BEARING 2 2 1
39 - 194516-13940 GEAR, FRONT BRIVE 2 2 1
£0 - 194516-13950 PINION, FINAL 2 1
41 - 24104-062064 BALL BEARING 2 2 1
42 - 198127-13850 SHAFT,FRONT ZND 2 1
43 - 198127-13950 PINION, FINAL 2 1

N135470

N135470



33.

FRONT SPINDLE

9i10]

3

AN

7

b

14 g@

6 619
17
me\

——

32)-40

%

&%{

gﬂ @Las
-12

N135471

?7.06.02

tmmm———— +

| 1603 | 332 . FRONT SPINDLE

| C1p09) | CA)=FE~-240H (D)=

------- + {B)=FE~-280H {E)=

NPC-35680 (C)= {F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY -—— 1 P/U A R
NO. (A) <B) (C) (D) (E) (F)
1 . 194556-12620 BOLT 14X24 4 4 1
2 . 196556-=12630 WASHER 14,SPRING 4 4 1
3 B 194556-12640 NUT 14 4 & 1
4 . 194278-12650 BOLT W/WASHER M14X25 8 8 1
E] - 198331-14110 SPINDLE ,FRONT 2 2 1
& . 198121-14120 GEAR, FINAL 2 1
7 . 198121-14130 CASE, FRONT BEARING 2 2 1
8 . 194447-14140 SEAL TC&Y 57 75 12 2 2 1
9 . 1944647=14150 SHIM T=0.1 4 & 1
10 . 194447-14160 SHIM T=0.3 2 2 1
1 . 194447-14170 SHIM T=0.5 2 2 1
12 - 19444714180 SLEEVE SL525718 2 2 1
13 . 194065-25660 COLLAR 64X75X2 2 2 1
14 . 22242-000340 CIRCLIP 34 2 2 10
15 . 24101-060094 BALL BEARING 2 2 1
16 . 24101-060104 BALL BEARING 2 2 1
17 - 24321-0C1400 O-RING 1A G-140.0 2 2 10
18 . 26013-100302 80LT M10x 30 12 12 10
19 - 198127-14120 GEAR, FINAL 2 1

N135471




HI-SPIN DRIVE |

34.

N135472

I* FIGURE FOR TYPE HI-GRIP TURN

4mm e $9.04.02
1ED4 34 . HI-SPIN DRIVE
1 ¢1009) | CAY=FE-240H (py=
4mmmm (BY=FE-280H (E)=
NPC-368 )= (F)=
REF. LEV. O PART NO. DESCRIPTION @rTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 - 194951-13651  CARRIER,FRONT DIFF. 101 1
2 . 1983711-13661  CASE,SHIFTER 101
3 - 198121-14200 DIFF.,HIGH GRIP CMP. 1 1
4 . 198331-14210  CASE,BIFFERENTIAL 101
5 . 194951-14220  COVER,DIFF_CASE 101
& - 198331-14230  PINLON COMP_,bDIFF. 2 2
7 . 198331-14330  BUSH 10X12X12 2 2
8 . 198331-14240  SHAFT,_DIFF_PINION 101
9 . 194951-14250  GEAR 14,DIFF.SIDE 101
10 - 194951-14260  SHAFT,BRAKE 101
7 . 194951-14280  SPACER 18X24X0.8 101
12 - 198331-14300 LINER,DIFF_PINION 2 2
13 . 194951-14310  BUSH 30X34X15 2 2
14 . 194951-14320  BUSH 1BX20X15 2 2
15 - 198121-14350  SHAFT,DIFF.DRIVE 101 1
14 . 194951-14500  SPACER 0.B,$IDE GEAR 2 2
17 - 194951-14510  SPACER 0.9,SIDE GEAR 2 2
18 - 194951-14520  SPACER 1.0,SIDE GEAR 2 2
19 - 194951-14530  SPACER 1.1,SIDE GEAR 2 2
20 - 194951~14590  CIRCLIP 5B,NEEDLE 101
21 . 22351-030025  SPRING PIN 3X25 101 10
22 . 194951-14360  SHAFT,CLUTCH 1 1
23 - 194951-14384  SLIDER 101 1
24 - 194951-14390  SPRING,SLIDER 11 1
25 - 194951-14420  YOKE,SHIFTER 101 1
26 - 194951-14430  BEARING 6908 11 1
27 - 194951=14440  BEARING 6909 1t 1
28 . 198511-14450  BEARLNG 45TNK804 1t 1
29 - 194931-14460  ARM,SHIFTER 11 1
30 - 198314=14470  SHAFT,SHIFTER 101 1
3 - 194951~14480  STOPPER,SHIFTER SHFT 1 1 1
32 . 198311-14480  SPACER 11 1
33 . 198333-14540  PLATE,FRICTION 10 10
34 . 194951=14550  PLATE,STEEL 11 1
35 . 198331~14550  PLATE,STEEL 9 @
36 - 194951-14571  LINER 50X68XS 11 1
37 - 22242-000170  CIRCLIP 17 11 10
38 - 22242-000300 CIRCLIP 30 101 10
39 . 22252-000550  CIRCLIP S5 11 1
40 . 22252-000620  CIRCLIP &2CH) 2 2 1
41 . 22252-000680  CIRCLIP 68 101 1
42 . 22292-000300  CIRCLIP $-30 11 10
43 - 23491-100002  PLUG 10 11 g
b4 . 24101-060064 BALL BEARING 1 1 +
45 . 24311-000120 ©O-RING 1A P 12.0 1 10
46 . 24311-000180 ©O-RING 1A P—18.0 101 10
47 - 24311-000200 O-RING 1A P-20.0 101 10
48 . 24421~304508  SEAL ¥C30 45 08, OIL 1 1 1
49 - 26013-080162 BOLT W/WASHER M8X16 101 10
50 . 26013-100252 BOLT W/WASHER M10X25 & 8 10
51 . 26013-100302  BOLT M1OX 30 4 4 10

* NAINWUIC G0 L3I0 BLIVICEITHA

REMARKS

1* FIGURE FOR TYPE HI-GRIP TURN

N135472



35.

SHAFT COVER

[ 1Y FOR WITHOUT HI-GRIP TURN
1€2) FOR WITH HI-GRIP TURN

7135473

29.04.02

| 1€05 | 35 . SHAFT COVER
[€1009) | (AY=FE-240H ()=
mm———— + (B)Y=FE-280H {E)=
NPC=3680 )= (F)=
REF. LEV. O PART NO. DESCRIPTION Q' TY-——— I P/UA R
NO. C(A) (B) (C) (D) (E) (F)
1 . 198173-14610 SHAFT LOVER CMP (&%) 1 1 1
2 . 198129-14650 BOOT F, RUBBER 1 1 1
3 R 194576~14660  COLLAR, RUBBER BOOT 1 1 1
4 . 198129-14660 BOOT R, RUBBER 1 1 1
5 - 23000-080000 CLAMP 80 A 4 t
& . 198173-144640 SHAFT COVER CMP (49) 1 1 2
———————————————— REMARKS

13224000 3-5 o o3
(2ZINTIHYUI® 3- 2% to3d

1 (13 FOR WITHQUT HI-GRIFP TURN
|1{2> FOR WITH HI-GRIP TURN

N135473



A—————— + 9%.04 .02
3& . FRONT WHEEL TIRE(TURF} | 1606 | 36 . FRONT WHEEL TIRE(TURF}
| ¢1o009) | (AY=FE-240H (h)=
ol + (B)=FE-280H (E)=
NPC—-3480 (c)= {F)=
REF. LEV. O PART NO, DESCRIPTION ———=—————= QT Y 1 P/U A
NO. {A) (B) (C) <0) (E> (Ff)
1 - 794361-14701 TIRE,FRONT L.H.KIT 1 1 h]
2 - 194361-12811 WHEEL 7JAX14WDC 1 1 %
3 s 1943461-12850 TIRE 25X B.5-14 1 1 1
4 . 194136-12880 VALVE TR413 1 1 1
5 - 7943861-14801 TIRE,FRONT R.H, KIT 1 1 1
& - 124361-12811 WHEEL 7JAX14WDC 1 1 k|
{?S | 7 o 194361-12850 TIRE 25X B.5=14 1 1 1
& / 8 .- 194136-12880 VALVE TR413 1 1 1

N{35474

N135474



37.

FRONT WHEEL TIRE

N135475

99.04.02

1€07 | %7 . FRONT WHEEL TIRE
1¢1009) | (A)=FE-240H )=
------ + (B)=FE-280H (E)=
NPC-3680 )= CF)=

REF. LEV. O  PART NO. DESCRIPTION -—a'TY I1P/UA R
NG. €AY (B) (C) (D) (E) CF)
1 . 19B021-14700 TIRE L KIT,FRONT 1 1
2 .. 198021-14710  WHEEL 4JAX12WbC 3 1
3 -- 194526-14810  TUBE 4 1
4 .. 194526-14820 TIRE 6.00-12 1 1
5 -- 194190-347350  HOUSING,CORE 1 1
6 - 198021-14800  FRONT TIRE R.H KIT 1 1
7 . 198021-14710  WHEEL 4JAX12WDC 1 1
8 .- 194526-14810  TUBE 3 1
g .- 194526-14820 TIRE 6.00-12 1 1
10 . 194190-34730  HOUSING,CORE 1 1
11 . 198127-14700 TIRE L ASSY, FRONT 1 1
12 . 198031-14710  WHEEL 5JAX14WDC 1 1
13 - 194171-14810  TIRE 1 1
14 .. 194171-14820  TUBE 1 1
15 - 194190-34730  HOUSING,CORE 1 1
16 . 198127-14800  FRONT TIRE R.H. KIT 1 1
17 . 198031-14710  WHEEL SJAXT4WOC 4 1
18 . 194171-14810  TIRE 1 1
19 -. 194171=14820  TUBE 1 1
20 - 194190-34730  HOUSING,{ORE 1 1

N135475



T8, STEERING GEAR

141 FOR WITHOUT HI-GRIP TURN
{{(2> FOR WITH HI-GRIP TURN

N135476

YTV + 99.064,02
I 1E08 | 38. STEERING GEAR
[ 1009} CAY=FE-2404 (pl=
————n + (B)=FE-280H (E)=
NPC-3680 {ci= (F)=
REF. LEvV. &  FPART NO. DESCRIPTION Q'TY -—— 1 P/UA R
NO., (A) (BY (C> (D) (E> (F)
1 . 198011-15100 GEAR COMP.,STEERING 1 1 1
2 .. 198291-15110 CASE COMPL. . GEAR 1 1 1
3 . 194516-15210  U-GASKET 1 1 1
4 sen 194516-15220 SEAL, OIL 1 1 1
5 -- 194516-15120  CASE ASSY 1 1 1
[ - 194516-15240  SEAL 1 1 1
? . 194556-15310  PLUG 1 1 1
8 .- 194556-15410  PLUG 2 2 1
9 - 24341-000530 0~RING 1A S-53.0 1 1 10
10 .- 24341-000560  O~RING 1A $5-56.0 1 1 10
1" .. 194516~15130 COVER ASSY, SIDE 1 1 1
12 . 194516-15230  SEAL 1 1 1
13 .es 24341-000300 O-RING 1A 5-30.0 1 1 10
14 -n 198291-15140 SHAFT COMP, ,SECTOR 1 1 1
15 .- 198011-15150  SHAFT ASSY, STEERING 1 1 1
16 .e 198011-15160 COLUMN ASSY,STEERING 1 1 1
17 .. 194516-15250  NUT 1 1 t
18 .- 194516-15260  LOCK NUT 1 1 1
19 . 194556-15360  BOLT 4 4 4
20 . 194556-15370  BOLT 1 1 1
21 s 194556-15380 NUT 1 1 1
22 . 194327-15410  BUSH, COLUMN t 1 1
23 .n 194454-15490 O-RING 2 2 1
24 R 194454-15500  SPRING PIN 3 1 1
25 .- 194454-15510  RIVET 1 1 1
26 .e 194454-15600 SPRING 1 1 1
27 .e 194454-15610  BOLT 4 4 1
28 .o 22217-060000 SPRING WASHER & 1 1 10
29 - 22217-100000  SPRING WASHER 10 8 B 10
30 .- 22217-220000 SPRING WASHER 22 1 1 10
31 . 24311-000080  0-RING 1A P-8.0 1 1 10
32 .- 24321~000600 O0=RING 1A G-60.0 1 1 10
33 . 24341-000560  Q-RING 1A $-56.0 1 1 10
34 . 198011~15600  ARM A_PST CMP.PITMAN 1 1
35 .. 19829516140 BUSH 25X28X15 1 1 1
36 . 198011-15631 ARM € COMP.,PLTMAN 1 1 «“
37 -- 198291~-16140 BUSH 25X28X15 1 1 1 1
38 . 198291-16150 SEAL G253204,0IL 2 2 1 4
39 . 198122-15640  SHAFT,PLTMAN 101 1A
40 . 198129-16100 ROD A, DRAG 1 1 1
41 . 198011-16180 PIN U,LINK 1 1 1
42 . 198011-16190  PIN D,LINK 1 1 1
43 R 194990-22140  NUT W/WASHER B 1 1 5
&4 . 22137-120000 WASHER 12,POLISHED 1 1 10
45 . 22137-270000  WASHER 27 1 1 10 2
46 . 22137-300000 WASHER 30 2 2 10 1
&7 - 22242-000280 CIRCLIP 28 1 1 10 2
48 . 22242-000300 CIRCLIP 30 2 2 10 1
49 . 22272-000100 CIRCLIP E-10 1 1 10 2
50 - 22312-100180 PARALLEL PIN 10X 18 2 2 1
51 - 22512-070400 KEY 7X 40 1 1 1 2
52 - 24761~010000 NIPPLE M6F, GREASE 1 1 1 ¢4
53 . 24761-020000 NIPPLE PT1/8,GREASE 1 1 1 2
56 . 256106-080122 BOLT M 8X 12 PLATED 1 1 10
*x CONTINUE =x N135476



38.

4 @
27—

53— "FOR WITH HI-GRIP TUAN

STEERING GEAR

[<13 FOR WITHOUT HI-GRIP TURN
| (23 FOR WITH HI~GRIP TURN

FOR WITH
HI-GRIP TUBRN

N135476

99.04.02

1E09 38. STEERING GEAR
| ¢10093 | CA)=FE-240H )=
....... + (B)=FE-280H €)=
NPC-3680 W= (F)=
REF. LEV. O PART NO. DESCRIPTION === Q' TY-——————— I P/UA R
NO. AY (B) (C) (D) (B> (F)
55 . 26106~100252 BOLT M10X 25 PLATED 2 2 10
sé& . 26106-100802  BOLT M10X 80 PLATED 2 2 10
57 . 26356-120002  U-NUT M12 11 1
58 . 198190-15641  SHAFT,PITMAN 101 1 €2
59 . 22242-000220 CIRCLIP 22 101 10 (@
60 . 194940-15800  WHEEL COMP.,STEERING 1 1 1
61 .. 194940-15870  CAP,WHEEL 101 1
62 . 22417-200300 COTTER PIN 2.0X30 101 0 O
63 . 22487080600 PIN 8X 60 10 1A
64 . 198129-15630  ARM € CMP,PITMAN(4®) 1 1 @
65 . 198291-16140  BUSH 25X28X15 101 1 €2
66 198291-16150  SEAL G253204,0IL 2 2 12
67 - 198311-15350  ARM COMP.,ROLLER i1 1@
68 .- 198311-15460  SEAL 6121603 2 2 1 (2
69 .. 24550-012150  BUSH 12X15 1 1 (@2
70 . 198190-15450  HOLDER 101 1 @2

________________ REMARKS

(Y™ g d-o +2 to3d
(2INTFM YYD -2, U LAY

| €1 FOR WITHOUT HI-GRIP TURN
| 2> FOR WITH HI-GRIP TURN

N135476



fmm——— + 99.04.02
I 1E10 | « STEERING PUSH .
39 . STEERING PUSH LN 39 CRI=FE-260H (D)=
Aemmmon + ¢BY=FE-280H (E)=
NPC-3680 (Cr= (F)=
REF. LEV. 0 PART NO. DESCRIPTION ~  ————————— QP TY— e I P/UA
NO. (A) (B} (L) (D) CE) (F)
1 - 198173-15010 ROD CMP; PUSH 1 k]
2 - 198173-15310 ROD; PUSH 1 1
3 . 198016—-15350 CAM COMPL 1 3
4 -- 198331-15380 SPRING &X29X100 1 1 1
5 “a 198331-15700 END . CASE 1 3 1
6 . 198331-15740 SPACER,SPRING CASE 1 bl 1
7 .a 194990-22140 NUT W/WASHER 8 2 2 S
8 .e 22252-000300 CIRCLIP 30 1 1 10
9 . 26716-160002 NUT M16 1 1 1Q
10 . 198016-15580 PIN 1 1 1
11 - 22137-140000 WASHER 14 ,POLISHED 1 1 10
12 . 22417-300350Q COTTER PIN 3.0X35 1 1 10

N135477

|* FIGURE FOR TYPE HI-GRIP TURN

|* FIGURE FOR TYPE HI-GRIF TURN

N135477



fmmmm . 99.04.02

DRAG ROD | 1E11 | 40 . DRAG ROD
40. | ¢1p09) | CAY=FE-240H (p)=
b —— + (B)=FE=280H (E)=
NPC-3680 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION  =———————— QTY———————— I P/U A
NO. LAY (B) (C) (D) (E)} (F)
1 . 198128-16100-1 ROD ASSY,DRAG 49> 1 1 1
2 .. 198128-16110  ROD SUB CMP,DRAG 1 1
3 .s 194115-16130  CASTLE NUT M12 1 1 1
4 e 194730-57220  COVER, DUST 2 2 1
5 .e 194730-57241 RUT Mi2 1 1 1
6 . 24761-060000  NIPPLE MT6X1, GREASE 2 2 1
7 R 22417-300250 COTTER PIN 3.0X 25 2 2 10

N135478

N135478

C




Hmmmm + 99.04.02
41 . CLUTCH HOUSING | 1E13 | 41 . CLUTCH HOUSING
1C1E12) | (A)=FE=240H (D)=
Hm——r— + (B)=FE-280H (E)=
NPC-3680 = (Fi=
REF. LEV. O  PART NO. DESCRIPTION Q'TY -— L P/MA R
NO. (A) (8) (C) (D> (E> (F)
1 . 198129-21100  HOUSING CMP, CLUTCH L.
2 .- 194740-0608C  BUSH 25X30X18 4 4 1
3 .- 198291-21410  BUSH 30X37X20 2 2 1
4 .. 198291-21430 SEAL G303704,01L 4 & 1
5 .- 194150=-22250 PIN, HOOK 2 2 1
6 .- 194680-22280  BUSH 20X26X22 2 2 t
7 .- 194680~22290  SEAL G202604,01IL 2 2 1
8 .- 27260-530000 COVER 55, BLIND 1 1 1
? - 194146-21150 COVER, SIDPE 1 1 1
10 . 194146~21160 GASKET, S1DE COVER 1 1 1
11 . 194150-21910 PLUG 1.2 10 10 2
12 - 22217~-100000  SPRING WASHER 10 t o1 10
13 . 22351-080018  SPRING PIN BX18 2 2 1Q
14 - 24761-020000  NIPPLE PT1/B,GREASE 2 2 1
15 - 26013-080202 BOLT W/WASHER #M8X20 2 2 10
16 - 26013-080302 BOLT M 8x 30 4 4 10
17 - 26013-080502 BOLT M &Xx 50 4 4 10
18 - 26013-080652  BOLT M 8X &5 4 4 10
19 - 26106-100352  BOLT M10X 35 PLATED 1 1 10
20 - 26106-100552  BOLT M10X 55 PLATED 2 2 10
21 - 26106-101052  BOLT M10X105 PLATED 5 s 10
22 - 26116-080162 BOLT 8X16 1 1 10
23 - 26716-100002  NUT 10 L. 10

N13547%

N135479



b4 99.04.02
4 2. SINGLE CLUTCH & CLUTCH SHAFT | 1€14 | 42 . SINGLE CLUTCH & CLUTCH SHAFT
[ C1E12) | CAY=FE-240H {D)=
PR —— + {B)=FE=Z280H {E)=
NPC~346B0 (Cr= {F)=
REF. LEV. O PART NO. DESCRIPTION = -————————=Q'TY-——————— I P/AUA R
NO, CAY (BY (C) (D) (E} (F)
1 - 194535-21401 0ISC, CLUTCH 1 1
2 . 794150-21700 PLATE, PRESSURE 1 1
3 . 22351-080018 SPRING PIN 8X18 3 10
4 . 26106-080162 BOLT M 8X 16 PLATED & -] 10
S - 194320-21512 DISK 215,CLUTCH 1 1
] - 194320-21700 PLATE, PRESSURE 1 1
7 . 22351-0600%6 SPRING PIN &X16 3 10
8 - 198129-21180 FILTER, HST {OLLING 1 1 1
9 - 198129-22110 SHAFT, MAIN DRIVE 1 1 1
10 - 198129-25100 JOINT, MAIN DRIVE 1 1
11 . 198129-29150 COLLING FAN, HST 1 1
12 . 22242-000250 CIRCLIP 258 1 1 10
5 13 . 22252-000170 CIRCL]IP 17 1 1 10
14 - 26106-060162 BOLT M 6X 16 PLATED 1 1 10
15 B 26716-060002 NUT & 1 1 10
N135480
N135480




Hm———— + 99.04.02
43 . CLUTCH RELEASE [ 1E1S | 43, CLUTCH RELEASE
LC1IE12) ) (A)=FE-240H ()=
dmmm e + (B)=FE-2ZB0H (E)=
NPC-3680 ()= (F1=
REF. LEV. O PART NO. DESCRIPTION Q' TY- -1P/UA R
NO. €AY (B) (C) (D) (E) (F)
1 . 194550-22150 SLEEVE ASSY, BEARING 1 1 1
2 .. 194550-22160  BUSH 25X30X22 2 2 1
3 .- 194130-22170  FELT 2 2 2
4 .. 194990-42710 BEARING, CLUTCH t 1 1
5 . 198129-22240 RETURN SPRING,CLUTCH 2 2 1
& . 194150-22311  YOKE, CLUTCH SHIFT P01 1
7 . 198010-22330  SHAFT, CLUTCH RELEAS 1 1 1
8 . 22351-035040  SPRING PIN 3.5X40 101 10
9 . 22351-060040  SPRING PIN 6X40 11 10

N135481

N135481



————t 99.04.02
. CLUTCH PEDAL 1E16 | 44 . CLUTCH PEDAL
44 | ¢CTE1231 (A)=FE~240H (D)=
—————— (B)=FE=-280H (E)=
NPC-3680 {(C)= (Fl=
REF. LEV. 0O PART NO. DESCRIPTION QrTY -1 P/U A R
NO. CA) (B) <CY (D) (E) (F>
1 . 198129-21350 STOPPER,CLUTCH PEDAL 1 1 1
2 . T98129=-22510 PEDAL KIT, CLUTCH 1 1 1
3 .- 198010-22460  LOCK,CLUTCH 1 01 1
& . 198133-22510 RIVET ,PEDAL HEAD 1 1 1
E - 198133-22530 WASHER  RIVET 1 1 1
& - 198071-37510 COVER_,PEDAL HEAD 1 1 1
7 .- 194330-62530 STOPPER, PEDAL 1 1 1
8 . 24741-010000 NIPPLE M&F, GREASE 1 1 1
@ . 26116~080754 BOLT M BX 75 PLATED 1 1 10
10 .a 26716-080002 NUT M 8 1 1 10
11 - 198129-22550 ROD, CLUTCH 1 1 1
12 - 22137-100000 WASHER 10,POLISHED 1 k| 10
13 - 22417-200300 COTTER PIN 2.0X30 1 1 10
14 - 26106—-080162 BOLT ™M BX 15 PLATED 3 3 10

2!

2

N135482

N135482



45.

TRANSHISSTON CASE

T
G (28)

FE-280H

26127 2829

FOR WITHOUT
HI-GRIP TURN

1 €1} FOR WITHCQUT HI-GRIP TURN

N135483

—————— + 99.04.02
I 1FO1 | 45 . TRANSMISSION CASE
1CIE123 | (AY=FE-240H ()=
b (B)=FE=-280H (E)=
NPC-3680 ccr= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  ——==———mew Q' TY——mmem—— I P/UA R
NO. (A> €BY (O) (D) (E} CF)
1 . 194197-21170  PLUG 17,BORE 101 1«
2 - 194150-21910  PLUG 11.2 & 6 2
3 . 198126-24100  CASE CMP,TRANSMISSIO 1
4 .. 26216-080202  STUD M 8X 20 PLATED 1 1
5 .. 26216-120352  STUD M12X 35 PLATED 3 1
6 .. 26226-080252 STUD M 8X 25 PLATED 1 1
7 . 27260-200000 PLUG 20,BORE 2 1
8 . 194515-24129  PACKING, CASE 11 1
9 B 198124-24140  COVER CMP.,TRNS.REAR 1 1
10 .- 194197-24370  SEAL T30 50 8, OIL 1 1
11 . 198121-24160  PACKING 101 1
12 . 194150-24270  SCREW CAP 13 6 8 1
13 . 198121-24380  SET BOLT 10 11 1
14 . 198290-26860  COVER,P.T.0.SHAFT L 1
15 . 194275-27750 PLUG 7.8 2 2 1
16 . 194312-46750  PLUG PF3/B 101 1
17 . 194555-77910  GASKET 11 1
18 . 22312-080140  PIN BX14,STRAIGHT 2 2 1
19 . 22312-080200  PARALLEL PIN 8x20 2z 2 1
20 . 22312-100180  PARALLEL PIN 10X 18 4 4 1
21 . 23491-140062  PLUG 14 11 1
22 . 24311-000160  0-RING 1A P=16.0 11 10
23 . 26013-080302  BOLT M BX 30 10 10 10
24 . 26106-080122  BOLT M BX 12 PLATED 2 2 10
25 . 198196-24100  TRANS. HOUSING ASSY 1
26 .- 26216-080202  STUD M 8X 20 PLATED 1 1
27 .- 26216-120352  STUD M12X 35 PLATED 3 1
28 . 26226-080252  STUD M BX 25 PLATED 1 1
29 .. 27260-200000 PLUG 20,BORE 2 1
30 . 198127-24141  COVER, MISSION REAR 1
31 .. 194197-24370  SEAL TC30 50 8, OIL 1 1

———————————————— REMARKS

(HINTZUNYT°5-0 $0 £L3Y

] ¢1) FOR WITHOUT HI-GRIP TURN

N135483



46,

CENTER PLATE

N135484

99.04.02

| 1FO2 | 46 . CENTER PLATE
| (1e12) | {A)=FE-240H {m)=
______ (B)=FE—-280H {e)=
NPC-3680 {C)= {F)=
REF, LEV. O PART NQ. DESCRIPTION = ————————-— Q' TY———————— I P/UA R
NO. CAY (B) (C) (p» (EY (F)
1 - 198129-24280 PIPE, OIL CAP 1 1
2 - 198129-24290 OIL CAP, 33X140 1 1
3 - 198173-24300 PLATE CMP; CENTER 1 1
4 .e 24423254208 SEAL TC 25 42 8, OIL 1 1 1
5 . 198129-24350 FLANGE, HST MQUNT 1 1
& . 198129-243460 PACKING, HST FLANGE 1 1 A
7 . 198129-24370 JOINT 1 1
-] . 19812124380 SET BOLT 130 1 1 1
9 . 198129-24380 $TAb BOLTY, MI1Z2X 55 1 1
i0 . 22190-100000 SEAL WASHER 10<{BOLT) 1 1 10
i1 . 22217-080000 SPRING WASHER 8 1 1 10
12 - 22312-080200 PARALLEL PEIN 8X20 2 2 1
13 - 22312-080200 PARALLEL PIN 8X20 1 ] 1
14 - 22312-080280 PARALLEL PIN 8X28 1 1 1
15 - 24311-000120 O-RING 1A P 12.0 2 4 10
16 - 24321-000300 O-RING G30 1 ] 10
17 - 26013-080202 BOLT W/WASHER MBXZ20 3 3 10
18 - 26013-080252 BOLT M 8X 25 5 5 10
19 - 26013-080302 BOLT M 8X 30 14 4 10
20 - 26716-080002 NUT M 8 1 1 10

C

N135484



4mmmmemt 99.04.02
47 . O0IL STRAINER | 1FO3 | 47 . OIL STRAINER
| ¢1E12) | (AY=FE-240H (D)=
S — + (B)=FE-2BOH (E}=
NPC-3680 Cy= (F=
REF. LEV. 0 PART NO. DESCRIPTION  =——==————- QI TYmmmmm e I P/UA R
NO. CAY (B} {C) (D) (E)} CF)
1 . 194640-24921  COVER,OIL STRAINER 101 4
2 . 194515-24930  FILTER, SUCTION 101 i
3 . 198129-24930 MAGNET, FILTER & &
4 . 24341-000550  O-RING 1A $-55.0 T 10
5 . 26013-080252 BOLT M 8X 25 3 3 10

N135485

N135485



48.

MAIN DR{VE GEAR

Ni35486

99.04.02

1F04 4 8. HAIN DRIVE GEAR
1€1E12) | (A)=FE-240H (o)=
-------- (8)=FE-280H (E)=
NPC-3580 ()= (Fy=
REF. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
NO. (A (B (L) <B) (E) (F)
1 . 194305-24310  COLLAR 20X25X2 1 1
2 . 198129-25410  GEAR 22, MAIN 1t
3 . 198129-25420 GEAR 25, MAIN 1
4 . 22242-000200  CIRCLIP 20 T 10
5 N 24101-060064 BALL BEARING 1 1 1

N135486



R + 99.04.02
49 . COUNTER SHAFT | 1F05 | 49 . COUNTER SHAFT
PC1E12) (A)=FE=240H (b=
Fm————— +* {B)=FE-280H (E)=
NPC-3&80 {C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION -Q'TY 1 P/IUA R
NO. €AY <BY (C) (p) (EX (P>
1 - 194305-25160 BALL BEARING 1 1 1
2 - 194565~25490 WASHER 2BX45X3 1 1 1
3 . 194180-25550 WASHER 35X50X3 1 1 1
4 - 198129-25710 SHAFT, REDACTION 1 1
5 . 198173-25720 GEAR 20, REDACTION 1 1
& . 198129-25730 GEAR 20, REDACTION 1 1
7 . 198173-25740 GEAR 22, COUNTER 1 1
8 . 198129-25750 GEAR 39, SRAIDE 1 il
9 . 198129=25760 GEAR 47, COUNTER 1 1
10 . 198129-2578C COLLAR, 3&6*43%10 1 1
1 - 198129-25790 COLLAR, 30%34%33.2 1 1
12 - 194515«25810 CIRCLIP 35X2-S 1 1 1
13 - 194515-25820 RETAINER, BEARING 1 1 1
T4 . 194515-25840 WASHER 35X45X3 1 1 1
15 - 194515-25850 BALL BEARING 1 1 1
16 . 198129-28130 PINION 23, DRALVE 1 1
17 - 194405-83210 BEARING TMB204 1 1 1
18 - 22242-000250 CIRCLIP 2538 1 1 10
19 - 22242-000280 CIRCLIP 28 1 1 10
20 - 22242-000300 CIRCLIP 30 1 1 10
21 . 22242-000340 CIRCLIP 34 1 1 10
22 - 24121-063044 BALL BEARING 1 1 1
23 - 26013-080202 BOLT W/WASHER M8X20 5 5 10

N135487

N135487



50.

P.T.

0

DRIVE SHAFT

| + 99.04.02
{ 1F06 | 50. P.T.0. DRIVE SHAFT
1C1E12) | (A)=FE=240H (D)=
______ (B)=F£~28CH (E)=
NPC=3680 ()= (F)=
REF. LEV. 0 PART NO. DESCRIPTION ————————o QTY———————— 1 P/U A
NO, (AY (B) {C) (D} (€Y (F)
1 . 194310-25100  JOINT 2 2 1
2 . 198121-26141 SHAFT,P,T.0.DRIVE 1 1 1
2 . 198172-26150  GEAR 24, PTO 1 1
4 . 198121~26171 SHIFTER,P.T.0. R 1 1
5 . 198330-26190  SHAFT,CONNECTING 1 1 1
[} . 198121-26221 COLLAR 25X35X18.2 1 1 1
7 . 198121-26230  NEEDLE 182413 1 1 1
8 . 198330-26260  GEAR 15T,P.T.O.IDLE 1 il
9 . 198121-26270  SHAFT,P.T.O.PINION 1 1 1
10 . 194515-26290  COLLAR 25X34X6& 1 1 1
11 . 192152=33510  WASHER 18X23X2 2 2 1
12 . 22242-000240  CIRCLIP 24 1 1 1o
13 . 22242-000250  CIRLLIP 25§ 2 e 10
14 . 22252-000170  CIRCLIP 17 2 2 10
15 . 24101-060054  BALL BEARING 1 1 1
16 R 24101-062044  BALL BEARING 1 1 1
17 . 24101-063054  BEARING #6305 1 1 1
18 . 24161-253017  NEEDLE BEARING 2 2 1
19 . 24164-000182  CIRCLIP,NEEDLE 1 1 1
20 . 198127-26260  GEAR 32, IDLE PTO 1 1

N135488



51.

PTO [CRIVE SHAFT

N135489

Hmmmm—m + 99.04.02
| 1F07 | 51. PTO DRIVE SHAFT
| ¢1E12) | (AY=FE-240H (D)=
...... (B)=FE-280H (E)=
NPC=3680 )= (F)=
REF. LEV, 0  PART NO. DESCRIPTION QrTY -—— I PfU A K
NO. CA) (B) (C) (D) (E) (F)
1 - 194430-241%0 BALL BEARING 1 1 1
2 . 198121-25120 GEAR, MAIN 35 101 1
3 - 198121-25130 GEAR, MAIN 1 1 1
4 . 198173-25140  COLLAR, PTO 101
5 - 198129-25160 GEAR, MAIN DRAIVE 1 1
5 . 198121-25210  SHAFT, MAIN 101 1
7 . 22242-000200 CIRCLIP 20 11 10
8 B 22242-000280  CIRCLIP 28 11 10
9 - 22292-000320  CIRCLIP 5-32 101 10
10 - 24101-062044 BALL BEARING 1 1 1
11 . 24101-062054  BEARING #6205 1 1
12 - 24104-062054 BALL BEARING 1 1 1

N13548%




PR . 99.04.02

52 . P.T.0. SHAFT | 1F08 | §2. P.T.0. SHAFT
| (1E12) | CAY=FE-240H (p)=
$aeall + (B)=FE-280H CE)=
NPC-3680 = (Fr=
REF. LEV. O PART NO. BESCRIPTION a'Ty 1 P/UA R

NO. (A} (B) (L) <D) (E) (F)
FE-240H
1 195040-13320 COLLAR 30X38X%4,SEAL 1 1 1
2 194515-26310 SHAFT, P.T.0. 1 1 1
3 198330-26330 GEAR 31T,DRIVEN 1 1
L 22242-0002%0 CIRCLIP 29 1 1 10
5 26101-062064 BALL BEARING 1 1 1
& 26101063044 BALL BEARING 1 1 1
7 - 198127-26330 GEAR 66, DRIVEN 1 1
N135490
N135490




R bt + 99.04.02
53 . SUB CHANGE SHIFT | 1FO9 | 53 . SUB CHANGE SHIFT
| CYE12) | (A)=FE-240H (D)=
Fo——— + (B)=FE—-280H (E)=
NPC-3680 cy= (F)=
REF. LEV¥. O PART NO. DESCRIPTION a'TYy I P/UA R
NO. (A (B) (C> (D} {E) (F)
1 - 194690-22140 NUT W/WASHER 8 k] 1 5
2 - 198119-27150 COLLOR 1 1 1
3 . 194145-27450 SPRING 1 i) 1
4 198129-27510 FORK SHAFT,SUB CHAN. 1 1
5 198129-27520 SHIFT FORK,SUB CHAN. 1 1
6 198121-27550 ARM, SHIFT 1 1
7 198129-27560 CHANGE ARM,SUB CHAN. 1 1
B8 198119-27570 PLATE 1 1
' . 24190-100001% BALL 5/16, STEEL 1 1 1
10 . 24311-000160 0-RING 1A P-16.0 1 1 10
11 - 26013-080202 BOLT W/WASHER MBX20 1 1 10

7
S 1
N135491

N135491



Hmmmmmn + 99.04.02
S4 . SUB CHANGE LEVER | 1F10 | 54 . SUB CHANGE LEVER
[C1E12) | (AI=FE-240H (o=
——m (B)=FE-2BOH CE)=
NPC-3680 (co= (F=
REF. LEV, PART NO, DESCRIPTION QITY -—— L P/UA R
ND. €AY (B> (€ (D) (E) (F)
1 . 198072-27610  KNOB,LEVER 101 1
2 . 198121-27790  LEVER, SUB-CHANGE 101 1
3 .. 24550-030150  BUSH 30X15 2 2 1
4 - 198121-27840 ROD B, SUB CHANGE 101 1
s . 198173-28350  SUPPORT CMP;S.CHANGE 1 1
6 .. 198121-27230  ARM, RANGE SHIFT 101 1
7 - 198173-27600  SUPPORT CMP;S.CHANGE 1 1
& .. 22117-060000  WASHER & 101 10
9 +.. 2455D-015200 BUSH 15X20 2 2z 1
10 ear  24761-060000 NIPPLE MT6X1, GREASE 1 1 1
11 .. 198129-27881  SHAFT, RANGE SHIFT 101
12 .- 198121-28150 ROD A CMP, S.CHANGE 101 1
13 «ee  194150-22480  NUT M10 11 5
14 ... 198121-28160 ROD M10,LEFT T 1
15 eee  198121-28170 ROD A M10,RIGHT 11 1
16 .. 194250-47490  TURNBUCKLE 10X50 11 1
17 - 26716-100C02 NUT 10 1 1 10
18 .. 106281-52320 PIN B,COME-OFF SNAP 1 1
19 -- 22351-060032  SPRING PIN 6X32 T 10
20 -- 26356=010150  O~RING 4D 1015 11
27 .- 22137-100000  WASHER 10,POLISHED 101 10
2z - 1€6281-52320 PIN B,COME-OFF SNAP 1 1
23 . 22137-100000  WASHER 10,POLISHED 1t 10
24 - 26106-080162  BOLT M 8X 16 PLATED 3 3 10
25 . 22417-200300 COTTER PIN 2.0X30 2 2 10
26 - 22137-100000  WASHER 10,POLISHED 2 2 10
N135492
N135492




bommmmem + $9.04.02
55. P.T.0 SHIFT | 1F11 | 55. P.7.0 SHIFT
| ¢1E122 | CAY=FE-240H (py=
—————— (BY=FE-280H (E)=
NPC-3680 cr= (Fi=
REF, LEV. © PART NO. DESCRIPTION ————————— QI TYmm——wmm 1 P/UA R
NO. A) (B) (C) (D) (E) CF)
1 . 194990-22140  NUT W/WASHER B8 1 5
2 . 198129-27140  PLATE, KEEP 11
3 . 198119-27150  COLLOR 101 1
4 . 194680-27540  SPRING, FORK LOCK 19 1
5 . 198172-27710  SHAFT, P.T.0. FORK 1
& . 198121-27720 FORK, PTO 10 1
7 N 198121-27750  ARM, P.T.0. SHIFT 101 1
8 . 198121-27760  ARM, SHIFT 101 1
? . 22242-000140  CIRCLIP 14 101 10
10 N 24190-080001  BALL 1/6, STEEL 1 10
11 . 24311-000160 O-RING 1A P-16.0 T 10
12 - 26013-080202  BOLT W/WASHER MBX20 11 10

N135453

N135493



bm——— + 99.04.02

56. P.T.0 LEVER | 112 | 56. P.T.0 LEVER
[¢1E123 | (AY=FE-240H (3=
Nme——s + (B)=FE=280H (Ed=
NPC—3680 @)= CFy=
REF. LEV. O  PART NO. DESCRIPTION arTY 1 P/UA R
NG. (AY €B) (C) (9) (E) (F)
1 . 198121-27650 LEVER, P.T.0. 101 1
2 . 198121-27680 ROD, P.T.O. 101 1
3 . 198122-27810  KNOB 101 1
4 . 22137-100000  WASHER 10,POLLSHED e 10
5 . 22157-160000  WASHER 16 101 10
6 . 22272-000150  CLRCLIP £-15 11 10
7 . 22417-200300 COTTER PIN 2.0X30 2 2 10
B . 198129-27000  SUPPORT €MP,LEVER 101 1
9 .. 24550-108150  BUSH 18X 15 2 2
10 . 26106-100162  BOLT M10X 16 PLATED 2 2 10

N135494

N135494




57.

FRONT DRIVE

14

N135495

4o + 99.04.02
| 1F13 | 57 . FRONT DRIVE
[€C1E12) | (A)=FE~240H (0)=
Fmm————— + (B)=FE~-280H (£)=
NPC-3680 = (F)=
REF. LEV. 0  PART NO. DESCRIPTION ~  ————————— Q'TY--—-~—-~ I P/U A R
NO. €AY €BY () (D) (E> (F)
1 . 194446-25230  WASHER 20X32X4 ERE: 1
2 . 198133-25850  NEEDLE 202615 2 2 1
3 - 198220-26790 SHOE.SHLFTER 1 1 1
4 . 198119-27570  PLATE 11 1
5 . 198129-28110  CASE,FRONT DRALVE 104
6 ) 198129-28120  PACKING,F.DRAIVECASE 1 1 1
7 . 198173-28130  GEAR; FRONT 23 109
8 - 198129-28140  GEAR 22, AIDLE 101
¢ . 198129~28160  SHAFT, AIDLE 101
10 . 198129-28170  COLLAR, 20%27%33 1001
11 . 194765-28180  SLIBER 10 1
12 - 198173-2821C  SHAFT, 23 101
13 . 194321-28230  SPRING 26.2 101 1
14 . 198173-28250  SHIFT ARM; FRONT 101
15 - 198121-28380  COLLAR B, SHIFT ARM 101 1
16 . 198173-28410  LEVER; FRONT DRIVE 101
17 . 198173-28420  SHIFT SHAFT T
18 . 22137-100000  WASHER 10,POLISHED 11 10
19 - 22217-080000  SPRING WASHER 8 11 10
20 - 22217-100000  SPRING WASHER 10 101 10
21 . 22242-000320  CIRCLIP 32 11 10
22 . 22312-080200 PARALLEL PIN 8X20 2 2 1
23 . 22351-060025  SPRING PIN 6X25 2 2 10
24 . 24101-062044  BALL BEARING 11 1
25 . 24190-080001  BALL 1/4, STEEL 2 2 10
26 - 24311-000100  O-RING 1A P-10.0 11 10
27 . 24311-000150  O-RING 1A P-15.0 11 10
28 - 24421-203508  SEAL, OIL 101 1
29 - 26013-080202  BOLT W/WASHER M8X20 11 10
30 - 26716-080002 NUT M 8 11 10
31 N 26716-100002  NUT 10 11 10
32 - 24101-063034  BALL BEARING 11 1
33 . 26013-080402 BOLY M 8X 40 5 s 10
34 - 26226-080352 STUD M BX 35 PLATED 101 1
35 - 198331-22520  KNOB, HI-GRIP 11

N135495



58.

HI[-SPIN CONTROL

|* FIGURE FOR TYPE HI-GRIP TURN

N135496

P 1F14 |
| C1IET12) |

58.

PART NO.

HI-SPIN CONTROL

DESCRIPTION

299.,04.02

CAY=FE=240H (D)=

(BY=FE-280H (EX=

(Ci= (F)=
arTY

(A (B) (L) (DY <E) (F)

1 P/U A

R

198173-16060

ROD CMP; AJUST

1 1
4 .- 198173-16210 ROD; AJUST 1 1
3 .- 198129-16220 ROD, LEFT 1 1
4 . 194150-22480 NUT M10 1 1 5
S .- 194250-474%0 TURNBUCKLE 10X50 1 1 1
] .- 26716-100002 NUT 10 1 1 10
? - 198173-16070 ARM BRACKET CMP 1 1
] B 198173-16250 ARM BRACKET 1 1
@ B 198173-16310 ARM; ON=OFF 1 1
10 B 198129-16370 ARM 1 1
1t .. 22351-050025 SPRING PIN 5X25 1 1 10
12 - 24550-014200 BUSH 14X20 1 1 1
13 - 198129-16110 ROD, LINK 1 1 1
14 . 198129-16140 BOLT, M8X 59 1 1 1
15 . 198129-16150 LINK, HIGH-GRIP 1 1
16 . 198311-16550 SPRING,COILED 1 1 1
17 . 26106-080202 BOLY M 8x 20 PLATED 2 2 10
18 - 198119-27150 COLLOR 1 1 1
19 - 198119-27570 PLATE 1 1 1
20 . 198129-28500 LEVER HIGH-GREIP i 1
21 . 198331=28520 KNOB,HI-GRIP 1 1 1
22 . 22137-100000 WASHER 10,POLISHED 2 2 10
23 - 22137-100000 WASHER 10,POLISHED 2 2 10
24 - 22417-200300 COTTER PIN 2.0X30 2 P4 10
25 - 22417-200300 COTTER PIN 2.0X30 2 2 10
26 . 264311-000160 O-RING 1A P-16.0 1 1 10
27 - 26013-080202 BOLT W/WASHER ME&X20 1 1 10

* NAPUICR-L 230 BLITIVEITHA

—— REMARKS

[* FIGURE FOQR TYPE HI-GRIP TURN

N135496



4 + $9.04,02
59 . HST ! 1F15 1 59. HST
|<1E12)] CAY=FE-240H (b=
A + (BY=FE-280H (E)=
NPC-3680 cr= ()=
REF. LEV. 0O  PART NO. DESCRIPTION a'TyY -1P/UA R
Ne. (A) (B) () (DY CEY (F)
1 . 22217-120000  SPRING WASHER 101 10
2 . 22242-00020C CIRCLIP 20 11 10
3 . 24341-000560  O-RING 1A $-56.0 11 10
4 . 26013-120702  BOLT 12X70 W/SP.WSHR 3 3 10
5 . 26716=120002  NUT 12 11 10
6 . 758810-85100  HST,MT23UC TYPE 11 1

N135497

N135497



60,

MISSION COVER

N135498

o +
| 1F16 | 60 . MSSION

| C1E12> |

NPC-3680

REF. LEV. 0 PART NO.
NO.

COVER

DESCRIPTION

{A)=FE—=240H
{B)=FE-280H

(C)=

99.04.02
(D)=

(E)=
(F)=

I F/U A

-Q'TY-

CAY (B> (L) (DY (E) (F>

R

1

1

1

1 . 19451524180 COVER, MISSION SIDE

2 . 194515-24190 PACKING 1 1 1

3 - 26013-080202 BOLT W/WASHER MBX20 5 5 10
N135498



PU—— + 99.04.02
61. HST LINK | 1607 | 61 . HST LINK
[ C1E12Y | (A)=FE-240H (py=
_______ + (B)=FE-2B0H E)=
NPC-3680 = (F)=
REF. LEV. PART NO. DESCRIPTION  ————————— Q' TY———mm 1P/ A
NO. AY (B) £C) (D) (E) (F}
1 . 194990-22140  NUT W/WASHER B 1 5
2 . 198173-27100 LINK CMP; HST (49> 1 1
3 .. 198173-27120 ARM CMP;HST LINK(&%> 1 1
4 . 198311-15460  SEAL G121603 2 2 1
5 ...  2455D0-012200 BUSH 12X20 11 1
& .. 198173-29960  BRACKET; FILTER (492 1 1
7 .. 22137-120000  WASHER 12,POLISHED 11 10
8 .. 22272-000100  CIRCLIP E-10 11 10
9 . 198129-27221  ARM,TRUNNION 101
10 . 198129-27281  CAMROLLER 101
11 . 198173-27320 ROD F CMP 11
12 e 194990-20170  NUT W/WASHER 8 101 2
13 .. 198129-27290 ROD-END; 8 11 1
14 .. 198173-27310  ROD; F 11
15 .. 1E6310-64250 BALL L,RING 101 1
16 .. 26716-080002 KUT M & 11 10
17 . 198173-27330 ROD R CMP 101
18 .. 198129-27290 ROD-END; 8 19 1
19 .- 198220-46210  ROD, END 11 1
& 20417 20 .. 26716-080002 NUT M 8 101 10
18 21 . 198173-27410  PIN, HST PEDAL 19
22 . 198173-27800 PEDAL F CMP;HST €49 1 1
23 .. 24550-018150  BUSH 18%15 2 2 1
24 . 198173-27900 PEDAL R CMP:HST (493 1 1
25 .. 24550018150  BUSH 18X15 2 2 1
26 . 198173-27940  SUPPORT,DANPPER (493 1 1
27 . 198136-27950  COVER ; PEDAL 2 2
28 . 198173-29300 LEVER CMP;NEWTORAL4Y 1 1
29 .- 24761-010000 NIPPLE M&6F, GREASE 11 *
30 .. 24550-018150  BUSH 18X15 2 2 1
31 . 198173-29350  PIN,NEWTORAL 101
32 . 194697-20580  DAMPER 101 1
33 . 198461-37580  SPRING 101 1
34 . 22137-080000  WASHER 8, POLISHED 4 4 10
35 . 22137-080000 WASHER 8, POLISHED 2 2z 10
36 . 22137-100000  WASHER 10,POLISHED 101 10
37 . 22137-180000  WASHER 18 101 10
38 . 22242-000100 CIRCLIP 10 101 10
3 . 22272-000080 CIRCLIP E- & 10 10
40 . 22272-000150  CIRCLIP E-15 101 10
41 . 22417-200300 COTTER PIN 2.0X30 2 2 . 10
42 . 24104-060000 BEARING 6000UUCS 101 1
43 - 26106~-080122 BOLT M 8X 12 PLATED 1 1 10
4h . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
45 . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
46 . 26106-080162  BOLT M BX 16 PLATED 2 2 10
&7 . 26106-080502 BOLT M 8X 50 PLATED 101 10
48 . 26346-080002 U-NUT M 8 PLATED 4 4 1
61 135459 49 . 1¢8173-28710  LEVER;CLUZE CONTROL 101
S0 . 198173-28730  GUIDE;CLUZE LEVER 101
s1 . 198173-28750 LINK A;CLUZE CONTROL 1 1
52 . 198173-28760 LINK B;CLUZE CONTROL 2 2
53 . 198173~28790  STOPPER; C.CONTROL 101
54 . 198173-28800 PLATE CMP;ON-OFF(49) 1 1
** CONTINUE =% N135499




o ———— + 99.06.02
HST LINK | 1602 | 61. HST LINK
61. | C1E12) | (AY=FE~240H (D)=

B + (BY=FE-280H (E)=

NPC-3680 cr= (F)=
REF. LEV. © PART NO. DESCRIPTION Q' TY-- L P/UA R
NO. CA) (B) (C) (B CE) (F}
55 . 24550~015120  BUSH 15X12 2 2 1
56 .. 24761-010000  NIPPLE M4aF, GREASE 1 1 1
57 . 198129-38460  COLLAR 1 1
58 . 22487-080160 PIN B8X 16 1 1 1
59 . 24761-020000 NIPPLE PT1/8,GREASE 1 1 1
60 . 22272-000120  CIRCLIP E-17 1 1 10
61 . 22417-200300 COTYER PIN 2.0X30 4 4 10
62 R 194555-22910  SPRING, LOCK 1 1 1
63 198220-61800  RUBBER, CUSHION 1 1 1
64 R 22157-100000  WASHER 10 1 1 10
65 - 26106—-100202  BOLT M10X 20 PLATED 1 1 10
66 . 26106-080162 BOLT M 8X 1& PLATED 1 1 10
&7 . 22372-080000  SNAP PIN (JASO 8) 2 2 10
4B . 22417-200300  COTTER PIN 2.0x30 1 1 10

N135499

N13549%



62.

N135500

HST PIPING

o ————

I 1603 |
P<C1ET12)

15 !
NPC-3680

62 . HST PIPING

PART NO.

DESCRIPTION

(A)=FE-240H
(B)=FE-2B0H

(Ci=

‘TY

%9.04.02

1 . 194321-17870  BOLT 10, PIPE JOINT 4 4 1
2 . 194321-17870  BOLT 10, PI1PE JOINT 2 2 1
3 . 194990-22140  NUT W/WASHER 8 11 5
4 - 174810-26420  CONNECTOR 16-3/8 101 1
5 . 198119-27150  COLLOR 101 1
6 . 198129-29780  GUIDE, PIPE 101

? . 198129-29810 LP PIPE,HST RETURN 1

8 . 198129-29840 PIPE, INTAKE 1 1
5 R 198129-29860 PIPE A, CHARGE 1 1
10 . 198129-29880 PIPE B, CHARGE 11 1
1 . 198129-29920 MHOSE, LOW-PRSEE 101 1
12 . 198129-29950  PLUG, G3/4 FI-1 1
13 . 126465-64950  GASKET 16 8 8 1
14 . 124465-464950  GASKET 16 4 4 1
15 . 198330-48410  CLAMP 2 2 1
16 . 194450-48830  CLAMP 3 03 1
17 . 194464-48850  RUBBER 3 03 1
18 - 198129-49150 LP PIPE,CULLER(49) 11 1
19 . 23010-027000  CLAMP 27 2 2 1
20 . 24311=000140  O0-RING 1A P—14.0 101 10
21 . 24311-000160  0-RING 1A P-16.0 101 10
z2 . 24311-000160 O-RING 1A P-16.0 101 10
23 . 24311-000180 O-RING 1A P-18.0 11 10
24 . 24311-000300 O-RING 1A P-30.0 2 2 10
25 . 26106-080162 BOLT M B8X 16 PLATED 101 10
26 . 26106~080162 BOLT M 8X 16 PLATED 2 2 10
27 . 26106-080162 BOLT M 8X 16 PLATED 2 2z 10
28 . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
29 . 26476-080162 BOLT M 8X 16,TAPPING 1 1 10
30 - 198196-29810 LP PIPE{HST RETURN49 1

N135500



bmm——— + 99.04.02

HST CULLER | 1604 | 63 HST 0IL CULLER
63. HSTOIL [ ClET2) | ‘ CAY=FE=24QH (=
4 + CE) =FE-280H CE)=
NPC-3680 (o= (Fy=
REF. LEV. O PART NO. PESCRIPTION = —=—=————— QA TY——m 1 P/U A
NO. (A) (8> (C) (p) (E} (F)
1 . 198121-48260  TUBE 19X145 ' 1
2 . 198125-48410 HQSE IN_L OW-PRESS 1 1
3 . 198129-48420 HOSE QUT ,.LOW-PRESS 1 1 1
4 . 198129-49100  CULLER CMP,OIL (12> 1 1 1
5 - 194250-51660 BAND 250 1 1 1
6 . 23010-016000  CLAMP 16 2 2 1
7 . 23010-018000 CLAMP 18 2 2 h
8 - 26557-060122 SCREW M 6X 12,PAN HD 4 4 10
62)-18
A
Vs
Ni35501
N135501



64 .

RING GEAR & DIFFERENTIAL GEAR

N135502

29.04.02

| 1606 | 64 . RING GEAR & DIFFERENTIAL GEAR
| €1605) | (AY=FE-240H P
o H (B)=FE-280H (E)=
NPC-3680 o= (Fy=
REF. LEV. O PART NO. DESCRIPTION ~  =———————— L I P/U A
NO. A) (B) (L) (D) CE» (F2
1 . 198129-31400 GEAR CMP, RING 101
2 . 194525-31510  GEAR L,DIFF.SIDE 11 1
3 . 194525-31520 GEAR R,DIFF-SIDE 11 1
4 . 194515-31610  WASHER, DIFFERENTIAL 2 2 1
s . 194525-31810  PINION,DIFF. 2 2 1
6 . 194515-31820  SHAFT, DIFFERENTIAL 101 1
7 . 194515-31850  WASHER, DIFFERENTIAL 2 2 1
8 . 194515-32110  HOUSING, DIFF. 101 1
9 . 22351-040040  SPRING PIN 4X40 11 10
10 . 24101-060074  BALL BEARING 1 1
11 . 24101062074  BALL BEARING i1 1
12 . 26116-080162  BOLT 8X16 o 10 10
13 . 194515-323520 CARRIER,DIFFERENTIAL 1 1 1
14 . 19451532350  SHIM T=0.1 4t 4 1
15 . 194515-32360  SHIM T=0.3 2 2 1
16 . 194515-32370  SHIM T=0.5 2 2 1
17 . 26013-080252 BOLT M 8X 25 & & 10

N135502



&4 .

RING GEAR & DIFFERENTIAL GEAR

N13550¢2

99.04.02

| 1606 | &4 . RING GEAR & DIFFERENTIAL GEAR
| <1652 | (A)=FE-240H ()=
—————— + (B)=FE-280H (E)=
NPC-3680 = (F1=
REF. LEV. 0  PART NO. PESCRIPTLON arTY-— 1P/UA R
NO. (A} (B) (€Y (D) (E} ¢F)
1 . 198129-31400 GEAR CMP, RING 11
2 . 194525-31510  GEAR L,DIFF.SIDE 11 1
3 . 194525-31520 GEAR R,DIFF.SIDE 11 1
4 . 194515-31610  WASHER, DIFFERENTIAL 2 2 1
s - 194525-31810  PINION,DIFF. 2z 2z 1
6 . 194515-31820  SHAFT, DIFFERENTIAL 101 1
7 - 164515-31850 WASHER, DIFFERENTIAL 2 2 1
8 . 194515-32110  HOUSING, DIFF, 11 1
o - 22351-040040  SPRING PIN 4X&0 11 10
10 - 2610%-060074  BALL BEARING 11 1
11 - 24101-062074  BALL BEARING 101 1
12 - 26116-080162  BOLT 8X16 10 10 10
13 - 194515-32320 CARRIER,DIFFERENTIAL 1 1 1
14 - 194515-32350  SHIM T=0.1 L 4 1
15 . 194515-32360  SHIM T=0.3 2 =z 1
16 - 194515-32370  SHIM T=0.5 2 2z 1
17 - 26013-080252 BOLT M BX 25 6 6 10

N135502




65.

REAR HOUSING

FE-280H

N138503

fm———— + $9.04.02
| 1607 | 65 . REAR HOUSING
[ €1605) | (A)Y=FE-240H =
______ + (B)=FE-280H (E)=
NP(C-3680 (cr= (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY -—— I P/U A R
NG (A) (BY (CY (D) (E) (F)
1 . 194447-14140  SEAL TC6Y 57 75 12 2 2 1
2 . 198126-3261C  HOUSING L,REAR AXLE 1
3 . 198126-32620  HOUSING R,REAR AXLE 1
3 . 194515-32630  PACKING 2 2 1
5 . 198121-32650  COVER, REAR AXLE 2 1
& . 194515-32660  PACKING 2 1
7 R 198290-32710  SLEEVE,CAMSHAFT 2 2 1
8 . 198290-32750  SEAL TC253506,0IL 2 2 t
9 . 194312-32800 HINGE, LOWER LINK z 2 1
10 . 22217-100000  SPRING WASHER 10 4 4 10
11 . 22312-100180  PARALLEL PIN 10X 18 4 4 1
12 . 23491-140002 PLUG 14 2 2 1
13 . 24311-000160  O-RING 1A P-16.0 2 2 10
14 . 26013-100302  80LT MI10X 30 4 20 10
15 . 26013-100352  8OLT MI10X 35 14 14 10
16 . 26013-100402  BOLT M10X 40 20 10
17 . 26013-100452  BOLY¥ M10X 45 4 4 10
18 . 26013-100502  BOLY M10X 50 2 2 10
19 . 26116-100552  BOLT M10X 55 PLATED 4 4 10
20 . 198196-32610  HOUSING L,REAR AXLE 1
21 . 198196-32620 HOUSING R,REAR AXLE 1
22 . 194555~34310  COVER, REAR AXLE 2 1
23 . 194555+34340  PACKING 2 1
24 . 22252-000850  CIRCLIP 85 2 1
25 . 198122-85310  BRACKET,CHK.CHAIN L 1 01
26 . 198122-85320  BRACKET,CHK.CHAIN R 11
27 . 26076-120302  BOLT M12x% 30 8 8
28 . 22217-120000  SPRING WASHER 8 8 10
N135503



F— + 99.04.02

66 . DIFFERENTIAL LOCK 1 1608 1 &6 . DIFFERENTIAL LOCK
(1605 ) (A)=FE=240H (n)=
i + (B)=FE~280H (E)=
NPC=3680 (Cr= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  ———————=— @ TY———————— 1 P/U A
NG (A) (B) (C> (D) (E) (F)
1 . 194515-33110  FORK, DIFF. LOCK 1 1
2 . 194420-33150  SPRING, RETURN 11 1
3 . 194515-33150  SLIDER, DIFFERENTIAL 1 1 1
4 . 198129-33160 PEDAL, DIFF. LOCK 101
5 . 194300-33200  SPACER 20X32X3.2 101 1
6 . 22351-050040  SPRING PIN 5%40 101 10
7 . 22351-0B0032  SPRING PIN BX32 101 10
8 . 22351-0BO040  SPRING PLN 8X40 11 10
9 . 24311-000200 ©-RING 1A P~20.0 2 2 10

AN

,‘r\ N,

:
B
/

Cn N
S’

in
RN
2
.
s
VON
a
N

N135504

N135504



PR . 99.04.02
PINION & FINAL GEAR } 1609 | 67 FINAL PINION & FINAL GEAR
67 . FINAL PINION & 1€1G05) | * CA)=FE~240H (D)=
Am——— + (B)Y=FE-280H (E)=
NPC-3680 (C)r= (F)=
REF. LEV. 0 PART NQO. DESCRIPTION  ————————— T 1 P/U A
NO. CAY (B (C) (B) (E> (F)
1 . 194446-25620  BALL BEARING 2 2 1
F . 194515-33410  PINION, FINAL 1 1
3 . 194515-33420  PINION, FINAL 1 1
FE-280H 4 . 194515-33440  BALL BEARING 2 1
5 . 198127-33411  PINION, FINAL 2 1
& . 24101-062074  BALL BEARING 2 1
7 . 194525-33510  GEAR, FINAL 1 1
8 } 194525-33520  GEAR, FINAL 1 1
o ; 198127-33510  GEAR, FINAL 2 1
N135508
N135505

O



99.04.02

fm————— +
68 . REAR AXLE SHAFT | 1610 | 68 . REAR AXLE SHAFT
1€1605) | (AY=FE-240H o=
$o—aoll + (BY=FE—-280H (E)=
NPC-3680 cy= Fr=
REF. LEV. O PART NO. DESCRIPTION ——w=————— QI TY-————— 1 P/U A
NO. (AY (B) (C) (DY CEX (F)
1 . 194447-14180  SLEEVE SL525718 z 2 1
2 - 194525-34110  SHAFT, REAR AXLE 2 k]
3 - 194555~34180  BOLT 16X30 8 8 1
4 . 194555-34190  SPRING WASHER 16 12 92 1
5 . 194555-34200  STUD 16%X28 4 4 10
6 . 194555-34210 NUT M16 4 4 1
7 . 22242-000450  CIRCLIP 45 2 2 10
8 . 24101~062084  BALL BEARING 2 2 1
9 . 24101-062094  BALL BEARING 2 2 1
10 . 198127-34100  SHAFT, REAR AXLE 2 1
11 . 194555-34120  COLLAR 45X54X17 2 1

5h

»

T

N135506

N13550&



e + 95.04.02

&9 . REAR WHEEL TIRE{TURF} [ 1611 69 . REAR WHEEL TIRE{TURF}
[ (16057 § CAY=FE-240H (p)=
Hmmm——— + (BY=FE-280H (E)=
NPC-3680 (cy= (F)=
REF. LEV. O PART NO. DESCRIPTION ———m——-mm 1 £ S I P/U A
NO. CAY (B) () (D> CE) (F)
4 . 198173-34500 REAR W.TIRE L CMP{14 1 1
2 .. 194136-34720 TIRE 13.6X 16 11 1
3 .. 194240-3473Q0  TUBE 11 1
4 .. 194190-34730  HOUSING,CORE 101 1
5 .. 198172-34760  WHEEL W11%16 14y 11 1
6 . 198173-34600 REAR W.TIRE R CMPC14 1 1
7 .. 194136-34720 TIRE 13.6X 16 1 01 1
8 .. 194240-34730  TUBE 1 1 1
™ .- 194190-34730  HOUSING,CORE 1 1 1
10 .. 198172-34760  WHEEL W11%16 16y 1 1 1

N135507

N135507



Hmmmem + 99.04.02
70 . REAR WHEEL TIRE b 1612 4 70 . REAR WHEEL TIRE

1 C1605) (A)=FE-240H ()=

Hmmm e + (B)=FE-280H CE)=

NPC=3680 )= (F)=

REF. LEV. O PART NO. DESCRIPTION QITY——— 1 P/UA R

NO. {A) (B) (L) (D> CE} (F)

N135508

1 . 198192-34700  TIRESWHEEL L.H. ASSY 1
2 . 194150-34650-1 WHEEL W TX24W 1 1
3 . 168192-34910 TIRE 8,3-24(4)T13H 1

4 . 194152-34920  TUBE 8.3-24 1 1
5 .- 194190-34730  HOUSING,CORE 1 1
6 . 198192-34800  TIREGWHEEL R.H. ASSY 1

7 .- 194150-34650-1 WHEEL W 7X24W 1 1
8 .- 198192-34910  TIRE 8.3-24(43T13H 1

9 . 194152-34920  TUBE 8.3-24 1 1
10 .- 194190-34730  HOUSING,CORE 1 1
11 . 108196-34700 TIRERWHEEL L.H. ASSY 1

12 .- 194150-34650-1 WHEEL W 7X24W 1 1
13 .- 198196-36910  TIRE 9.5-24(43T13H 1

14 .- 194080-34950  TUBE 1 1
15 .- 194190-34730  HOUSING,CORE 1 1
16 - 19819634800 TIRERWHEEL R.H. ASSY 1

17 .- 194150~34650-1 WHEEL W 7X24W 1 1
18 .- 198196-34910  TIRE 9.5-24C(4)Tt3H 1

19 .- 194080-34950  TUBE 1 1
20 .- 194190-34730  HOUSING,CORE 1 1

N135508



o + 99.04.02
71. BRAKE E 1613 | 71. BRAKE
[ ¢1GOS) | (AY=FE-240H ()=
—————— + (B)=FE-280H (E)=
NPC-3480 o= (Fy=
REF. LEV. PART NO. DESCRIPTION ~  ———=e—e@'T¥———————— I F/UA
NO. A) (B> €C) (D) (E) (F)
1 . 198010-36310  ACTUATOR | 11 1
2 . 194205-36320  SPRING, ACTUATOR 2 2 1
3 - 194515-36320 COVER, ACTUATER 1 1 1
4 . 194515-36330  SHAFT, CAM LEVER 101 1
5 . 198421-36380  PLATE 116,FRICTION 303 1
6 . 198010-36390  PLATE 118, STEEL 33 1
? . 194515-36450  BOLT 8X30,REAMER 8 8 1
8 . 22217-080000 SPRING WASHER & 8 8 10
9 - 22242-000250  CIRCLIP 258 11 10
10 - 24190-160001  BALL 1/2 6 6 10
11 . 194205-36320  SPRING, ACTUATOR 2 2 1
12 - 198421-36380  PLATE 116,FRICTION E 1
13 . 198010-36390  PLATE 118, STEEL T 3 1
14 . 198010~36410  ACTUATOR R 101 1
15 . 194515-36420  COVER, ACTUATER 101 1
16 . 194515-36430  SHAFT, CAM LEVER 101 1
17 . 194515-36450  SOLT 8X30,REAMER 8 8 1
18 . 22217-DB0000  SPRING WASHER B 8 8 10
19 . 22242-000250  CIRCLIP 258 101 10
20 . 24190-160001  BALL 1/2 6 6 10
N135509
N135509




72.

BRAKE PEDAL

N1335510

99.04.02

| 1614 | 72 . BRAKE PEDAL
1 ¢16057 | (AYSFE~240H (D)=
______ (B)=FE-280H (Ed=
NEC-3680 = G
REF. LEV. O  PART NO. DESCRIPTION ————————— QU YYmmmm—— I P/UA
NO. A) (B} €Y (DY (E> (F)
1 - 194150-011%0 KNOB, THROTTLE LEVER 1 1 1
2 - 798290-37000 ROD KIT_,.BRAKE 2 2 1
3 .. 194150-22480  NUT M10 2 2 5
4 . 194151-37730 TURNBUCKLE MI10X90 2 2 1
5 . 194130-37740 ROD, BRAKE 2 Z 1
& s 198290-37750 SCREW,.BRAKE ROD R 2 2 1
7 e 26716-100002 NUT 10 2 2 10
8 . 198173-37300 PEDAL £ CMP;BRAKE(49 1 1
9 .. 198133-22510  RIVET,PEDAL HEAD 11 1
10 .- 1$8133-22530  WASHER,RIVET 101 1
11 - 198071-37510 COVER_,PEDAL HEAD 1 1 1
12 . 194330-62530 STOPPER, PEDAL 1 1 1
13 . 198173-37400 PEPAL R CMP;BRAKE(49 1 1
14 .. 198133-22510  RIVET,PEDAL HEAD 1 1 1
15 .. 198133-22530  WASHER,RIVET 11 1
16 s 198071-37510 COVER_ PEDAL HEAD 1 1 1
17 .- 194330-62530 STOPPER, PEDAL 1 1 1
18 .. 24761-010000 NIPPLE M6F, GREASE 101 1
19 - 198290-37510 SPRING,.RETURN 2 2 1
20 . 198290-37550 SHAFT ,BRAKEPEDAL (49) 1 1 1
21 - 194130-37560 WASHER 1 1 2
22 . 194150-37570  WASHER 01 1
23 - 194110-376%1 SPRING, RETURN 1 1 1
24 . 194080-37781 PIN BX25 & 4 2
25 . 198129-38410 LOCK ARM, BRAKE 11 1
26 - 198190-38420 ROD, BRAKE LOCK 1 1 1
27 . 198129~38430 LOCK LEVER,BRAKE 1 1 1
28 - 198129-38460 COLELAR 1 1
29 - 194420-62260 RUBBER, CUSHION 1 k| 1
30 - 22137-100000 WASHER 10,POLISHED 1 1 10
k3 . 22137-100000 WASHER 10,POLISHED 1 1 10
32 - 22157-10C000 WASHER 10 1 1 10
33 - 22190-080000 SEAL WASHER 8(BOLT) 1 1 10
34 . 22272-000%190  CIRCLIP E-19 101 10
35 - 22417-200300 COTTER PIN 2.0X30 4 4 10
36 . 22417+200300 COTTER PIN 2.0X30 2 2 10
37 . 22512-070400 KEY 7X 40 i1 1
38 . 26106-100202 BOLT #M10x 20 PLATED 1 1 10
39 . 26116-120802 BOLT M12X 80 PLATED 1 1 10

N135510



e 99.04.02
73 . HYDRAULIC PUMP | 1616 | 73 . HYDRAULIC PUMP
116153 | {A)=FE-240H (D)=
+————— + {B)Y=FE—-280H (E)=
NPC-3680 {CHr= (Fr=
REF. LEV. ¢  PART KNO. DESCRIPTION —=——————-- P e I FP/UA
NO. (A} (B> (C) (D) CEX (F)
1 . 198172-41110 PUMP, HYDRAULIC 1 1 1
2 ae 178070-10310 PLATE A hl 1 hl
3 aa 178070-10350 PLATE B 1 1 1
&4 - 178070-10401 SQUARE RING 1 1 1
5 .e 178070~16050 GEAR 1 1 1 k|
-] e 178070-16070 GEAR 2 1 1 1
7 as 19452141570 PIN 11X7 2 2 T
a .a 178070-66100 CASE, AIR CLEANER 1 1 k|
9 «-- 24550-018150 BUSH 18X15 2 2 1
10 - 178070-66200 COVER, FAN CASE 1 1 1
11 [ 24550-018150 BUSH 18X15 2 2 1
12 - 22252-000320 CIRCLIP 32 1 1 10
13 - 24421-153207 SEAL TC15 32 07, OIL 1 1 1
14 - 26016-080352 BOLT M 8X 35 & 4 1Q
15 - 198011-41110 PUMP PW1-C-4C _ HYDRO. 1 1 1
16 - 178070-10300 PLATE A 1 1 1
17 - 178070-10350 PLATE B 1 1 T
18 - 178070-10400 RING 1 1 1
19 .. 178070-11050 GEAR 1 1 1 1
20 .. 178070-11Q70 GEAR 2 1 1 1
21 - 178070-11100 CASE, AIR CLEANER 1 1 1T
22 P 24550-018150 BUSH 18X15 2 2 1
23 .a 178070-21200 COVER, FAN CASE 1 1 1
24 . 24550-018150 BUSH 18X15 2 2 ks
25 194521-41570 PIN 11X7 2 2 1
26 22252-000320 CIRCLIP 32 1 1 10
27 - 24421-153207 SEAL TC1S 32 07, OIL 1 1 1
28 - 26016—-080352 B! T M BX 35 & 4 10
N135511
N135511




PO + 99.04.02
74 . HYDRAULIC CYLINDER CASE t 1HD1 | 74 . HYDRAULIC CYLINDER CASE
1(1G15) | . (A)Y=FE-240H (D=
r—————— + (B)=FE=280H (E)=
NPC-3680 = (F)=
REF. LEV, PART NO. DESCRIPTION =  ————=———— Q' TY——emm—— 1 P/U A
NO. A> (B) {(C) (D) (E) (F)
1 . 198121-42101 HOUSING, HYDRAULIC 1 1 1
2 .. 194150-42130 BUSH 50X55X40 2 2 1
3 - 23871-010000 PLUG PT1/8,SCREW 1 1 1
& .. 23871-020000 PLUG PT1/4,SCREW 1 1 1
5 - 194515-42150 PACKING, HOUSING 1 1 1
[ . 198290-42281 BREATHER, AIR 1 1 1
7 . 194515-42810 HINGE, TOF LINK 1 1
8 . 198121-43200 CYL.HEAD ASSY 1 1 1
9 .- 23871-01C000 PLUG PTI1/8,S5CREW 3 3 1
10 . 194310-46350 POPPEY, CHECK 1 1 1
11 - 194310-46380 SPRING 1 1 1
12 . 194310446730 PLUG 14 1 1 1
13 - 194312-46750 PLUG PF3/8 1 1 1
14 . 194555-?7910 GASKET 1 1 1
15 . 22217-120000 SPRING WASHER 3 3 10
16 - 23414-140018 GASKET 14 i 1 10
17 - 24315-000110 O-RING 1B P-11.0 3 3 10
18 - 24325000650 O-RING 1B G-65.0 k] 1 10
19 - 26013-080352 BOLT M 8X 35 1 1 1Q
20 - 26013-120302 BOLT W/WASHER M12X30 & & 10
21 - 26013-120402 BOLT M12X 40 7 7 10
22 - 26013~120502 BOLT M12X 50 4 4 10
23 - 26716120002 NUT 12 3 3 10
24 - 19812742810 HINGE, TCP LINK 1 1

24

N135512

N135512



PR + 29.04.02

7?5 . HYDRAULIC SIDE COVER | 1KD2 | 75 . HYDRBAULIC SIDE COVER
1€1615) | CAd=FE-240H (D)=
o + (B)=FE~280H (E)=
NPC-3680 ‘ &)= (Fr=
REF. LEV. © PART NO. BESCRIPTION -—- —arTY 1P/UA R
Na. (A) (B) (L) <B) (E) (F)
1 . 194555-42200  COVER,EXT.TAKE-OUT 101 1
2 . 194556-42220  STRAINER A 11 1
3 . 23414-180023  GASKET 18 11 10
4 . 23414-200026  GASKET 20 2 2 10
s . 23871-010000  PLUG PT1/8,SCREW 11 1
6 . 23887-180002  PLUG 18 101 1
7 . 23887-200002  PLUG 20, HEX. z 2 1
8 . 24315-000110  O-RING 18 P-11.0 3003 10
9 . 26013-080252  BOLT M 8X 25 303 10
0 . 23871-020000  PLUG PT1/4,SCREW 1 1

e
NJ// N135543

N135513



b ———— + 99.04.02

76 . PISTON & LIFT CRANK | 1HO3 | 76. PISTON & LIFT CRANK
[€1615) 1 CA)=FE-240H (b=
Fmm— + (B)=FE-2BOH (E)=
NPC-3680 )= (Fr=
REF. LEV. O PART NO. DESCRIPTION arTyY—- I P/UA R
NO. CA) (B> (L) (D) (E) CF
1 - 194515-43310  PISTON, HYDRAULIC 101 1
2 . 194520-43350  RING, BACK UP 11 1
3 . 24311-000600 O-RING 1A P-&0.0 101 10
4 - 194310-43410  ROD, PISTON 11 1
5 . 194515-44110  CRANK, LIFT 11 1
6 . 194515-44210  SHAFT, LIFT 101 1
7 . 194282-44230  WASHER 40X73X3.2 2 2 1
8 - 194150-44251  SLEEVE, LIFT SHAFT P 1
9 . 196150-44261  SEAL, SPLINE SHAFT 2 2 1
10 . 198290-44420  ARM L,LIFT 2 2 1
11 - 194130-44480 PIN, LIFT ARM 2 2 1
12 . 198121-44510  ARM, FEED BACK 1 1 1
13 - 194150-44530  WASHER 12X60X6 11 1
14 . 22217-160000  SPREING WASHER 16 2 2 10
15 . 22351-050056  SPRING PIN 5X56 11 10
16 . 22351-060016  SPRING PIN 6X16 101 10
17 . 24321-000500 O-RING 1A G-50.0 4 4 10
18 . 26013-120252  BOLT M12X 25 2 2 10
19 . 26736-160002  NUT M16 2 2 10

18 12 16

N135514

N135514



$mmmmm * 99.04.02

CONTROL VALVE P AHOG | 77 . CONTROL VALVE
77 FC1G15) | * (AY=FE=240H =
$mmm D + (B)=FE-280H (E)=
NPC-3680 (Cr= (F3=
REF. LEV. 0 PART NO. DESCRIPTION @ TY——~ 1 P/UA R
NO. CAd (B (LY (D) {E) (F)
1 - 194515-45101 VALVE COMP, ,CONTROL 1 1 1
2 -. 194515-45120  BODY COMP.,VALVE 101 1
3 ..+ 194515-45500  SPOOL COMPL. 10 1
4 eees 194555-45540  PIN,SPOOL 101 1
5 ... 23871-01000C PLUG PT1/8,SCREW 2 2 1
& .- 194170-45220  BAR, PUSH 11 1
? . 194170-45230  SPRING 2 2 1
8 . 194170-45321  SPRING 101 1
9 - 194170-45330  PLUG 11 1
10 . 194170-45350  SPOOL 101 1
11 .. 194170-45360  SPRING 101 1
12 . 194170-45370  PLUG 11 1
13 - 194170-45430  RING, BACK UP 101 1
14 -. 194170-45440  PLUG 101 1
15 s 198421-45440 HOLDER, M.CHECK 1 1 1
16 -. 194170-45520  SPRING, SPOOL T 1
17 e 194170~45530  STOPPER, SPOOL 11 1
18 e 194170-45550  BAR, SPQOL 11 1
19 .- 194170-45560  WASHER 12X40X0.6 11 1
20 - 24311-000050  O-RING 1A P=5.0 T 10
21 -- 24311~000100 O-RING 1A P=10.0 T 10
2z -- 24311-00012C O-RING 1A P 12.0 T 10
23 - 24311-000120 O-RING 1a P 12.0 101 10
24 -- 24311-000140  O-RING 1A P-14.0 11 10
25 - 24315-000070  ©O-RING 1B P-7.0 T 1 10
26 -- 24315-000110  0-RING 1B P-11.0 3 03 10
27 -- 26116-060162  BOLT 6X16 1 10
28 -- 26756-060002 LOCK NUT & T 10
29 - 26450-080202 BOLT M 8X 20 3 03 10

N135515

N135515



m———— + 9%.04.02

REL IEF VALVE | 1HOS | 78 . RELIEF VALVE
78. [ €1615) | (A) =FE-240H 0>=
a2l H (B)=FE-280H €)=
NPC-3680 ()= (Fr=
REF. LEV. O PART NO. DESCRIPTION Q Ty I P/ A R
NO. CAY (B) () (DY CE) (F)
4 1 - 194275~-45340 SCREW, VALVE SEAT 1 1 1
. 194170-45610  SPRING,RELIEF VALVE 1 1 1
3 . 19419545620  PGPPET 11 1
(;:)»4———10 4 . 194195-45630  PLUG, RELIEF VALVE 11 1
s . 19419545640  SEAT, SPRING 101 1
6 . 194195-45650  WASHER 101 1
3 7 . 194850-45700  SHIM PACK 11 1
8 - 194195-46260 SEAT, RELIEF VALVE 1 1 1
g . 194850-49230  O-RING 6X1.8 101 1
E}—TAA——-S 10 . 23414-200026  GASKET 20 101 10
3 1 . 24311-000120 O-RING 1A P 12.0 101 10

N135516

N135516



o e + 99.04.02

. STOP VALVE | 1HOG | 79 . STOP VALVE
79 [¢€1615) ] . (A)=FE-240H (b)=
4=mo-Zl + (8)=FE-2BOH (E)=
NPC~-3680 . {Ci= (F)=
REF. LEV, O PART NO. DESCRIPTIQN -Q'TY- I P/UA R
NO. (A) (B) €C) (D) CED (F)
4 1 . 194515-46300  VALVE, STOP 1 1
g 2 - 194525-46620 BOLT, STOP 1 1 1
3 . 194312-46630  HOLDER,VALVE 3y 11 t
4 - 198220-46670 KNOB 1 1 1
2 5 . 22117-080000  WASHER 8 1 10
& - 22351-040012 SPRING PEN 4X12 1 1 10
@@%\\ 7 . 24311-000120 O-RING 1A P 12.0 11 10
7 8 . 24315-000110  O-RING 1B P-11.0 1 10
\\\.\3 3 9 . 26716-100002  NUF 10 101 10
5
8
6
Ni35517
N135517

- - o



PN . 99.04.02

80 . SAFETY VALVE P IHO? | 80 . SAFETY VALVE
[€C1615) | (A)=FE-240H (=
4—mm o= + (B)=FE-280H CEx=
NPC-3680 )= <Fy=
REF. LEV. © PART NO. DESCRIPTION = ————————- U TY———————~ I P/U A
NG. CAY (B) () (B) CE) (F)
3 1 . 194150-45320  SPRING, RELIEF VALVE 1 1 1
2 - 198220-45350  COLLAR 101 1
3 . 198220-45370  PLUG, SAFETY VALVE 101 1
9 —0O
4 . 198220-46400  SHIM PACK 11 1
5 . 194640-46410  SEAT, SAFETY VALVE 11 1
4 6 . 194640-46420 POPPET, SAFETY VALVE 1 1 1
7 . 22351-060028  SPRING PIN 6X28 1 10
7 g ) 24311-000120  0-RING 1A P 12.0 11 10
7 9 - 24311~000180 O-RING tA P-18.0 101 10

N135518

N135518



Hm———— + 99.04.02
81 . SUB-CONTROL VALVE | 1H08 | 81 . SUB-CONTROL VALVE
1€1615>1 (A)=FE-240H (D)=
m———m + (8)=FE-280H (E)=
NPC-3680 (Cy= (Fy=
REF. LEV. O  PART NO. DESCRIPTION Ty -~- 1 P/UA R
NO. CA) (B) (C) (B) (E) (F?
1 . 194990-22140  NUT W/WASHER 8 4 4 5
2 . 194990-22140  NUT W/WASHER 8 101 s
3 - 198223-46250  HYD.QUICK COUPLER 4 4
4 . 198223-46280  DUST PLUG 4 4
5 - 198220-46500  CLAMP 2 2 1
& . 198173-46520 PIPE S,AT-R HI-PRES. 1 1
7 . 19B173-46560  HP-PIPE $;A2-R (49> 1 1
8 . 198173-46600 PIPE §,B1-R HI-PRES. 1 1
9 . 198173-46640  HP-PIPE §;B2-R (49> 1 1
10 . 198173-46660 PIPE §,P HI-PRES. 11
11 . 198173-46680 HP-PIPE $;:PB w9y 1 1
12 . 198245-46680  BOLT 3/4-16 77 1
13 R 19817346700 PIPE 5,7 HI-PRES. 11
14 . 198460-46740 VALV ASSY, SUB  (49) 1 1 1
15 - 198327-46810  BRACKET,SCV LEVER 101 1
16 . 198173-46820  BRACKET; SCV 4oy ot 1
17 - 198173-46860  STAY,QUEICK COUPLER 101
18 - 198133-46890  LINK,SCV LEVER 101 1
19 - 198172-46900  LEVER §; 1 101
20 - 194680-46920  JOINT PF3/8,PIPE 101 1
21 . 198172-46920  LEVER §; 2 1001
22 - 198173-46940  BRACKET; PIPE 1001
23 - 194321-48140 BOLY 15, PIPE JOINT 2 2 1
24 - 198448-48550 CLAMP,LUB.OIL PUMP 101 1
25 - 1984648-648660  COLLAR 10 1
26 - 194464-48850  RUBBER 2 2 1
27 - 194850-49290  PACKING 6-1 4 4 1
28 - 194555-77910  GASKET 3 3 1
29 - 194990-85561  KNOB 2 2 1
30 - 22137-060000 WASHER &, POLISHED 2 2 10
31 - 22137-100000  WASHER 10,POLISHED 2 2 10
32 - 22242-000220  CIRCLIP 22 4 4 10
33 - 22417-160180  COTTER PIN 1.6X18 3 03 10
34 - 22417-200300  COTTER PIN 2,0X30 2 2 10
35 - 22486-060160 PIN 6X 16 11 1
36 - 22487-101000  PIN 10X100 2 2 1
37 - 23000-035000  CLAMP 35 2 2 1
38 . 23414-190000  PACKING =19 4 14 10
39 - 23414-200026  GASKET 20 4 4 10
40 . 26106-060162  BOLT M 6X 16 PLATED 4 4 10
41 - 26106-080202 BOLT M 8X 20 PLATED 2 2 10
42 - 26106-080502 BOLT M 8X 50 PLATED 101 10
43 - 26106-080602  BOLT M 8X 60 PLATED 4 4 10
44 . 20106-100202  BOLT M10X 20 PLATED 2 2 10
N135519
N135519




[P + 99.04.02
82 . HKYDRAULIC CONTOR | 1409 | 82 . HYDRAULIC CONTOR
1C1G15) | CAY=FE~240H (D)=
m————— + (B)=FE~280H {E)=
NPC-3680 (= (F)=
REF. LEV. O PART NO. DESCRIPTION = —=—==————— Q'TY——m————— I P/Q A
NO, (AY (B) <C> (D} (E) (F)
1 - 198290-42290 GUARD ,QIL 1 1 1
4 - 194940-47210 PLATE 1 1 1
3 . 198075-47210 ARM, CONTROL 2 2 1
4 - 194940-47220 WASHER 20,SPRING 2 2 1
S . 198122-47310 LEVER,CONTROL-# 1 1 1
[} . 198360-47320 RGP, CONTROL 1 1 1
7 - 198360-47330 PLATE, CONTROL 1 1 1
a - 194555-47340 PLATE (A} 2 2 1
k4 . 198010-47340 PIPE, PROTECTOR 1 1 1
10 - 194555-47350 PLATE 1 1 1
11 . 198122-47380 SHAFT,CONTROL-P 1 1 1
12 - 198360-47420 BAR,POSITION CONTROL 1 1 1
13 - 194170-47440 PLATE, FRICTION 1 1 1
14 . 198122-47450 ARM,FEED BACK-P 1 1
15 - 194515-474%0 ROD, FEED BACLK 1 1 1
16 - 194550-47530 ADJUSTER 1 1 1
17 - 19812147890 STOPPER, LEVER 1 1 1
18 - 19427347910 KNOB 1 1 1
19 - 198121-47¢50 SPALER 1.2 1 1 1
20 - 22117=-100000 WASHER 10 1 1 10
21 - 22117-200000 WASHER 20 1 1 10
22 . 22137-080000 WASHER 38, POLISHED 2 2 10
23 - 22137-10000C WASHER 10,POLISHED 1 1 10
24 - 22272-000070 CERCLIP E~ 7 1 1 10
25 - 22351-050032 SPRING PIN 5X32 2 2 10
26 - 22417-200200 COTTER PIN 2.0X20 1 1 10
27 . 22417-250200 COTYTER PIN 2.5X20 1 1 10
28 - 22487-080350 PIN 8X 35 1 1 1
29 - 22522-030130 WOODRUFF KEY 3X13 1 1 1
30 - 24311-000160 0-RING 1A P-16.0 2 2 10
31 . 26013-080122 BOLYT M 8X 12 1 1 10
32 - 260130801862 BOLY W/WASHER MBX16 2 2 10
33 - 26013-080202 BOLT W/WASHER M8X20 2 2 10
34 - 26013-100202 BOLT W/WASHER M10X20 2 2 10
35 - 26116-080504 BOLT M 8X S0 PLATED 2 2 10
36 - 26716-080002 NUT M 8 &4 4 10
37 - 267146-100002 NUT 10 2 2 10

N135520

N135520



83.

HYDRAULIC PIPING

)]

45

W1395921

oo + 99.04.02
| 1H10 | 83 . HYDRAULIC PIPING
1¢1615) | (AY=FE~240H (o=
______ + (B)=FE-280H (E)=
NPC-3680 «r= (F)=
REF. LEV. O PART NO. DESCRIPTION Qe TY — IP/UA R
NO. €AY (B) (C) (D) (E) (F)
1 - 194556-17780  BOLT M16, JOINT 2 2 1
2 . 198010-41211  JOINT M22 101 1
3 . 198129-48110  PI1PE,HIGH-PRESS (49) 1 1 1
4 ) 198220-48140  FLANGE 101 1
5 . 198129-48160  PIPE F,LOW-PRESSC49) 1 1 1
6 - 198129-4819C  PLPE R,LOW-PRESS(49) 1 1 1
7 . 198121-48210  PLATE 101 1
8 . 194640-48220  HOSE, LOW PRESSURE 101 1
9 . 198121-48220  HOSE 101 1
10 . 175022-49730  CRIP 31, HOSE 303 1
11 . 198121-48230  RUSBBER PIPE 11 K
12 . 194640-48240  HDSE, LOW PRESSURE 101 4
13 . 198121-48260  TUBE 19X145 101 1
14 . 198330-48410  CLAMP 101 1
15 . 198121-48500 PIPE,HI-PRESS.PSC49) 1 1 1
16 . 198129-48550  PIPE,PST.RET.LW.-PRS 1 1 *
17 . 198011-48601  VALVE ASSY, RELIEF 101 1
18 .- 158870-17520  $PRING,RELIEF 101 1
19 -- 158870-17610  POPPET 11 1
20 .- 198011-48611  HOLDER, VALVE 101 1
21 .- 198011-48620  SHIM 0.2 11 1
22 . 198011-48631  PLUG, VALVE 1 1
23 .- 24311-000180 O-RING 1A P-18.0 1 10
24 - 194470-48630  CLAMP 11 1
25 - 194130-48650  BOLT 18, JOINT 11 1
26 . 194320-48660  GASKET 18 2 2 1
27 . 194450-48830  CLAMP 2 2 1
28 - 194464-48850  RUBSER 2 2 1
29 - 1944664-48850  RUBBER 11 1
30 . 175022-49730  CRIP 31, HOSE 4 4 1
31 . 194250-51660 BAND 250 1 1
32 - 23010-016000  CLAMP 16 z 2 1
33 . 23414-120016  GASKET 12 11 10
34 . 23414-160021  GASKET 16 4 4 10
35 . 24311-000200 O-RING 1A P-20.0 T 10
36 . 24311-000200 O-RING 1A P-20.0 11 10
37 . 24311-000200 O-RING 1A P-20.0 11 10
38 - 24311-000260 O-RING 1A P-26.0 101 10
39 . 26106-060202 BOLT M 6X 20 PLATED 4 4 10
40 . 26106-060202 BOLT M 6X 20 PLATED 101 10
41 . 26106-060402  BOLT M 6X 40 PLATED 3 03 10
42 . 26106-060402  BOLT M 6X 40 PLATED 2 2 10
43 . 26106-080162 BOLT M 8X 16 PLATED 2 2 10
44 . 26106-080162  BOLT M BX 16 PLATED 11 10
45 - 26106-080162 BOLT M 8X 16 PLATED 101 10
46 - 26106-080202  BOLT M BX 20 PLATED 101 10

N135521

o 4-4_;___&



o + 99.04.02
84 . OIL FILTER 1 1H11 | B84 . 0IL FILTER
1€1G15) | CAY=FE-240H {D)=
+————— + (B}=FE—-280H {E)=
NPC-3680 (Cl= {F)=
REF. LEVY. O PART NO. DESCRIPTION  ——=—m————m Q' T I P/U A
NO. {A) (B> (&Y (D) (E} {F)
1 . 198129-29300 FILTER CMP,O0IL 1 1 1
2 .. 198129-29310 FILTER 1 1 1
k] . 198119-48310 FILTER 1 1 1
4 . 198290~48360 COVER,FILTER 1 1 i
5 - 26106-080252 BOLT M 8X 25 PLATED 2 2 10
& - 26106-100202 BOLT M10X 20 PLATED 2 2 10

N135622

N135522



DU + 99.04.02
85 . WIRE HARNESS | 1H13 | 85 . WIRE HARNESS
| C1R12) | (AY=FE~240H ()=
—————— (B)=FE-280H ()=
NPC—3680 (c= (F)=
REF . LEV, O PART NO. DESCRIPTION Q'TY I P/U A R
No. (A (B) (C) (D} C(E) <(F)
1 . 198173-51110  HARNESS A; WIRE 1
2 . 198173-51120 HARNESS B; WIRE t 1
3 - 198173-51150 HARNESS F CMP;WIRE.S i 1
4 .. 29420-050000  HUSE 2 2 1
5 . 29420-200000  HUSE 2 2 1
6 .- 20420-150000  HUSE 4 4 1
7 . 198010-51180  HARNESS CMP,STR.WIRE 1 1 1
8 .. 194550-51220  LINK,FUSIBLE O.85RED 1 1 1
g . 198220-51210  GROMMET 11 1
10 . 198245-51210  GROMMET 25 11 1
1 . 198245-51210  GROMMET 25 101 1
(8- 12 . 198010-51230  CORD,SAFETY STRT.SW. 1 1 1
-
N 13 . 198220-51410  CABLE, BATTERY 11 1
T0@7-1 14 . 194250-51420  CABLE, BATTERY EARTH 1 1 1
15 . 198121-51430  CLAMP, B.CABLE 101 1
16 . 198190-51580  ROD, CLAMP 11
17 - 194 4640-51620 CLAMP, WIRE HARNESS 3 3 1
18 . 194250-516640  BAND 250 8 8 1
19 . 119650-77910  RELAY, GROW 101 1
20 .. 129052-77920  BODY, RELAY 101 1
21 - 119650-77930  BRACKET, RELAY 101 1
22 - 26106060122 BOLT M &6X 12 PLATED 2 2 10
23 . 26106-060162 BOLT M 6X 16 PLATED z 2 10
24 . 26106-080162 BOLT M 8X 16 PLATED 101 10
25 . 26106-080162 BOLT M 8X 16 PLATED ' 10
26 . 26106-080162 BOLT M 8X 16 PLATED 11 10
27 . 26106-080202 BOLT M 8X 20 PLATED 101 10
28 . 194250-51660 BAND 250 2 2 1
29 . 198291-77870  COVER,HOSE PROTECTOR 2 2 1
30 . 26106-080162 8OLT M 8X 16 PLATES 3 3 10
31 . 26106-080162 BOLT M BX 16 PLATED 11 10

N135523

N135523



A * 99.04.02
&6 . BATTERY,HORN & BUZZAR | TH14 | 86 . BATTERY,HORN & BUZZAR
{C1H12) ] (AY=FE-240H (p)=
A ——— + (B)=FE-280H (E)=
NPC-3680 = (F)=
REF. LEV. 0 PART NO. DESCRIPTION = =——————== QP TY === —— 1 P/U A
KO. {A) (B> (C) (p) (E>) (F)
1 . 198230-51510 BAYTERY 75D31R{P) 1 1 1
2 . 198327-51530 FILLER,BATTERY FLUID -] 6
3 . 194275=51580 LABEL, BATTERY 1 1 1
4 - 194150-51550 COVER, BATTERY 1 1 1
5 N 194190=61750 CLAMP, BATTERY 1 1 1
6 - 198010-61780 ROD, BATTERY CLAMP 2 2 1
7 - 26346-080002 U-NUT M B PLATED 2 2 1
B . 194990-22140 NUT W/WASHER 8 1 1 5
9 . 198173-57100 BRACKET 1 1
10 . 198223-57100 HORN 1 1
31 . 26106-080122 BOLT M BX 12 PLATED 1 1 10

N135524

N135524



Y ans | 87. SWITCHES #9-ne-02
TCH { TH1
B7. SWITCHES 1€1H12) | * (A)=FE-240H )=
e + ¢B)=FE=2BOH <E)=
NPC—3680 (CH= CF)=
REF. LEV. 0  PART NO. BESCRIPTION RUTY -IP/UA R
NO. CA) (B) CCY (D) (E) C(F)
1 . 194940-52110  SWITCH,STARTER 11 1
2 e 198360-52160 KEY COMPL. ¥ 1 1
3 . 194555-52140  SWITCH,COMBINATION 101 1
4 . 198173-52150  STAY; SWITCH 11
5 - 194197=-52191 SWITCH, SAFETY START 1 1 1
6 . 194240-52210  NUT M22 11 1
7 . 198223-52400  SWITCH 11 1
8 . 198223-57200 RELAY, FLASHER 11 1
9 . 198173-37490  STAY; SWITCH “we 1 1
10 . 198121-52110  SWITCH 11 1
11 .. 198121-52150 LAMP W/SOCKET 101 1
12 . 194450-52450  SWITCH, STOP LAMP 101 1
13 . 198461-52950  RELAY CA,TYPE C 101 1
14 . 198461-52950  RELAY CA,TYPE € 101 1
15 . 194167-61650  NUT S008 “ 4 2
16 . 194940-61790  SCRFW 5X1& P 1
17 . 26106-060162 BOLT M 6X 16 PLATED 101 10
18 . 26776-120002 LOCK NUT M12 PLATED 101 10
19 . 194990-22130  NUT W/WASHER 6 2 2 5
20 . 198220-52180  RELAY, STARTER 11 1
21 . 198448-52290  SWITCH,P.T.0.ON/OFF 11 1
22 . 194065-60580  SCREW M 6X25 101 1
23 . 26106-060202 BOLT M 6X 20 PLATED 101 10
24 . 26106-080162 BOLT M BX 16 PLATED 2 2 10

N135525

N135525



PO 99.04.02
88 . LAMPS | 1H16 | 88. LAMPS
1C1HI2) {A)Y=FE~240H {(D>=
Fm—————— + {B)=FE~-2B0H (E)=
NPC-3680 {Ci= (F)=
REF. LEV_. O PART NQ. DESCRIPTION arTy I P/UA R
NO. {AY (B) (C} (D> (E) (F)
1 - 198165-53140 CLIP, HEADLIGHT ] &
2 - 19816553510 LAMP L 1 1
3 .. 198165-53530  BULB 11
4 - 198165-53520 LAMP R 1 1
s as 198165-53530 BULB 1 1

N135526

N135526



METER

89.

R + 99.04.02
{1101 | 89 . HMETER
[C1H12) | (AY=FE=240H (py=
dmm————t (H)=FE-280H E)=
NPC-3680 (cr= (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TY -—— I P/ A R
NO. (A} (8) (C) (D) (E) (F)
1 . 198173-56100 METER CMP;COMB 101
2 .. 198220-53170  SCREW 11 1 1
3 .. 198173-56110 METER CMP. 11
4 .. 198010-56120  VISOR 101 1
S .. 198220-56130  PACKING 11 1
5 .. 198220-56140  GLASS 11 1
7 .. 198220-56150 RETALNER 11 1
8 .- 198220-56160  PACKING 11 1
9 .. 198121~56220 ELBOW COMPL. 101 1
10 .. 198173-56230  CASE CMP. 1 1
11 .- 198220-56230  SCREW 6 & 1
12 .- 198173-56250  HANESS CMP; WIRE 1 1
13 ... 198361-55820 BULB 12V-1.7W 3 3 1
14 ee.  124617-91920 BULB s 5 1
15 vee  124617-91980  BULB 3 3 1
16 .. 198451-78680  CLAMP,CORD 1 1 1
17 . 194275-56900  CABLE, HMOUR-METER 101 1
18 . 22137-08000C  WASHER 8, POLISHED 2 2 10
19 . 22157-080000  WASHER 8 101 10
20 . 26106-080202 BOLT M 8X 20 PLATED 3 3 10

N135527

N135527



90.

BONNET

#mm—mm— + 99.04.02
| 1103 | o0 . BONNET
| ¢1102) | {AY=FE-240H {D)=
------ - (B)=FE-2BOH (E)=
NPL-~3680 (C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION Qa*Ty I P/UA R
NO. (A) (B> (L) (D) (EY (F)
1 . 198173-03110 MAFULAR 1 1
2 . 194420-05210 BOLT M 68X 16 1 1 1
3 - 194420-05210 BOLT M 6X 16 1 1 1
& . 198010-05290 PACKING & 4 1
S - 26106-080162 BOLT M BX 16 PLATED & 4 10
6 - 198121-05580 STAY L, RADIATOR 1 1 1
7 - 198121=-05590 STAY R, RADIATOR 1 1 k]
8 . 129107-13550 GASKET, NOZILE 1 1 1
9 . 194990-22140 NUT W/WASHER 8 1 1 5
0 . 26106~100202 BOLT M10X 20 PLATED 1 1 10
11 . 19499022140 NUT W/WASHER 8 4 4 S
12 - 198241-28330 GUIDE,FRONT SHIFT 1 1 1
13 - 26106-080252 BOLT M 8X 25 PLATEDR 2 2 10
14 - 144130-47851 KNOB 2 2 1
15 - 124766-59050 CLAMP 12 4 & 1
16 - 198010-61050 LEVER, HOQD LOCK 1 1 1
17 . 198173-61060 LEVER,BONNET LINK 1 1
18 - 198129-61100  UPPER CMP;BONNET(50) 1 1
19 - 198173-61200 FRAME CMP; GRILL 1 1
20 - 198173-61260 COVER; SEFUTY (49) 4 1
21 . 198173-61300 GRILL; FRONT 1 1
22 . 198173-61320 BRACKET; GRILL 2 2
23 . 198220-61340 SPRING 1 1 1
24 - 198010-61350-1 NET;FRONT GRILL (4%9) 1 1
25 - 198010-61410 PAD DS, SIDE 1 1 1
26 . 198121-61410 PAD,PLATE AIR~CUT 1 1 1
27 - 198121-61420 SEAL,G FRAME SIDE 2 4 1
28 - 198121-61430 SEAL,G FRAME UPPER 1 1 1
29 - 198129-61430 URETAN BONNET R 1 1 1
30 . 198010-61441 URETHANE DS, UPPER L 1 1 1
31 - 198121-61440 PAD AS, ISXSOX70 1 1 1
32 N 198129-61450 URETAN; BONNET L 1 1 1
33 N 194322-61460 PAD, (RUBBER) 1 1 1
34 - 198121-61460 PAD, SEL-MOTER 1 1 1
35 - 198129-61460 SEAT; TANK COVER 1 1 1
36 . 198010-61540 COVER, FUEL TANK 1 1 1
37 - 1964420-61640 SCREW M 5X 16 4 & 1
38 . 194167-61650 NUT 5008 4 4 2
39 . 198010-61711 PLATE ASSY, AIR CUT 1 1 1
40 . 194990-22130 NUT W/WASHER & 4 & S
41 . 198129-61750 STAND ,BONNET 1 1 1
42 . 26106-060122 BOLT M &X 12 PLATED 4 4 10
43 . 198129-61830  PLATE 11 ! 1
44 - 198010-618%0 PACKING 1 1 1
45 . 198121-61910 BRACKET 1 1 1
46 . 198010-61950 STRIP A, WEATHER 1 1 1
47 . 198010~61960 STRIP B,WEATHER 1 1 1
48 . 198230-61960 SPRING 1 1 1
49 . 198240-61970 STRIP 1 1 1
50 . 198010-61980 PIN,HOOD LOCK 1 1 1
51 . 19822062010 RUBBER, CHSHION 2 2 1
52 . 22137-080000 WASHER 8, POLISHED 1 1 10
53 - 22137~080000 WASHER 8, POLISHED 1 1 10
S4 - 22137-120000 WASHER 12,POLISHED 1 1 10
*% CONTINUE wx N135528



 SEP— + 99.04.02

. DBONNET | 1104 | 90 BONNET
90 j¢1102) “ CAY=FE-240H ()=
tmmmm i + (B)}=FE-28QH CE)=
NPC~3680 (cr= (F)=
REF. LEV. 0 PART NO. DESCRIPTION —arTY- I P/UA R
NO. CAY (B) (C) <D) (E) (F)
55 . 22190-080000 SEAL WASHER S8(BOLT) 1 1 10
56 . 22372-080000  SNAP PIN (JASO 8) 11 10
57 . 22372-080000 SNAP PIN (JASO 8) T 10
58 . 23980-730300 FUEL PIPE 7.3x300 101 1
59 . 23980-730300 FUEL PIPE 7.3X300 19 1
60 . 26013-120202 BOLT W/WASHER M12X20 1 1 10
61 . 26106-060122 BOLT M 6X 12 PLATED 2 2 10
62 . 26106~060402 BOLT M 6X 40 PLATED 2 2 10
63 . 24106=080122 BOLT M 8X 12 PLATED 3 03 10
64 . 26106~-080162 BOLT M 8X 1& PLATED 3 03 10
65 . 26106-080162 BOLT M 8X 16 PLATED 4 4 10

N135528




PO + 99.04.02
91 . DASHBOARD | 1105 | 91 . DASHBCARD

1¢11023 | (AY=FE-240H ()=

4oZl . (B)=FE-280H (€)=

NPC-3680 €)= CF)=

REF. LEV. 0 PART NO. DESCRIPTION ~  ———————— Q' TY e I P/UA
NO- CAY (BY () (D} (E) (F)
1 . 198121-616470  SEAT,COVER L 11 1
2 . 198121-614B0  SEAT,COVER R 101 1
3 . 198129-614%0  DUSH COVER,SEAT 101 1
4 . 198173-61500  SIDE L,DASHBOARD 11
5 . 198129-61520 COVER; DUSHBOARD 101
& . 198010-61510  SIDE R,DASHBOARD 1 1 1
7 . 198010-61550 URETHANE CS50X25%250 1 1 1
3 . 198121-61560  SEAT,DASHBRD.COVER & 1 1 1
9 . 198121-61570  SEAT,DASHBRD.COVER R 1 1 1
10 . 198010-61580  COVER,STEERING 1% 1
11 . 198173-61600  STAY,DUSH BORD (EBY 1 %
12 . 198121-61610  SEAT,DASH.COVER UPPR 2 2 1
13 . 194420-61640  SCREW M 5X 16 6 & 1
14 . 194167-61650  NUT 5008 P 2
15 . 198220-63850 NUT 5 2 2 1
16 . 22157-08B0000 WASHER 8 6 & 10
17 . 26106-080162 BOLT M 8X 16 PLATED 4 4 10
18 . 26106-080202 BOLT M 8X 20 PLATES 6 & 10

N135529

N135529



g2.

FENDER

N13553¢

99.04.02

| 1106 | @2 . FENDER
| ¢1102) | (AYSFE-240H )=
______ {B)=FE~2B0OH (E)=
NPC-3680 (C)= (Fl)=
REF, LEV. 0  PART NO. DESCRIPTLION ~Q'TY I P/UA R
NO. €AY (B) €C) (D} CE} (F)
1 . 194990-22130  NUT W/WASHER & 2 2 5
2 . 194990=-22130 NUT W/WASHER & 2 2 5
3 . 194990-22130  NUT W/WASHER 6 2 2 s
4 - 26106-08G162 BOLT M 8X 16 PLATED [ 4 10
5 - 194990-22140 NUT W/WASHER 8 2 2 5
-] - 194990-22140 NUT W/WASHER 8 4 4 5
7 - 194990-22140 NUT W/WASHER 8 2 2 1
a8 - 194990-22140 NUT W/WASHER 8 2 2 5
9 - 194167-61650 NUT 5008 4 4 2
10 . 194940~61790  SCRFW 5X16 & 6 1
11 - 194940-61790 SCRFW 5X16 4 4 1
12 . 198255-62000 RIVET M8,SCREW 4 4 1
13 . 198121-62050 HOUSING,TAIL 4 2 1
14 . 19812162100  FENDER (L) 11 1
15 - 198121-62110 FENDER (R) 1 1 1
16 . 194630-62230 REFLECTOR 2 2 1
17 - 198010-62350 STAY_ FENDER LOWER 2 2 1
18 . 198010-62411  BAR 2 2 1
19 . 198173-62900  COVER; CLUTCH 101
20 - 198129-62970 SEAT A, CLUTCH COVER 1 1 1
21 . 198129-62980  SEAT B,CLUTCH COVER 1 1 1
22 . 198129-62990 SEAT C,.CLUTCH COVER 1 1 1
23 - 198121-63500 LEVER GUIDE L 1 1 1
24 - 198129-63520 COVER, GUIDE 1 1 1
25 - 194205-63550 BREATHER, AIR 1 1 1
26 - 198121~63560 PIPE_ AIR-BREATHER320 1 1 1
27 - 198173-63600 GUIDE R; LEVER 1 1
28 . 26106-080162 BOLT M BX 16 PLATED 4 4 10
29 - 198129-63680 COLLAR B,LEVER GUIDE 1 1 1
30 . 198121-636%0 BOLT Mé& 1 1 1
1 . 26106-Q803202 BOLT M 8X 20 PLATER . 1 1 10
3z . 22157-060000  WASHER & 2 2 10
33 . 26106-100252  BOLT M10X 25 PLATED 2 2 10
34 . 22157-080000 WASHER 8 4 4 10
35 . 26106-080162  BOLT M 8X 16 PLATED 2 2 10

N135530



bmmmmmmt 99.04.02
@3, STEP | 1107 | 93 . STEP
|¢1102) | (A)=FE-240H =
A + (B) =FE=280H CEY=
NPC-3680 ()= CFy=
REF. LEV. O PART NO. DESCRIPTION = —=—=w=~wn- Q' TY———————— I P/U A
NO, €AY (B) (C) (D) CE} (F)
1 . 168129-62500  STEP CMP, L s0» 101
2 . 198173-62600 STEP CMP, R (50} 11
3 . 198129-62950  RUBBER L,STEP CUTION 1 1 1
4 . 198173-62960  RUBBER R,STEP CUTION 1 1
5 . 1E6760-74150  CAP 8,HOLE 6 6 1
6 . 26106-080122 BOLT M 8X 12 PLATED 4 4 10
7 . 26106-100202 BOLT M10X 20 PLATED 303 10

N135531

N135531



PR + 99.04.02

PERATOR SEAT | 1108 | Q4 OPERATOR SEAT
94 . OPERATO 1¢11023 § ¢ (AY=FE-240H ()=
S ubend + (B)=FE=280H (E)=
NPC-3680 (C)= (k)=
REF., LEV. © PART NO. DESCRIPTION ——————— e T Y ———— I P/U A
NO. CAY (BY (€) (D) (E) CF»
1 - 198173-62920 COVER,SEAT LOWER{(DG) 1 1
2 - 26106-080162 BOLLT M 8 1& PLATED 2 r4 10

N135532

N135532




25.

LABELS

2 (3119) (2¢

ACHTUNG

TIHOR ARICL TR EQUIPNT (0. LT
TYPE Fe-240H EEC-NG. 1380017
N 4 110002+

L]
PERMISSIALE FEAR LOMA KE 1290 to 1300
PERMISSIALE TOMIALE WLSS:

]
IMEPODONN.T BRAKED K 150
IMEFT A BRNED K W
HITF. (R PHELN, ASSISTED BRAKED KB

LABEL MODEL
(NOT SOLD PARTS)

N135533

fmm——— - 99.04.02
| 1109 | 95 . LABELS
101102y | (A)=FE~240H (D)=
o —— (B)=FE=~280H {E)=
NPC-3680 tcr= (F)=
REF. LEV. 0 PART NO. DESCRIPTION Q' TY i1 P/UA R
NO. (A) (B} (C) (D)} (E) (F)
1 . 198421-65030  MARK 50,"YANMAR" 1 01 1
2 . 198173-65110  SIDE LABEL L 1
3 . 19B173~65120  SIDE LABEL R 1
4 . 194555-465130  CUSHION 2 2 1
5 . 198173-65680  LABEL,SCV LEVER 1 1
6 . 198173-65440  LABEL; FUSE 1 1
7 . 198220-65470  LABEL, LEVER 1 1 1
8 . 1A6640-65510  DECAL,SWITCH 1 1 1
9 . 1A6640-65530  LABEL,AXCCEL LEVER 1 1
11 . 198173-65570  LABEL; SMORK 1
12 . 198174-65570  DECAL,SMOKE 1
13 . 19494065590  MARK,TOP T 1 1
14 . 198165-65590  DECAL,CE 101 ki
15 . 198071-65610  NUT M5,SPEED 2 2 1
16 . 198223-65370  DECAL,DIFF.LOCK 101 1
17 . 198173-65660  LABEL, SUB-PTO 101
18 . 198221-65740  LABEL, MFWD 101 1
19 . 198174=65110  SIDE LABEL L 1
20 . 198174-65120  SIDE LABEL R 1
22 . 198036~65470  LABEL, BRAKE LOCK 11 1
23 . 198128-65430 LABEL, SCV CUPLLER 1 1
24 . 198165-65580  DECAL,P,SWETCH 1 1 1
25 . 198173-65220  LABEL,KST CRUISE 1 1
26 . 198173-65260  LABEL,P.T.O.SWITCH 1 1
27 . 198173-65580  LABEL,RIGHT 1 1
28 . 1A6150-91251  LABEL,RAKE CAUTION 1 1 1
29 . 198163-65940  CAUTION,SAFETY COVER 2 2

N135533



fm———— . 99.04.02

96. TOP LINK 111111 96. TOP LINK
| ¢C1E103 | C(A)Y=FE=240H (o=
dm——— + (B)=FE-2B0H (E)=
NPC-3680 (o= (F)=
REF. LEV. 0 PART NO. DESCRIPTIGN = ————————— Q' TY———————— I P/U A
NO. {A) (B)Y (C) (D) (E) (F)
1 - 195080-15040 PIN, HITCH 1 1 1
2 - 198220-71100-1 TOP LINK KIT 49) 1 1 1
3 +a 194275-71500 BODY,TOP LINK 1 1 1
4 -- 194145-71600 LINK (R}, TOP 1 1 1
5 . 194145-71700 LINK {L>, TOP 1 1 1
) .- 198092-71750 NUT 24 ,CMP 1 1 1
7 .- 22217-060000 SPRING WASHER 6 2 2 10
8 - 22351-040024 SPRING PIN 4X24 2 2 10
¢ .- 26557060062 SCREW M 6X & 2 2 10
10 . 194150-71230 PIN, TOP LINK 1 1 1
11 - 198220-71410 PIN ASSY, LOCK 2 2 1

1

N135535

N135535




B s 99.04.02
g7. LIFT LINKR | 1112 | 97. LIFT LINK R
1<1110) | CAY=FE=240H (3y=
. + (B}=FE-280H (E)=
NPC-3680 3= (F)=
REF. LEV. O PART NO. DESCRIPTION ~ ————————— Q' TY~—mm e L P/U A
NO. (A) (BY (C) (D) (EY (F)
1 . 198220-71410  PIN ASSY, LOCK 1o 1
2 - 198173-72100 LINK R CMP;LIFT ¢49> 1 1
3 - 198220-72200  BOLT, EYE 1 1
“ 194170-72230  TURNBAUCKLE 11 1
s 198173-72450  YORK; LIFT LINK €49} 1 1
) 194150-72460  PIN, LIFT YOKE 1 1
7 22351-040022  SPRING PIN 4X22 11 10
8 22372-160000  SNAP PIN 16 101 10
9 24761-070000  NLPPLE M&6F, GREASE 11 1
10 26756-200002  LOCK NUT M20 PLATED 11 1
11 . 22351-040022  SPRING PIN 4X22 11 10

N135536

N13553&6



98.

LIFT LINK L

N135537

$9.04.02

{ 1113 98. LIFT LINK L
1¢1110) ) (AY=FE—240H (D)=
e + (BY=FE~280H (E)=
NPC-3680 (o= (F)
REF. LEV. © PART NO. DESCRIPTION - -Q'TY I P/U A R
NO. CA) (B) (C) (D) CE) C(F}
1 . 198220-71410 PIN ASSY, LOCK 101 1
2 . 198173-72300 LINK L CMP;LLIFT <49) 1 1
3 . 194150-72460 PIN, LIFT YOKE 11
4 . 22372-160000  SNAP PIN 16 11 10

N135537



9.

LOWER LINK & CHECK CHAIN

PO, + 99.04.02
1 1114 | 99 . LONER LINK & CHECK CHAIN
1¢11100 CA)=FE=-240H (D)=
—————— (B)=FE=-2B0H (E)=
NPC-3680 {C)= (F)=
REF. LEV. O PART NO. DESCRIPFION Q'TY -—— L P/U A R
NG. (A) (B) (C) (D) (EX (F)
1 . 794130-71410 PIN ASSY,BALL SOCKET 4 4 S
2 . 198173-73100 L.t INK & C.CHAIN CMP 2 2
3 .a 198173-73500 LINK CMP;LOWER {4%9) 2 2
& .. 198122-74501 CHAIN ASSY, CHECK 2 2
5 cea 1982640-74 641 PIN,SHACKLE & 4 1
& e 198360-74670 TURNBUCKLE, CHALIN 2 2 1
7 - 198122=74720 BOLT,.EYE 2 2 1
8 “ea 198122-74821 BOLT,EYE 2 2
g e 198122-74840 PLATE ,CHECK CHAIN 4 &
10 --- 198122-74850 HINGE,CHECK CHAIN 2 2
11 P 22217-140000 SPRING WASHER 14 2 2 10
12 caa 22360-200000 SNAP PIN 20 2 2 10
13 -- 22417-400250 COTTER PIN &.0X25 4 4 10
14 .- 26716-140002 NUT M4 2 2 10
15 - 26013-120302 BOLT W/WASHER M12X30 4 4 10

N135538

N135538



————— + $99.04.02

100. DRAW BAR HITCH | 1115 | 100. DRAW BAR HITCH

1¢1110) | {A)=FE~240H (D)=

o ———— + {B)=FE-280H {E)=

NPC~3&80 {C)= (F)=

REF, LEV. O  FART NO. DESCRIPTION arTy -—— 1 P/VJ A R
NO. €A> (BY (€)Y (D) (E) (F)
1 . 19817326900 GUARD,P.T.0.MTR.CMP. 1 1
2 e 1A6150-93151 LABEL ,COVER 1 1 1
3 . 198173=-75700 HETCH KIT;DRAWDARC(4Y 1 1
A -a 195230-17260 PIN 22, SNAP 1 1 1
5 .e 198173-75100 DRAWBAR KI1T. (492 1 1
] - 19B220-75430 PLN, HITCH 1 1 1
7 - 198173-75810 BRACKET CMP;DRAWBAR 1 1
4 -a 26013-120252 BOLT Mt2X 25 4 4 10
9 -n 26013-140352 BOLT W/WASHER M14X35 & & 1
10 - 26013-120252 BOLT M12X 25 4 4 10

N135539

N135539




o ———— + 99.04,02
101 . SAFETY FRAME | 1409 | 101 . SAFETY FRAME
|C1E16) | CAY=FE-240H (D)=
———— + (8)=FE-280H (E>=
NPC-3680 Cr= (Fa=
REF. LEV. O PART NO. DESCRIPTION a'Ty 1 P/UA R
NO. CAY (BY (C) (D> (EX (F)
1 - 1$8173-85000 ROPS CMP (49) 1 1
2 P 198129-375610 COVER,BRAKE ARM 2 2
3 - 168173-85200 FRAME L CMP;:LOWER(49 1 1
4 - 198173~-85300 FRAME R CMP;LOWER({4D 1 1
S .a 22217~-120000 SPRING WASHER : 8 10
& - 22217-120000 SPRING WASHER & 4 10
7 . 26076—~120352 BOLT M12X 35 8 8 1
8 .. 26076-120352 BOLT M12X 35 4 & 1

N135540

N135540



------ + 99.04.02
102. STANDARD TOOLS 14902 | 102. STANDARD TOOLS
1¢1116) | (AY=FE-240H (py=
+mmmmmt (BY=FE-2ZBOH (E>=
NPC-3680 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION - QrTY IP/UA R
NO. €AY (B} (C) (D) (E} (F)
1 . 794440-82100  TOOL KIT 10 1
2 2 . 194130-82190  GUN, GREASE 19 1
3 .- 104200-92350  DRIVER, SCREW 11 1
4 - 28110080100  WRENCH BX10 11 1
s .- 28110-120140  WRENCH 12X14 1 i
6 . 28110-170190  WRENCH 17X19 L | 1
v -- 28110-220240  WRENCH 22Xx24 101 1
8 - 28160-170190  WRENCH 17X19,0FFSET 1 1 1
9 - 28170-001500  PLIERS 150 101 1
o .- 28912-260925 L-WRENCH B 26X09 101 1

/
4
‘\5{53”

41{9) (B} (7)

NI35541

N135541



bmm—— 99.07.29
103, SEAT(PARTS OF FIELD SUPPLY | | 103. SEAT(PARTS OF FIELD SUPPLY .
1 | (A)=FE=240M )=
e (B)=FE=280H (E)=
NPC=3620 = (F)=
REF. LEV. © PART NO. DPESCRIFPTION QITY I P/UA R
NO. (A) ¢BY (L) (DY (E) (P
1 . 198174-63100  SEAT 1 1 0
2 . 198174=-63200 SUSPENDER CMP 1 1 0
3 . 198174-63210  AJUSTER ;1 1 1 o
4 . 198174~63220  AJUSTER ;2 1 1 o
S - 1981 74=63230 STOPPER 1 1 4]
-] . 19817463240 AJUSTER ;3 1 1 o]
7 - 198174~63250 DANPER 1 1 0
8 . 198174-63260 COVER ;SUSPENTION 101 o

FRONT _ ~50
N138328

N139328



———— 99.07.29

104 . SAFETY FRAHE{(PARTS OF FIED SUP | i 104 . SAFETY FRAME{PARTS OF FIED SUP
| I CAY=FE-240H )=
Hmmmm—t (B)=FE-280H <e;=
NPC-3680 <cr= CF)=
KE-17QH
KE~200H
REF. LEV. © PART NO- PESCRIPTION QrTY IP/UA R
NO. (A} (B) (€Y (D) (E) (F)
1 - 198174=564100 BACK MILLOR 1 1 v]
- 198174-564110 STAY ;BACK MILLOR 1 1 4] 1
3 - 198174=85110 UPPER FRAME ; UNDER 1 1 Q
& . 198174-85120 UPPER FRAME ; UPPER 1 1 1]
s . 198174—85130  GRIP HANDOLL 2 2 0
5037 6 . 198174—85150  GROMEET 60X 60 4 4 0
33 ? . 198174-85170 KNOB KU-80 2 2z o]
8 . 198174-85210  FUCK 101 o
1 9 . 198174-85220  HOLDER 101 o
10 . 198174-85270 LAMP PLATE ; LEFT 2 2 0
11 . 198174-B5280 LAMP PLATE ; RIGHT 2 2 0
12 . 198174-85290 LAMP PLATE + 1 0
(&
> 12 . 198174-85510  WIRE HARNESS ;1 11 0
14 . 198174-85520 WIRE HARMNESS ;2 1 1 4]
15 . 198174-85530 WIRE HARNESS ;3 101 0
2 16 - 198174-85550 WIRE HARNESS 4 1 1 0
3350 17 . 198174-85610 LAMP CA) ;LEFT 101 0 3
18 .- 198174~85660 LAMP 10W-12V 11 o G
& 19 ..  198174-B5670  LAMP 21W-12V 2 2 0 <3
FE-240H 20 . 198174=85620 LAMP (A} ;RIGHT 101 0 &
FE-Sa0H 21 .. 19817485660 LAMP 10W-12V 101 o0 (&
22 .- 198174-85670 LAMP 21W-12V 2 2 o (4
23 . 198174-85630  LAMP (B) :LEFT 101 o 3
24 .. 198174-85660 LAMP 10W-12V 11 o
25 .- 198174-85670  LAMP 21w-12V 101 o <
26 . 198174-85640  LAMP (B) ;RIGHT 1 01 0 (&
27 . 198174-85660  LAMP 10W-12V 1 01 0 <4
28 .. 198174-85670  LAMP 27W-12V 101 o
29 . 198174-85710 BOLT 12X 35 2 2 0
30 . 198174-85720 BOLT 12X 40 10 10 0
31 . 198174-85730 BOLT 12X100 2 2 0
32 . 198174-85740 BOLT  6X 25 4 4 0
33 . 198174-85740 BOLT  6X 25 2 2 o
34 . 198174-85760  PIN 3X 12 11 0
35 . 198174-85770  SCREW 5K 20 g8 8 0
36 N 198174-857B0  SCREW 5X 35 3 3 o
37 . 198174-85790  SCREW 4X 16 2 2 o
3g . 198174-85810  NUT 4 2 2 0
39 . 198174-85820 KUT 5 8 8 o
40 . 198174-B5820 NUT 5 3 03 0
41 . 198174-85830  NUT 12 1% 14 0
42 . 198174-85830  NUT 12 2 2 0
43 . 198174-85840  NUT 12 2 2 0
RIGHT SICE i ¢ [ 44 . 198174-85850 WASHER 16 4 & o
—8 i e—a N{39329 45 . 19817485860  WASHER 4 2 2 0
+ 46 . 198174-85870  WASHER 5 16 16 0
1€1)FOR MODEL FE-240H,280H 47 . 198174-85870 WASHER 5 3 3 0
- 1
1(2)FOR MODEL KE-170R,200H “8 - 198174-85880 WASHER © i a
| (3)FOR LEFT SIDE LAMPS 49 . 198174-85880 WASHER 6 4 4 0
1 ¢4)FOR RIGHT SIDE LAMPS 50 . 198174-85880  WASHER 6 2 2z 0
51 . 198174-85890  WASHER 12 20 20 o
52 . 198174-85890  WASHER 12 & 4 0
53 - 198174-85890  WASHER 12 4 & 0
54 . 198174-85910  LABEL ;OECD 11 0

*# CONTINUE #= N139329




U + 99.07.29
104 . SAFETY FRAME(PARTS OF FIED SUP | 1 104 . SAFETY FRAME{PARTS OF FIED SUP
|- { C(A)=FE=240H (=
————— + {B)=FE~280H (E)=
NPC-3680 = (Fy=
KE-170H
KE-200H 4
REF. LEV. O FART NO. DESCRIPTION Q'TyY I P/UA R
NO. (Ad (B) (C) (DY (E)Y (F)
55 R 198174-85920  LABEL ;EEC 101 a
56 . 198174-85930  LABEL ;SERIAL 1 1 o
57 . 198174-64130  STAY ;BACK MILLOR 1 1 0 (2
S8 . 198174-B5250  PLATE 2 2 1]
i i57
50
33
FE-240H
FE-280H
£ i’ﬂ 7
RIGHT SID [
41—S i e—a N139329
[ (1) FOR MODEL FE—240H,280H
| ¢2) FOR MODEL KE-170H,200H
J¢3)>FOR LEFT SIDE LAMPS
mmmemmm——————==— REMARKS
I CA>FOR RIGHT SIDE LAMPS €13 FE=~240H ,280H 3% | C1}FOR MODEL FE-240H,2B0H
C2IKE-170H,200H 3% | (2YFOR MODEL KE=170H,2004
(3IEF*yH™F 3% 507° | (33FOR LEFT SIDE LAMPS
(4ISEwpT I2 S0° | (4)FOR RIGHT SIDE LAMPS

N139329



{MF NO,NPC-3680) | 1101 ¢ x%% PARTS INDEX #+x 99.04,01 P. 1
b +

PART NO, GRP. REF, Lo¢ |  PART NO. GRP., REF. LoC. | PART NO. GRP. REF. LOC i  PART NO. GRP, REF, LocC.
NO. NO. NO. | NG.  NO. NO. | NO. KNO. NO. NO. NO. NO.
X02802%0331 16 25 1C05 | 110250-55610 15 14 1¢04 | 119808-12070 18 2C 1003 [ 119826-12500 18 3 1p03
X0280335350 16 36 1¢05 | 114250-53Q80 14 8 1C03 | 119808-12090 5 14 1B07 | 119840-59560 14 42 1C03
X0280626010 16 14 1C05 | 114250-53120 14 12 1€03 | t19808-12520 5 19 1807 | 119853-12030 5 9 1807
X0280996180 16 5 1C0S [ 114250-53130 14 13 1c03 | 18 38 1003 | 18 2 1003
Xx0281007750 16 4 1€05 | 114250-53140 14 14 1€03 | 119808-12540 5 21 1B07 | 119853-12060 18 2B 1003
X0282005991 16 8 1C05 | 114250-53210 14 15 1c03 | 119808-21580 8 13 1B10 | 119853-12510 5 22 1807
Xx0283006960 16 9 105 | 114250-53400 14 14 103 T 119808-44600 11 33 TB13 [ 119853-13100 & 1 TBOS8
X0284105010 16 15 1C05 ] 119131-18320 6 12 1808 | 119808-55620 15 7 1C04 | 119853-21590 8 14 1810
X0284525010 16 29 1C05 ) 119255-44660 11 47 1813 | 18 18 1003 | 119853-34800 10 16 1812
X0285005750 15 12 1C05 | 18 13 1003 | 119808-59570 T4 43 TC03 | 119853-44600 11 45 1813
X0285105190 16 I3 1€05 | 119305-35150 10 22 1B¥2 | 1319808-77330 17 30 1C06 | 18 11 1003
X0285205030 16 7 1005 | 119620-02020 1 17 1803 | 119810-01200 1 26 1803 | 119853-44610 1M 46 1813
X0286105010 16 17 1C05 | 119620-77201 17 2 T€06 7| 119810-01780 3 7 1805 | 18 12 1003
0286305010 16 19 1€05 | 119620-77380 17 4 1¢06 | 119810-02800 1 18 1803 | 119853-49010 11 43 1813
X0286355010 16 20 1€05 | 119620-77421 17 8 1€06 | 139810-02870 1 29 1803 | 18 14 1003
X0Z2B7405140 16 21 1C05 | 119620-77440 17 13 1C06 | 1:9810-02930 i 21 1803 | 119853-49020 11 49 1813
X0534007800C 16 22 1€05 | 119620-77450 17 14 1¢06 | 119810-02940 1 32 1803 | 18 15 1003
X1289510130 16 37 1€05 | 119620-77461 17 15 1C06 | 1319810-11100 4 10 1806 | 119853=-77010 16 3 1¢05
X22840060G80 16 10 1¢05 | 119620-77471 17 16 1C06 | 119810-11110 G 11 1806 | 119854-11290 4 37 1B06
X9055715000 16 23 1€05 | 119620~77480 17 20 1C06 | 119810-11120 4 12 1B06 | 119854-11370 4 46 1BO6
X9490065670 16 35 1€05 | 119620-774%90 17 29 1C06 | 119810-11240 4 23 1B0& | 119854=13510 6 6 1808
X6490138090 18 27 1€05 | 119620-777%10 17 17 1C06 | 119810-14400 7 2 1809 | 119854-44500 11 S7 1B13
X34903138100 16 28 1¢05 | 119620-79200 17 9 1C06 | 119810-14580 7 3 1809 | 18 4 1003
X9490138110 16 26 1605 | 119620-79210 17 10 106 | 119810-23200 8 40 1810 | 119854=44560 11 X3 1813
X9490423420 16 32 1¢05 | 119620-79220 17 11 1¢06 | 119810-23600 8 41 1810 | 18 9 1003
X9490560750 16 31 1€05 | 119620-79230 17 12 1C06 | 119810-23610 8 43 1B10 | 119854-44570 11 63 1813
X9490561001 17 3 1€06 | 119620-79240 17 5 1C06 | 119810-23910 8 39 1810 | 18 10 1003
X3490562360 16 30 1005 | 119620-79250 17 [ 1C06 | 119810-39200 10 28 1B12 | 119854-44580 11 59 1813
X9490721360 16 24 1€05 | 119620-79260 17 18 1¢06 | 119810-42001 11 1 1B13 | 18 5 1003
X9491034320 16 18 105 | 119620-79270 17 19 1C06 | 119810-51040 12 9 1B15 | 119860-59020 15 3 1004
X9491034330 16 16 1605 | 119620-79280 17 21 1C06 | 1T19810-53000 14 3 1C03 | 119865-01650 16 2 1€05
X9491040990 16 13 1€05 | 119620-79290 17 22 1¢06 | 119810-55340 15 8 104 | 119865-11210 4 22 1806
X9491050100 16 11 105 | 119620=-79300 17 23 1C06 )} 119810-55450 15 16 104 | 119865=11310 4 43 1B06
1A1120-61541 20 9 1005 | 119620-79310 17 24 1¢06  119810-55¢700 18 188 1003 [ 119867~-21600 g 19 TB10
1A6150-91251 95 28 1109 | 119620-79320 17 25 106 | 119810-59810 14 28 1¢03 | 119867-21650 8 9 1810
1A6150-93151 100 2 1115 | 119620-79330 17 26 1C06 | 119810-5%820 14 32 103 | 119867=35090 10 18 1812
1A6640-65510 95 8 1109 | 119620-79340 17 27 106 | 119810-59830 14 36 TC03 | 119867-61451 13 76 1cot
1A6640-65530 95 g 1109 | 119620-79350 17 28 1¢06 | 119B10-77340 17 31 1C06 | 121111-21501 3 12 1B10
1C6281-52320 54 18 1F10 | 119620-79360 17 7 1¢06 | 119812-01330 1 28 1B03 | 121250-445%0 11 &0 1813
22 TF10 | 119625-11870 &4 18 1806 | 119812-11700 [ F3 180G 1 18 [ 1003
TE6310-64250 61 15 1601 | 119625-11880 4 19 1806 | 119813-12110 S 1 1B07 | 121250-59550 14 41 1¢03
1E6760-74150 93 5 1107 | 119625-11900 4 20 1806 | 119813-12120 5 2 1807 | 121254-55510 15 13 1C04
101304-59020 15 3 1¢04 | 119650-77910 85 19 TH13 | 119813-13110 6 2 1808 | 121450-07560 2 z 1804
102103-55520 15 15 1004 | 119650-77930 85 21 1H13 | 119813-2100C0 8 i 1810 | 121450-44531 11 21 1813
18 184 1003 | 119653-44740 11 29 1813 | 119813-22080 8 22 1B10 | 121468-44510 11 19 1B13
103854~-39140 15 1 1C04 | 119653-77950 13 87 1C0%T | 119813-22300 8 33 1B10 | 121468-44540 11 22 1813
104200-55321 15 9 1C04 1 119660-61%901 13 57 1C07 | 119813-22500 8 26 1B10 | 121470-44581 11 24 1813
104200-55330 15 10 1C04 1 119808-01600 3 2 1BC5 | 119813-22%00 8 46 1B10 | 121550-4%9111 11 39 1B13
104200-55750 15 12 1C04 { 119808-01720 3 12 1B05 | 119818-01330 i 27 1B03 | 1218506-21680 8 11 1B10
104200-92350 102 3 1J02 1 119808-01770 3 9 1805 | 119818-22080 8 21 1810 | 121850-51960 2 13 1804
104211-11180 & 13 1806 | 119808-12020 5 8 1807 ] 119818-22500 8 25 1B10 | 121855-12080 5 13 1807
104211-11370 A 17 1806 | 119808-12050 5 11 1B0? 1 119818-22900 8 45 1B10 | 18 2D 1D03
105110-59560 15 5 104 | 18 2A 1003 | 119818-22950 8 49 1B10 | 122117-51560 12 53 1815
106990-44660 21 1 iD06 1 119808-12060 S 12 1807 j 119826-12500 5 17 1BG7 | 122710-510%0 12 13 1B15




dmm—————— +

{MF NO.NPC-3680) 1L02 | %k PARTS INDEX &+ 99.04.01 P. 2

tm————- +

PART NO. GRP. REF. Loc |  PART NO. GRP. REF. LOC. | PART NO. GRP. REF,. Loc | PART NO. GRP., REF. Loc.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
124060-71800 4 6 1806 | 129100-01580 3 i 180G | 12915G-91400 2 25 1804 | 129350-49530 11 3% 1813
124066-59100 14 40 1€03 | 4 1805 | 129155-11260 4 26 1806 | 129457-77880 17 32 1C06
124160-01751 2 8 1804 | 8 2 1810 | 129155-1127C 4 27 1806 | 129486-01670 3 8 1805
124160-01910 1 9 1803 | 129100-0159C 2 4 1804 | 129155-44740 11 28 1813 | 129489-61700 13 86 1C01
25 1803 | 129100-25061 7 9 1809 | 129155-49800 11 34 1813 | 129500-53050 14 4 1¢03
124160-11340 4 15 1806 | 129100-51300 12 30 1B15 | 129155-51020 12 8 1815 | 129505-77880 18 21 1003
124760-11360 4 4G 16806 | 129100-53100 14 g 1c03 | 129155-51050 12 11 1815 | 129550-42350 11 18 1B13
124160-39140 10 27 1812 | 129100-59951 14 45 103 | 12%$155-51060 12 12 1B15 | 129792-22400 8 34 1810
124160-39450 10 32 1812 | 129100-61400 13 16 1¢01 | 129155-51140 12 17 1B15 | 129795-0180C 2 7 1B04
124240-01871 2 g 1804 | 1291C0-61440 13 75 1cD1 | 129155-51180 12 19 1815 | 129795-01900C 17 7 1606
124240-01883 2 10 1B04 | 129100-61650 13 85 1c01 | 129155-51200 12 21 1815 | 129795-01950 2 11 1804
9 1 1B11 | 129107-13540 6 7 1B08 | 129155-51270 12 28 1815 | 129795-024611 1 24 1803
124250-49351 11 ¥ iB73 | 129107-13550 90 F] 1103 | 129155-51280 12 29 TB15 | 129795-21661 8 10 16810
124450-44560 11 23 1B13 | 129107-445%0 11 61 1B13 | 13 2 1601 | 129795-49551 11 35 1B13
124465-44950 11 41 1B13 | 18 7 1003 | 129155-51320 12 33 1815 | 135210-610906 13 95 1£01
62 13 1603 | 129107-44901 11 40 1813 | 129155-51340 12 34 1815 [ 158870-17520 &3 18 TH10
14 1603 | 129108-51100 12 14 1B15 | 129155-51370 12 37 1815 | 158B70-17610 83 19 1H10
1264550-51350 12 35 1B15 | 129108-52100 12 97 1816 | 129155-51380 12 38 1815 | 171051-01921 i 10 1803
124550-51370 12 36 1815 | 129120-77501 5 5 1B07 | 129155-51390 iz 39 1815 | 171350-61450 13 77 TCo1
124550-59820 10 34 1812 | 129150-01580 2 3 1804 | 129155-51400 12 40 1815 | 174307-51170 12 18 1815
124550-59830 10 33 1B12 | 129150-01881 7 18 1809 | 129155-51410 12 41 1815 | 174307-51560 12 54 1B15
124550-66370 13 59 1€01 | 129150-02450 7 4 1809 | 129155-51420 12 42 1815 | 174307-51700 13 32 1C01
124550-77030 16 38 1C05 | 129150-03020 4 38 1806 | 129155-51450 12 43 1815 | 174810-26420 62 4 1603
18 19 1003 | 129150-03070 4 39 1806 | 129155-51500 12 48 1B15 | 175022-49730 11 53 1B13
1245T6-44761 11 30 1813 | 129150-03080 4 40 1B06 | 129155-51521 12 49 1815 | 18 17 1003
124617-91920 89 14 1101 | 129150-03090 4 1 1806 | 129155-51530 12 s0 1815 | 83 10 TH1D
124617-91980 89 15 1101 | 129150-03100 2 12 1804 | 129155-51540 12 51 1815 | 30 1H10
724736-07900 4 51 1B06 | 129150-11230 4 30 1806 | 129155-51550 12 52 1815 | 1r8070-10300 73 16 1616
124764-44810 11 26 1B13 | 129150-112890 4 28 1806 | 129155-51570 12 55 1815 | 178070-10316 73 2 1616
124766-59050 15 4 1¢04 | 129150-11750 4 32 1606 | 129155-51580 12 56 1815 | 178070-1035C 73 3 1616
21 2 1006 | 129150-14101 7 7 1B09 | 129155-51591 12 ST 1815 | 17 1616
90 15 1103 | 129150-14200 7 1 1809 | 129155-51600 12 58 1815 | 178070-10400 9 22 1B11
124950-11340 4 16 1B06 | 129150-21200 8 5 1810 | 129155-51700 12 77 1815 | 73 18 1616
124950-21230 8 20 1810 | 129150-25101 7 10 1809 | 129155-51710 T2 78 1815 [ 178070-10401 g 6 TB11
124950-51190 12 20 1815 | 129150-25900 7 15 1809 | 129155-51750 12 79 1815 | 73 4 1616
129001-32001 10 1 1B12 | 129150-25920 7 13 1809 | 129155-51740 12 80 1815 | 178070-11050 73 19 1616
129001-35300 10 23 1812 | 129150-26000 7 19 1B09 ] 129155-51790 12 g1 1815 | 178070-11070 73 20 1616
129001-91810 3 17 1805 | 129150-26050 7 20 1809 § 129155-51930 12 83 1815 | 178070-11100 73 21 1616
129001-91840 2 23 1804 | 129150-32020 10 14 1812 ] 129155-51940 12 84 1B15 | 178070-16050 73 5 1616
129003-22950 ) 50 1810 | 129150-35041 10 17 1812 ] 129155-52050 12 96 1816 | 178070-16070 73 6 1616
129051-12060 5 10 1807 | 129150-35101 10 20 1812 } 129155-61120 13 8 1¢01 | 178070-21200 73 23 1616
129051-12530 5 18 1807 | 129150-35111_ 10 21 1812 t 129155-61130 13 ¢ 1601 | 178070-66100 73 8 1616
18 TIA 1003 | 129150-35350 10 24 1812 | 129155-61140 13 10 1C01 | 178070-66200 73 10 1616
129052-12530 5 20 1807 | 129150-42020 11 14 1813 | 129155-61201 13 11 101 | 192152-33510 SO 11 1F06
129052-61050 13 S 101 | 129150-42320 11 11 1B13 | 129155-61341 13 15 1¢01 | 194065-25660 33 13 1E03
129052-61060 13 & TCC1 | 129150-49081 11 51 1B13 | 129155-61350 13 93 C01 | 194065-60580 8¢ 22 THTS
129052-61070 13 7 1¢01 | 129150-4%101 11 50 1813 | 129155-61360 13 94 101 | 194080-34950 70 14 1612
129052-61390 13 30 161 | 18 16 1003 | 129155-61430 13 19 101 | 19 1612
129052-61500 13 31 1C07 | 129150-49360 11 43 1813 | 129155-61450 13 23 1C07 | 194080-37781  7e 24 1G14
129052-61540 13 46 1C0T 1 129150-49811 11 37 1813 | 129155-61460 13 24 1¢01 | 194110-37691 72 23 1614
129052-77920 17 33 1C06 1 129150-59120 14 23 1C03 | 129155-61480 13 25 1601 | 194115-16130 40 3 1E11
18 22 1003 | 129150-59131 14 26 1C03 [ 129155-61830 13 56 TC01T | 194130-15530 19 5 1004
85 20 1H13 | 129150-59580 14 44 1C03 | 129155-61950 13 58 1C01 | 194130-22170 43 3 1€15
129100-01520 2 1 1B04 | 129150-77511 5 6 1B07 | 129156-51910 12 82 1B15 | 194130-37560 72 21 1614




{MF NO.NPC-36R80) 1L03 | *x% PARTS INDEX %= 29.04.01 . 3
—————— +

PART NO. GRP. REF. Loc |  PART NOD. GRP. REF, LOC. | PART NO. GRP. REF. Leg |  PART NO. GRP. REF. toc.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
194130-37740 72 5 1614 [ 194170-45360 77 11 THOL [ 194275-45340 78 1 THOS | 194420-33150 66 2 1608
194130-44480 76 11 1THO3 | 194170-45370 7? 12 1HO4 | 194275-51580 86 3 TH14 | 194420-56620 20 4 1005
194130-47851 90 14 1103 | 194170-45430 77 13 1HO4 | 194275=56900 89 17 1101 | 194420-61640 20 37 1103
194130-48650 83 25 TR10 | 194170-45440 77 14 THO4 ] 194275-71500 96 3 111 | 31 13 1105
194130-82190 102 2 1002 | 194170-45520 77 16 1HO4 | 194278-12650 33 4 1E03 | 194420-62260 72 29 1614
194136=-12880 364 4 1606 | 194170-45530 77 17 1HO4 | 194282=44230 76 7 1HO3 | 194421-13640 32 3 1E02
g TEODE | 194170-45550 77 18 THG4 | 194300-31550 28 3 1014 | 194421-13650C 32 5 1E02
194136-34720 69 2 1611 | 194170-45560 77 i9 1THO4 | 194300-31560 28 4 1014 | 194430-24190 51 1 1F07
7 1611 | 194170-45610 78 2 THOS | 194300-31570 28 5 1014 | 194440=-51620 85 17 1H13
194145-01260 19 4 1004 | 194170-47440 82 13 THOS | 194300~-31610 28 6 1014 | 194441-13130 27 3 1213
194145-27450 53 3 1F09 | 194170=-72230 97 4 1112 | 194300-31620 28 7 1014 | 194446-25230 57 1 1F13
194145-71400 94 4 1111 | 194171-14810 37 13 1EQ7 | 194300-32260 27 ] 1013 | 1944646-25620 67 1 1609
194145-71700 94 5 T111 | 18 TE07 | 194300-33200 66 H 1608 | 194447-13570 30 5 1016
194146-21150 41 9 1E¥3 | 194171-14820 37 14 1EQ7 | 194301-11660 27 1 1013 | 194447-13580 30 7 1D16
194146-21140 41 10 1E13 | 19 1EQ7 | 194301-11800 28 1 1014 | 194447-135%90 30 8 1016
194150-01190 72 1 1614 | 194180-25550 49 3 1FO5 | 194305-22260C 29 2 1D15 | 194447-13650 32 [ TEQZ
194150-~01370 13 92 1€01 | 194190-34730 37 5 1€EQ7 | 7 1015 | $94447-13660 32 7 1€02
19 11 1004 | 10 1EQ7 | 194305-24310 48 1 1F04 | t194447-13670 32 B 1€E02
194150-21910 &1 11 TET3 1 15 1E07 | 1964305-25160 49 1 TFO5 | 194447-13680 32 [] 1E02
45 2 1F01 | 20 1E07 | 194306-13630 32 1 TEQ2 | 194447-13860 27 4 1013
194150-22250 41 5 1E13 | 69 4 1611 | 194306-13640 32 2 1€02 | 32 38 1ED2
194150-22311 43 6 TETS ] 9 1611 | 194306-1%850 32 A TEQZ2 | 194447-14140 33 8 1E03
194150-22480 54 13 1E10 | 70 5 1612 | 194310-25100 50 1 1F06 | 65 1 1607
58 4 1F14 | 10 1612 | 194310-43410 76 4 THO3 | 194447-14150 33 9 1E03
72 3 1614 | 15 1612 | 194310-46350 74 10 THO1 | 194447-14760 33 10 1E03
194150-2427Q 45 12 1F01 | 20 1612 | 194310-46380 74 11 THOT | 194447=14170 33 11 1E03
194150-344650~-1 70 2 1612 | 194190-61750 86 5 1H14 | 194310-46730 74 12 THO1 | 194447-14180 33 12 1E03
7 1612 | 194191-13570 30 4 1016 | 194312-32800 65 9 1607 | 68 1 1610
12 1612 | 194191-13580 30 6 1016 | 194312-46630 79 3 1H06 | 194450-48830 62 16 1603
17 1612 | 194195-45620 78 3 THOS | 194312-46750 45 16 1F01 | 83 27 TH10
194150-37570 72 22 1614 | 194195-439630 78 [A 1HOS | 74 13 1HO1 | 194450-52150 37 12 TH15
194150-42130 T4 2 THOT | 194195-45640 78 5 1THOS | 194313-13790 32 17 1E02 | 194451-11960 25 2 1011
194150-44251 76 8 THO3 | 194195-45650 78 [ 1H0S | 20 1EQ02 | 194454=-15490 38 23 1EQ08
194150-44261 76 9 THO3 | 194195-46260 78 8 1HGS | 3 1E02 | 194454~15500 38 24 1£08
194150-44530 76 13 THO3 | 194197-21170 45 1 1F0T 35 1E02 | 194454-15510 38 25 108
194150-45320 80 1 THG? | 194197-24370 45 10 1F01 | 194320-21512 42 5 1E14 | 194454-15600 38 26 1E08
1947150-51550 86 [A THT1G | 31 1701 | 194320-21700 42 [ TET& | 194454-15610 38 27 1EO8
194150-71230 96 10 1111 | 194197-52191 37 5 1H1S | 194320-48660 83 26 TH10 | 194464-011%0 19 8 1004
194150-72460 Q7 6 1112 | 194205-36320 7 2 1613 | 194321-17870 62 1 1603 | 194464-48850 62 17 1603
98 3 TI13 ] 11 1613 | 2 1603 | 81 26 1HO8
194151-36670 32 22 1EC2 | 194205-63550 92 25 1106 | 194321-28230 57 13 1F13 ] 83 28 1810
194151-37730 72 4 1614 | 194240-34730 6% 3 1611 | 194321-48140 81 23 1H08 | 29 1H10
194157-47760 19 [ Tod4 | 8 1611 | 194322-61460 90 33 1103 | 194470-48630 33 24 TH10
184152-34920 70 4 1612 | 194240-52210 87 6 TH1S | 194327-15410 38 22 1E08 | 194515-24121 45 8 1FQ1
9 1612 | 194250-47490 54 16 1F10 | 194330-62530 44 7 1E16 | 194515-24180 60 1 1F16
194167-61650 B7 15 TH1S | 58 5 TE14 | 72 12 1614 | 194515-24190 60 2 1F16
20 38 1103 | 194250-51420 &5 14 TH13 | 17 1614 | 194515-24930 &7 2 1F03
g1 14 1105 | 194250-51660 63 S 1604 | 194361~12811 36 2 1606 | 194515-25810 49 12 1F0S
EF [ 1106 | 83 31 TH10 | [ 1E06 | 194515-25820 49 13 1F05
19417045220 77 5 1HO4 | 85 18 THI3 | 194361-12850 35 3 1EQS6 | 194515-25840 49 14 1F0O5
194170=-45230 77 7 1HOS4 | 28 1H13 1 7 1E06 | 194515-25850 49 15 1FQ5
196170-45321 77 8 1HO4 | 194273=-47910 82 18 1H09 | 194405-83910 49 17 1F05 | 194515-26290 50 10 1F06
194170-45330 77 9 1HO& | 194274-13570 31 4 1EO0T | 194420-05210 90 2 1103 | 194515-26310 52 2 1F08
19417045350 77 10 THO4 | 194275-27750 45 15 1F01 | 3 1103 | 194515-31610 64 4 1606




(Mf NO.NPC-3680) 1L04 | *x%x PARTS INDEX #*%x $9.04.01 P. &
$mm—— + -
PART NO. GRP. REF. Loc ! PART NO. GRF. REF, LOC. | PART NO. GRP. REF. LoC | PART NO. GRP. REF. Loc.
NO. NO. NO. i NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
194515-31820 64 & 1606 | 194525-31520 64 3 1G06 | 194640-48220 B3 [ TH10 | 194950-22130 52 k] 7106
194515-31850 64 7 1606 | 194525=31810 64 5 1606 | 194640-48240 83 12 1H10 | 2 1106
194515-32110 64 8 1606 | 194525-33510 67 7 1609 | 194680-22280 41 6 1E13 | 3 1106
194515-32320 64 13 1606 | 194525-3%33520 67 F] 1609 | 194680-22250 41 7 TE13 | 194950-22140 38 43 1E08
194515-32350 64 14 1606 | 194525-34110 68 2 1610 | 194680-27540 55 4 1F11 | 39 7 1E10
194515-32360 64 15 1606 | 194525-46620 79 2 THOG6 | 194680-46920 81 20 1H08 | 53 1 1709
194515-32370 64 16 1606 | 194526-14810 37 k TEO7 | 1946%7-29580 61 32 1601 | 55 1 TF11
164515-32630 65 4 1607 | 8 1EQ07 | 194730-57220 26 4 1012 | 61 1 1601
1$4515-32660 65 & 1607 | 194526-14820 37 4 1E07 | 10 1012 | 62 3 1603
194515-33110 66 1 1608 | G 1EQ7 | A} I3 TETT | 81 1 1HO&
194515-33150 66 3 1608 | 194535-21401 42 1 1E14 | 194730-57241 40 5 TE11 | 2 1HO8
194515-33410 67 2 1609 | 194550-22150 43 1 1E15 | 194740-06080 41 2 113 | 86 8 1H14
194515-33420 67 3 1609 | 194550-22160 43 2 TETS | 194765-28180 57 11 TF13 | 90 9 1103
194515-33440 67 4 1609 | 194550-47530 82 16 1HO9? | 194800-83260 23 11 1008 | 11 1103
194515-36320 71 3 1613 | 194550-51220 85 8 1H13 | 194850-45700 78 7 1HOS | 92 S 1106
194515-36330 71 G 1613 | 194555-22510 &1 62 1602 | 194850-49230 78 9 THOS | 6 1106
194515-36420 71 15 1613 | 194555-25870 27 11 1013 | 194850-49290 81 27 1HCE | 7 1106
194515-36430 71 16 1613 | 13 1013 | 194931-14460 34 29 1E04 | 8 1104
194515-36450 71 7 1613 | 194555-25880 27 5 1013 [ 194940-15800 38 60 TECY § 194990-22830 26 3 1012
17 1613 | 194555-34120 68 11 1610 | 194940-15870 k%] 61 1609 | 194990-22840 26 9 112
194515-42150 74 5 1HO1 | 194555-34180 68 3 1610 | 194940-47210 82 2 THO® | 194990-42710 43 4 1E15
194515-42810 74 7 THOT | 194555-34190 68 4 1610 | 194940-47220 a2z 3 THOS | 194990-85561 81 29 THO8
194515-43310 76 1 tHO3 | 194555-34200 68 5 1610 | 194940-52110 87 1 1H15 | 195040-13320 52 1 1F08
194515-44110 76 5 1HO3 | 194555-34210 68 & 1610 | 194940-61790 87 16 1H15 | 195080-15060 96 1 1111
154515-44210 76 ) THO3 | 194555-34310 65 22 1607 | 92 10 TI06 | 195230-17260 00 A 1115
194515-45101 77 1 1HO4 | 194555-34340 65 23 1607 | 11 1106 | 198010-01160 19 3 1004
194515-45120 77 2 1HO4 | 194555-42200 75 1 THOZ2 | 194940-65590 95 13 1109 | 198010-011%0 19 9 1004
194515-45500 °¢7 3 1H04 | 194555-45540 77 4 1104 | 194951-11660 25 14 1011 | 198010-04260 20 7 1005
194515-46300 79 1 1HO® | 194555-47340 82 8 1H09 | 194951-11670 25 15 1011 | 198010-04511 20 10 1005
19451547490 82 15 1H09 | 194555-47350 82 10 1HD9 | 194951-11680 25 16 1011 | 198010-052%90 90 4 1103
194516-13470 31 F 1EQT | 194555-52140 &7 3 THT5 | 194951-1365¢ 34 1 TEQ4 | 198010-11210 24 Z 1010
194516-13520 30 2 1p16 | 194555-65130 925 4 1109 | 194951-14220 34 5 1E04 | 198010-11250 24 3 1010
1964516-13721 32 11 1E02 | 194555-77910 45 17 TF01 | 194951-14250 34 @ 1604 | 198010-22330 43 ? 1E15
194516-13740 32 12 TECZ | 74 14 THOT | 194951=14260 3% 10 TEOL | 198010-22460 44 3 1E7%
194516-13750 32 13 1e02 | 81 28 1HO8 | 194951-1428D 34 11 1E04 | 198010-34310 71 1 1613
194516-13760 32 14 1£02 | 194556-11620 25 6 1011 | 194951-14310 34 13 1604 | 198010-36390 71 4 1613
194516-1%3770 3z 15 TEQ2 | 194556-11630 25 7 TD11 | 194951-14320 34 T4 1604 | 13 1613
1943516-13940 32 39 1e02 | 194556-11640 25 8 1011 | 194951-14340D 34 22 1E04 | 198010-36410 71 14 1613
194516-13950 32 40 1EQ02 | 194556-12620 33 1 1E03 | 194951-14384 34 23 JE04 | 198010-41211 83 2 1H10
194516-16660 35 3 TEQS | 194556-12630 33 Z TED3 | 19495t-14390 34 24 TE04 | 198010-47340 §2 [ THO9
194516-15120 38 5 1E08 | 194556-12640 33 3 1ED03 | 194951-14420 34 25 1E04 | 198010-51180 85 7 1H13
194516-15130 38 11 1E08 | 194556-15310 38 7 1EQ8 | 194951-14430 34 26 1E04 ] 198010-51230 85 12 1H13
194516-15210 38 3 TEC8 | 194556-15360 38 19 TEO8 | 194951-14440 34 27 1eC0& | 1980710-56120 89 4 1101
194516-15220 38 4 108 | 194556-15370 38 20 108 | 194951-14480 34 31 TEQ4 | 198010-61050 9¢ 16 1103
194516-15230 38 12 1E08 | 194556-15380 38 21 1E08 | 194951-14500 34 16 1E04 | 198010-61350-1 90 24 1103
1$4516-15240 38 6 TEO8 | 194556-15410 38 E] TEQB | 194951-14510 3% 17 eG4 | 198010-61410 1] 25 11C3
194516-15250 38 17 1E08 | 194556-17780 83 1 TH10 ] 194951-14520 34 18 1EC4 | 198010-61441 90 30 1103
194516-15260 38 18 1E08 | 194556-42220 75 2 1HO2 | 194951-14530 34 19 1E04 | 198010-61510 91 6 1105
194520-43350 76 F3 THO3 | 1G4565-25490 49 2 TF0S | 194951-14550 34 34 1E04 | 1980%10-61540 S0 36 1103
1964521-41570 ] 9 1811 | 194630-62230 92 16 1106 | 194951-14571 34 36 1E04 | 198010-61550 91 7 1105
31 1811 | 194640-24921 47 1 1FC3 | 194951=14590 34 20 1E04 | 198010-61580 91 10 1105
73 7 1676 | 194640-25390 30 9 1016 | 194990-20170 61 12 1601 | 198010-61711 90 39 7103
25 1616 | 194660-46410 80 5 THO? | 194990-22130 87 19 1H1S | 198010-61780 86 6 1H14
194525-31510 64 2 1606 | 194640-46420 80 6 1HO7 ¢ 90 40 1103 | 198010-618%0 $0 44 1103




(MF NO.NPC-3680) | 1L05 | =xx PARTS INDEX w=x $9.04.01 P. 5
- +

PART NO. GRP. REFf. Loc ] PART NO. GRP. REF. LOC. | PART NO. GRP. REF. Lot |  PART NO. GRP. REF. LoC.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO, | NO. NO. NO.
198010-61950 90 46 1103 | 198121-13210 28 2 1014 | 198121-61480 CE] 2 TI05 | 198129-14660 35 A TEQ5
198010-61960 90 47 1103 | 198121-13610 31 5 1E01 | 198121-61560 91 8 1105 | 198129-15630 38 64 1EQ9
198010-61980 90 50 1103 | 198121-13790 32 16 1E02 | 198121-61570 91 9 1105 | 198129-14100 38 40 1E08
198010-62350 92 17 1106 | 198121-13890 32 19 TE02 | 198121-61610 91 12 1105 | 198129-16110 58 13 TF14
198010-62411 92 18 1106 | 198121-14120 33 é 1E03 ] 198121-61910 90 45 1103 | 198129-16140 S8 14 1F14
198011-13510 30 1 1016 | 198121-14130 33 7 1EQ03 | 198121-462050 92 13 1106 | 198129-16150 58 15 1Ft4
1$8011-13550 30 3 1016 | 198121-14200 3% 3 TEQ4 | 198121-62100 LK T4 1106 | 198129-16220 58 3 1Ei4
198011-13710 32 10 102 | 198121-14350 34 15 1E04 | 198121-62110 $2 15 1106 | 198129-16370 58 10 1F%4
198011~13850 32 37 1E02 | 198121-24160 45 11 1F01 ] 198121-63500 92 23 1106 | 198129-21100 41 1 1E13
198031-15100 38 1 1EC8 | 198121-24380 45 3 TFOT ] 198121-63560 92 26 1106 | 198129-21180 42 8 1E34
198011-15150 38 15 1EC8 | 46 8 1F02 | 198121-63%690 92 30 1106 | 198129-21350 &4 1 1E16
198011-15160 38 16 1E08 | 198121-25120 51 2 1F07 | 198122-15640 38 3¢ 1E08 | 198129-22110 42 9 1E14
198011-15600 38 34 TE08 | 198121-25%30 51 3 TF07 | 198122-27810 56 3 TF12 | 198129-22240 43 5 ERE]
198011-15631 38 36 1TEQ8 | 198121-25210 51 6 1FQ7 | 198i22-47310 82 5 THO9 | 198129-22510 44 2 1E16
198011-16180 38 41 1E08 | 198121-26141 S0 2 1F06 | 198122-47380 82 11 THO? | 198129-22550 44 11 1E16
158011-16150 38 ] TEQ8 | 198121-26171 50 [A 1F06 | 198122-47450 82 14 THO09 | 198729-24280 46 1 1F02
198011-41110 9 19 1811 | 198121-26221 S0 6 1FD6 | 198122-74501 99 4 1014 | 198129-24290 46 2 1FD2
73 15 1616 | 198121-26230 50 7 1FB6 | 198122-74720 99 7 1114 | 198129-24350 46 S 1FQ2
198011-48601 &3 17 THIC | 198121-26270 S0 g TF06 | 198122-74821 99 F 1114 | 198729-24360 46 6 1F02
198011-48611 83 20 THIG | 198121-27230 54 6 1610 | 198122-74840 99 9 1114 | 198129=-24370 46 7 1F02
198011-48620 8% 21 1H10 | 198121-27550 53 & 1F09 | 198122-74850 99 10 1114 | 198129-24380 46 9 1FD2
T98011-48631 &3 22 TH10 | 198121-27650 56 1 TF12 | 198122-85310 65 25 1667 | 19§8729-24930 57 3 1F03
198016-15350 39 3 1E10 | 198121-27680 56 2 1F12 | 198122-8§5320 65 26 1607 | 198129-25100 42 10 1E14
198016-15580 39 10 110 | 198121-27720 55 & 1F11 | 198124-24140 45 9 1F01 | 198129-25160 51 5 1F07
158021-14700 37 1 TEQ7 | 198121-27750 55 7 TF11 | 198126-24100 45 3 1F01 | 198129-25410 48 b TF04
198021-14710 37 2 1E07 | 198121-27760 55 8 1F11 | 198126-32610 65 P 1607 | 198129-25420 48 3 1F04
7 1E07 | 198121-27790 54 2 1F10 | 198126-32620 65 3 1607 ] 198129-25710 49 4 1F05
198021-14800 37 [ TEQO7 | 198121-27840 54 A TF10 | 198127-12310 26 14 1012 | 198129-25730 49 [3 TF05
198031-14710 37 12 1E07 | 19812%1-28150 54 12 1FI0 | 198127-13510 30 10 1016 | 198129-25750 59 8 1FQ5
17 1EQ07 | 198121-28160 54 14 1730 | 198127-13550 30 11 1016 | 198129-25760 49 9 1F05
198036-65470 95 22 1I09 | 198121-28170 54 15 TF10 | 198127-13710 3z 30 1E02 | 198129-25780 ] 10 1F05
198071-37510 44 6 1E16 1 198121-28380 57 15 1613 | 198127-13790 32 31 1E02 | 198129-25790 49 11 1FQ5
72 11 1614 1 198121-32650 65 5 1607 | 198127-13850 32 42 1E02 | 198129-27000 56 8 1F12
16 TG14 1 198121-642101 74 1 THO1 T 198127-13890 32 34 Te02 | 198129-27140 55 2z TF11
198071-65610 95 15 110%  } 198121=43200 74 8 THO1 | 198127-13950 32 43 1602 | t98129-27v221 61 9 1601
198072-04510 20 11 1005 1 198121-44510 74 12 1HO3 | 198127-14120 33 19 1EQ03 ] 198129-27281 61 10 1601
198072-276106 54 1 1F10 | 198121-47890 82 17 1THO9 | 198127-14700 37 11 TEQ7? | 198129-27290 61 13 1601
198075-47210 82 3 1HO9 | 198121-47950 82 19 1THCY | 198127-14800 37 16 1607 | 18 1601
198092-71750 96 6 13111 1 198121-48210 83 7 1H10 | 198127-24141 45 30 1F01 | 198129-27510 53 4 1F09
198119-27150 53 2 1F0% | 198121-48220 &3 9 THI0 | 198127-26260 S0 20 1706 | 198129-27520 53 5 TF09
55 3 1F11 | 198121-48230 83 11 110 | 198127-26330 52 7 1F08 | 19B8129-27560 53 7 1FD9
58 18 1F14 | 198121-48260 63 1 1604 | 198127-33411% 67 5 1609 | 198129-27881 54 11 1F10
62 5 1603 | 83 i3 TH10 | 198127-33510 67 g 1609 | 198129-28110 57 5 TF13
198119-27570 53 8 1F0% | 198121-48500 83 15 TH10 | 198127-34100 68 10 1610 | 198129-28120 57 6 1F13
57 4 1F13 | 198121-51430 85 15 1H13 | 198127-42810 74 24 1H01 | 198129-28130 49 14 1F05
58 19 TF14 | 198121-52110 87 10 1H15 | 198128=-16100-1 40 1 TET1 | 198129-28140 57 8 TF13
198119-48310 84 3 1411 | 198121-52150 87 11 1H15 | 198128-16110 40 2 1E11 | 198129-28160 57 9 1F13
1$8121-04000 20 1 1005 | 198121-56220 89 9 1101 | 198128-65430 25 23 1109 | 198129-2B170 57 10 1F13
198121-04750 20 2 1005 | 198t21-61410 90 26 1103 | 198129-01100 19 i 10G4 f 198129-28500 58 20 TF14
168121-05580 $0 6 1103 ] 198121-61420 9O 27 1103 ] 198129-01110 19 2 1004 | 198129-29150 42 11 1E14
198121-05590 %0 7 1103 ] 1$8121-61430 90 28 1103 1 198129-01360 19 10 1004 | 198129-29300 84 1 1H11
198121-13100 27 2 1013 | 198121-61440 $0 37 1103 | 198129-05080 3 1 1007 | i98129-29310 B4 2 THE1
198121-13130 27 9 1513 | 198121-61460 S0 34 1IG3 | 198129-05090 22 2 1007 | 198129-29780 62 & 1603
198121-13170 27 8 1013 | 198121-61470 91 1 1105 | 198129-14650 35 2 1E05 | 198129-29810 82 7 1603




{MF NO.NPC-3680) 1L06 | *xx PARTS INDEX *wx $9.04.01 P. 6
------ +

PART NO. GRP, REF. LOC | PART NO. GRP. REF.  LOC. | PART NO. GRP. REF. LOC | PART NO. GRP. REF.  LOC.
NO. NO. NO. | NO. NO. NC. | NO. NO. NO. | NO. NO. NO.
T98129-29840 62 8 1603 | 198172-27710 55 5 TF11 | 198173-28710 &1 49 7601t 198173-72100 97 2 7112
198129-29860 62 9 1603 | 198172-34760 69 5 1611 | 198173-28730 61 50 1601 [ 198173-72300 98 2 1113
198129-29880 62 10 1603 | 10 1611 | 198173-28750 61 51 1601 | 198173-72450 97 5 1112
198129-29920 62 11 1603 | 198172-41t10 9 3 1811 | 198173-28760 61 527 1601 | 198173-73100 99 Z TI14
198129-29950 62 12 1603 | 73 1 1616 | 198173-28790 6% 53 1601 | 198173-73500 99 3 1114
198129-31400 64 1 1606 | 198172-46900 81 19 1HOS | 198173-28800 61 54 1601} 198173-75100 100 5 1115
198129-33160 66 % 1608 | 198172-46920 81 21 THOE | 198173-29300 &1 28 1601 | 198173-75700 100 3 1115
198129-37610 101 2 1401 | 198173-03110 90 1 1103 | 198173-29350 61 31 1601 | 198173-75810 100 7 1115
198129-38410 72 25 1614 | _198173-04500 20 8 1005 | 198173-29960 61 6 1601 | 198173-85000 101 1 1401
198129-38430 72 27 TC14 | 198173-08100 23 1 T6G8 | 198173-34500 6% 1 1611 | 198173-85200 101 3 TI01
19B129-38460 61 57 1602 | 198173-08130 23 2 1DC8 | 198173-34600 69 6 1611 ] 198173-85300 101 4 1401
72 28 1614 | _198173-08150 23 3 1DCE | 198173-37300 72 8 1614 | 198174-65110 95 19 1109
198729-48110 83 3 TH10 | 198173-08160 23 4 TDCE | 198173-37400 72 13 1614 | 198174-65120 95 20 1109
198129-48160 83 5 1H10 | 198173-08170 23 7 1008 | 198173-37490 87 9 1H1S | 198174-65570 95 12 1109
198129-48190 83 6 1H10 | _198173-08180 23 8 1DC8 | 198173-46520 81 6 1HO8 | 198190-15450 38 70 1€09
T9B129-48410 63 2 TG04 | 198173-08200 23 ] 1008 | 198173-46560 81 7 THOS | 158190-15641 3B 58 1EQ9
198129-68420 63 3 1604 | 198173-08250 23 5 1008 | 198173-46600 81 8 1HO8 | 198190-3B420 72 26 1614
198129-48550 B3 16 1H10 |_198173-08260 23 6 1008 | 198173-46640 81 9 1HOB | 198190-51580 85 16 1413
1987125-49100 63 4 TG04 | 198173-08280 23 10 D08 | 19B8173-46660 81 10 THO8 | 198192-34700 70 1 1612
198129-49150 62 18 1603 | 198173-11100 24 1 1010 | 198173-46680 81 11 1H08 | 198192-34800 70 6 1612
198129-61100 90 18 1103 | 198173-13310 29 6 1015 | 19B1?73-46700 81 13 1HO8 | 198192-34910 70 3 1612
T98T29-67430 90 29 Ti03 | 198173-13320 29 T Tb15 | 198173-46820 81 16 THOE | B 1612
198129-616450 90 32 1103 | 198173-13330 29 3 115 | 198173-46860 81 17 THC8 | 198196-24100 45 25 1F01
198129-61460 90 35 1103 | 198173-13350 29 8 1D15 | 198173-46940 81 22 1HC8 | 198196-29810 62 30 1603
$98729-61470 22 4 To07 | 198173-14610 35 1 TEG5 | 198173-51110 85 7 TH13 | 198196-32610 65 20 1607
198129-61490 91 3 1105 | 198173-14640 35 6 1EG5 | 198173-51120 85 2 TH13 | 198196-32620 65 21 1607
198129-61520 91 5 1105 | 198173-15010 39 1 1E10 | 198173-51150 85 3 1H13 | 198196-34700 70 11 1612
198129-61750 90 &1 TI03 | 198173-15310 39 2 TE10 | 198173-52150 B¢ ) THTS | 198196-34800 70 16 1612
198129-61830 90 43 1103 | 198173-16060 58 1 1F14 | 198173-56100 89 1 1101 | 198196-34910 70 13 1612
198129-62500 93 1 1107 | _198173-16070 58 7 1F14 | 198173-56110 89 3 1101 _ | 18 1612
158129-62950 93 3 Ti07 | i98173-16210 58 2 114 | 198173-56230 89 10 1101 | 198220-26790 57 3 TF13
198129-62970 92 20 1106 | 198173-16250 58 8 1F14 | 198173-56250 89 12 1101 | 198220-45350 80 2 1K07
198129-62980 92 21 1106 | _198173-16310 58 9 1F14 | 198173-57100 86 9 1H14 | 198220-45370 80 3 1HO?
T98129-62950 52 22 Ti06 | 198173-24300 46 3 1702 | 198173-61060 90 17 1103 | 198220-46210 &1 19 TGOT
198129-63520 92 24 1106 | 198173-25140 51 4 1707 | 198173-61200 90 19 1103 | 198220-46400 80 4 1HO?
198129-63680 92 29 1106 | 198173-25720 49 5 1FQ5 | 198173-61260 90 20 1103 | 198220-46500 81 5 1HO8
i989133-22510 4% g Te1é | 198173-25740 49 7 TF05 | 198173-61300 90 21 7103 7| 198220-46670 79 4 THO6
72 s 1614 | 198173-26900 100 1 1115 | 198173-¢1320 90 22 1103 | 198220-48140 83 4 1410
14 1614 | _198173-27100 61 2 1601 | 198173-61500 91 4 1105 | 198220-51216 85 9 1H13
T98733-22530 44 5 Te1é | 198173-27120 61 3 1601 | 198173-61600 91 11 1105 | 198220-51410 B85 13 THTS
7210 1614 | 198173-27310 &1 14 1601 | 198173-62600 93 2 1107 | 198220-52180 87 20 1H15
15 1614 | 198173-27320 61 11 1601 | 198173-62900  92. 19 1106 | 198220-53170 89 2 1101
T98133-25850 57 2 113 | 198173-27330 61 17 1601 | 198173-62920 94 1 TI08 | 198220-56130 89 5 1101
198133-46890 81 18 THO8 | 198173-27410 61 23 1601 | 198173-62960 93 4 1107 | 198220-56140 89 6 1101
198136-27950 61 27 1601 | 198173-27600 54 7 1F10 | 198173-63600 92 27 1106 | 198220-56150 89 7 1101
T58163-65940 95 29 1109 | 198173-27800 61 22 T601 | 198173-65110 95 2 1109 | 198220-56160 &9 g 1101
198165-53140 88 1 iH16 | 198173-27900 61 24 1601 | 198173-65120 95 3 1109 | 198220-56230 89 11 1101
196165-53510 88 2 1416 | 198173-27940_ 61 26 1601 | 198173-65220 95 25 1109 | 198220-61340 90 23 1103
198165-53520 68 % TH16 | 198173-28130 57 7 TF13 [ 398173-65260 95 26 1109 | 198220-6%1351" 22 3 1607
198165-53530 88 3 1H16 | 198173-28210 57 12 1F13 | 198173-65440 95 6 1109 | 198220-61800 22 5 1007
5 1H16 | 198173-28250 57 14 1F13 | 198173-65570 95 11 1109 | 61 63 1602
198165-65580 95 24 1109 | 198173-28350 54 5 TF10 [ 798173-65580 95 27 1109 "t 198220-62010 90 51 T103
198165-65590 95 14 1109 | 198173-28410 57 16 1F13 | 198173-65660 95 17 1109 |} 198220-63850 91 15 1105
198172-26150 50 3 1,06 | 198173-28420_ 57 17 1F13 | 198173-65680 95 5 1109 | 198220-65470 95 7 1109



{MF NO.NPC-3680) | 1L07 | *%% PARTS INDEX ### 99.04.01 P. 7
t——————— +

PART NC. GRP. REF. Loc H PART NO. GRP. REF. LOC. | PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC.
| NO. NO. NO. | NO. NO. NO. | NO. NO, NO, | NO. NO. NO.
198220-71100-1 96 2 1111 | 198291-21430 41 4 1E13 | 22137-060000 81 30 1HO8 1 22217-060000 g6 7 1TI11
198220-71410 96 1 1111 | 198291-77870 85 29 1813 | 22137-080000 13 89 101t 222t7-080000 29 5 1015
o7 1 1112 | 198311-13160 27 10 1013 | 19 12 1004 | 46 11 1F02
98 1 1113 | 198311-136A1 34 2 T1EDS4 | 61 24 1601 | 57 19 1F13
1982z20-72200 @7 3 1112 | 198311-14470 34 30 1ECSG | 35 1601 | 71 8 1613
198220=-75430 100 -] 1115 | 198311-14480 34 32 1EQ4 | a2 22 THO9 | 18 1613
198221-13410 29 4 1915 | 198311-15350 38 67 1EQ? | a9 12 1101 | 22217-100000 38 29 1€E08
198221-65740 95 18 1109 | 198311=-15460 33 68 1EQS? | 920 52 1103 | 41 12 1E13
198223-46250 81 3 1HOS8 | 61 4 1601 | 53 1103 i 57 20 1F43
198223-46280 81 3 THO8 | 198311-16550 58 16 tF14 | 22137-100000 [ 12 116 | 65 10 1607
198223-52400 87 7 1H15 ] 198327-46810 81 15 108 |- 54 21 1F10 | 22217-120000 7 16 1809
198223-57100 86 10 TH14 [ 198327-51530 86 2 1H14 | 23 1F10 | 59 1 1F15
198223-57200 87 8 TH1S | 198330-26190 50 5 1F06 | 26 1F10 | 65 Z28 1607
198223-65370 95 16 1109 | 198330-26260 SO 8 1F0é6 | 56 & 1F12 | 74 15 1HOY
198230-51510 86 1 1H14 | 198330-26330 52 3 1F08 | 57 18 1F13 | 101 5 1301
198230-61960 20 48 1103 | 198330-48410 62 15 1603 | 58 22 1F14 | [} 1401
198240-125%0 26 6 1012 | a3 14 TH10 | 23 1F14 t 22217-140000 99 11 1114
12 1012 ] 198331-14110 33 5 103 | 61 16 1601 [ 22217-160000 76 14 1HO3
198240-18120 26 2 1012 ] 19B331-1421Q 34 4 1E04 | 72 30 1614 | 22217-220000 38 30 1ECS
198240-18130 26 8 1012 | 198331-14230 34 6 1E04 | 31 1614 | 22242-000100 61 38 1601
198240-61970 90 49 1103 [ 198331-14240 34 8 1EQ4 | 81 31 THO 8 | 22242-000140 55 9 1F11
198240-74641 99 5 1114 | 198331-14300 34 12 1EQ4 | a2z 23 1HO% | 22242-000170 34 37 1EQ4
198241-28330 20 12 1103 | 198331-14330 34 7 1EQ4 | 22137-120000 19 7 1004 | 22242-000200 48 4 1FQ4
19824546680 81 12 1HOE | 198331-14540 34 33 1EQ04 1 38 44 tE08 | 51 7 1F07
198245-51210 85 10 1H13 | 198331~-14550 34 35 1ED4 | 61 7 601 | 59 H 1F15
11 1H13 | 198331-15380 39 4 1E1Q | 90 54 1103 { 22242-000220 27 12 1013
198255~62000 92 12 1166 | 198331-15700 39 5 1E30 } 22137-140000 3¢ 11 1E1Q | 38 59 1E09
198290-26860 45 14 1F01 | 198331-15740 39 6 1E1Q | 22137-180000 &1 37 1601 | 81 32 1H08
198290-32710 65 7 1607 )} 198331-22520 57 35 1F13 | 22137-270000 38 45 1ED8 | 22242-000240 50 12 1FQ6
198290-32750 65 8 1607 | 198331-28520 58 21 1F14 | 22137-300000 38 L6 1E08 | 22242-000250 42 12 1E14
198290-37510 T2 19 1614 | 198360-47320 82 6 1HO% | 22157-060000 92 32 1106 | 49 18 1F0S
198290-37550 72 20 1614 | 198360-47330 82 7 1HO% | 22157-080000 20 12 1005 | 50 13 1F06
198290-37750 e é 1614 | 1983480-47420 382 12 1H09 | 39 19 1100 71 9 1613
198290~42281 Th 6 THO1 | 198360-52160 &7 F 1415 | 91 16 1105 | 19 1613
198290~42290 82 1 1HO9 | 198360-74670 99 é 1114 | 92 34 1106 | 22242-000280 38 47 1EQE
198290-44420 76 10 1H03 | 198361-55820 89 13 1101 | 22157-100000 - 61 b4 1602 | 49 19 1F05
1982%90-48360 84 & 1H11 | 198421-36380 71 1 1613 | 72 32 1G4 | 51 8 1707
198290-56600 20 3 ip0s | 12 1613 | 22157~-160000 56 5 1F12 | 22242-0002%0 52 & 1708
198291-12310 26 1 112 | 198421-45440 77 15 1HO4 | 22190-060003 13 61 tC01 | 22242-000300 34 38 1E04
198291-13210 25 1 1011 | 198421-65030 95 1 1109 | 22190-080000 72 33 1G14 | 38 43 1EQ8
198291-13220 25 5 1011 | 198448-48550 81 24 1408 | 90 55 1104 | 49 20 1FDS
198291-13240 25 3 1011 | 198448-48660 81 25 1HO8 | 22190-080002 2 14 1804 | 22242-000320 57 21 1F13
198291-13260 25 10 1011 | 198448=-52290 87 21 TH1S | 15 1804 | 22242-000340 33 14 1EQ3
198291-13270 25 11 1011 | 198451-78680 B89 16 1101 | 10 35 1B12 H 49 21 1F05
198291-13450 31 1 1e01 | 198460-46740 81 14 1HC8 | 37 1812 | 22242-000450 68 7 1610
198291-13491 31 3 1E01 1 198461-37580 61 33 1681 } 22190-100000 &b 10 1F02 | 22252=-000170 42 13 1814
198291-15110 38 2 1EQB [ 198461-52950 87 13 1TH15 | 22190-10G0Q2 13 62 1¢01 | 50 14 1F06
1982%1-15140 38 14 1EQ8 | 14 1H1S | 221%90-120002 3 15 1B0O5 | 22252-000300 3% 3 1E10
198291-16140 38 35 1E08 | 198511-14450 34 28 1E04 | 13 63 1C07 | 22252-000320 [ 16 1B11
37 1EQ08 | 22117-040000 13 60 1C01 15 4 1C04& | 32 1B11
65 1EQ09 ] 22117-060000 54 8 1F10 | 22190-160002 12 g5 1815 | 73 12 1616
198291-16150 38 38 1EC8 | 22117-080000 79 5 THO6 | 22217-050000 12 86 1B15 | 26 1616
66 1E09 | 22117-100000 82 20 tHO9 | 22217-060000 12 87 1B15 | 22252-000550 34 39 1E04
198291-21410 41 k] 1E13 | 22117-200000 82 21 THD? | 28 28 1€08 | 22252=-000620 23 12 1008




(MF NO.NPC-3680) 1L08 | *%%* PARTS INDEX *%xx 99.04.01 P. 8
—————— +

PART NO. GRP. REF. Loc |  PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LoC |  PART NO. GRP. REF. Loc.
NO. NO. NO. | NO.  NO. NO. | NO. NO. NO. | NO. NO. NO.
22252-000620 34 %0 TEO4 | 22372-040000 13 65 TCOT | 23474-120016 83 33 TH10 | 24104-062054 51 12 1F07
22252-000680 31 & 1E01 | 22372-080G000 61 67 1602 | 23414-140018 7é 16 1HO01 | 24104=062064 32 18 1E02
34 41 1E04 | 90 56 1104 | 23414-160021 83 34 1H10 | 21 1EQ2
22252-000850 65 Z4 16G7 | 57 TI04 | 23414-18002% 75 3 THOZ | 33 TED?
22262-000520 32 23 1EC2 | 22372-160000 97 g8 1112 | 23414=190000 81 38 1HO8 | 36 1£02
22272-000070 82 24 1HQ9 | 98 4 1113 | 23414-200026 75 4 1HO0Z | 41 1E02
22272-000080 &1 39 7601 | 22417-160180 13 g0 10T | 78 10 THOS | 24104-063054 23 13 1008
22272-000100 38 49 1e08 ! 19 13 1004 | 81 39 1HO8 | 24105-060064 7 22 1809
61 3 1601 4 81 33 1HO8 | ,23491-100002 34 43 TEQ4 | 24121-063044 49 22 1F05
22272-000120 61 60 1602 | 22417-200200 82 26 THOS | 23491-140002 31 g TEQOT | 24161-253G17 50 18 1FC6
22272-000150 56 6 1F12 | 22417-200300 19 14 1004 | 32 25 1E02 | 24164-000182 S0 19 1F06
61 40 1601 | 38 62 1E09 | 45 21 1701 | 24190-080001 55 10 1F11
22272-0001%0 72 3% 1614 | [ i3 TETE | 85 12 1607 | 57 25 1713
22287-120000 13 b4 €01 | 54 25 1F10 | 23780-070140 21 4 1006 | 24190-100001 53 9 1F09
22292-000300 34 42 1E04 | 56 7 1F12 | 23780-070400 11 62 1B13 | 241%0-160001 71 10 1613
22292-000320 51 ] TF07 | 58 24 i 18 B 1003 | 20 1613
22312-080140 31 7 1E01 | 25 1Fi4 | 23780-070450 21 5 1006 | 24311-000050 77 20 1H04
45 18 1F01 | 61 41 1601 | '23871-010000 1 11 1803 | 24311-000080 38 31 1E08
22312-080200 45 19 TF0T | 61 1602 | 74 3 THO1 | 24311-00070C 57 28 1F13
44 12 1F02 | 68 1602 | 9 1HD1 ] 77 21 1HO4
13 1F02 | 72 35 1614 75 5 1HDZ2 | 24311-000120 4 50 1BQ6
57 22 TF13 | 36 1614 | 77 3 1HO4 | 3% 45 1E04
22312-080280 46 14 102 | 81 34 iHO8 | 23871-020000 74 4 1HO1 | 46 15 1F02
22312-100180 38 S0 1E08 | 2241?-250200 82 27 1HO9 | 75 10 1H0Z | 77 22 1HO&
45 20 TEQ1 | 22417-300250 26 7 iD12 | 23871-0300C0 T1 12 1813 | 23 THOG
65 11 1607 | 13 ip12 | 23887-100002 13 66 1c01 | 78 11 THOS
22351-030025 34 21 1E04 | 40 7 1E11 | 23887-1204002 3 13 1805 | 79 7 1HG6
22351-035040 &3 8 TE1S | 22417-300350 39 12 TE10 | 23887-180002 75 6 THO0Z | 80 8 THO7
22351-040012 6 9 1808 | 22417-400250 9% 13 1114 | 23887-200002 75 7 1HO2 | 24311-000140 62 20 1603
79 6 1HO6 | 22451-060000 13 96 101 | 23980-730110 219 3 1006 | 77 24 THO4
223551-040022 97 7 Ti12 | 22486-060160 81 35 1HO8 | 23980-730300 90 58 1104 | 24311-000150 57 27 1F13
11 1112 | 22487-080160 67 58 1602 59 1104 | 24311-000160 2 16 1804
22351-040024 26 3 1111 | 22487-080350 82 28 1H0%® | 23980-730540 21 7 1006 | 10 25 1812
22351-040030 28 8 1014 | 22487-080600 38 63 TE0Y | 24101-060054 ) 15 1706 | 20 5 1005
22351-040040 64 9 1606 | 22487-101000 &1 3% 1HOB | 24101-060064 34 44 1E04 | 31 9 1601
22351-050010 12 88 1B15 | 22512-070140 7 8 1809 | 48 5 1F04 | 32 26 1E02
22351-050025 58 11 TF14 | 8 [ 1810 | 24101-060074 &4 10 1606 | 45 22 1FQ1
22351-050032 82 25 1HO9 | 8 1810 ] 24101-060084 28 9 1014 | 53 10 1FQ9
22351-050040 66 6 1608 | 22512-070400 38 51 1EQ08 | 24101-060094 33 15 1E03 | 55 11 1F11
22351-050056 76 15 THOX 7| 72 37 1G14 | 24101-060104 33 16 1E03 | 58 EL) 1Fi4
22351-060012 4 21 1806 | 22522-030130 82 29 1HO9 | 24101-062044 50 16 1F06 | 62 21 1603
22351-060016 42 7 1E14 | 23000-035000 81 37 1408 | 51 10 1FO07 | 22 1603
I 16 1H03 | 23000-070000 s 15 1807 ] 57 24 1F13 | 65 13 7607
22351-060025 57 23 1F13 | 18 23 1083 | 24101-062054 51 11 1F07 | 82 30 1HOO
22351-060028 &0 7 1H07 | 23000-080000 35 5 1EQ5  §{ 24101-062064 52 5 1F08 | 24311-000180 31 10 1EC01
223351-060032 54 19 1F10 | 23010-016000 63 & 1604 | 24101-062074 64 11 1606 | 34 46 1EQ04
22351-060040 43 9 1E15 | 83 32 1K10 | 67 & 1609 | 62 23 1603
22351-080018 &1 13 1613 | 23010-018000 63 7 1604 | 24101-062084 68 8 1610 | 80 [ 1HO7?
42 3 TE14 | 23010-027000 62 1% 1603 | 24101-062094 68 g 1610 | 83 23 1Hi0
22351-08C0020 25 17 1011 | 23010-055000 S 16 1807 | 24101-063034 12 89 1B15 | 24311-000200 34 47 1EC4
32 24 1E0Z | 23065-070130_ 11 25 1813 | 57 32 1F13 | 66 9 1608
22351-080032 66 7 1608 | 23065-160650 21 3 1006 | 24101-063044 52 6 1F08 | 83 35 TH10
22351-080040 66 8 1608 | 23414-1Q0000 10 36 1B12 | 24101-063054 50 17 1F06 | 36 1H10
22360-200000 99 12 1114 | 23414-120000 14 53 1C03 | 24104-060000 61 L2 1601 | 37 1H10




(MF NO.NPC-3680) | 1L09 | xx%x PARTS INDEX #ax 99.04.01 P. 9
tmm———— +

PART NO. GRP. REF. LOC |  PART NOC. GRP. REF, LOC. | PART NO. GRP. REF. Loc | PART NO. GRP, REF. Locg,

NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.

24311-000260 83 38 TH10 | 24761-010000 Z5 E 113 | 26013-120252 100 10 TI15 [ 261086-080742 A 52 1B06

24311-000300 62 24 1603 | 19 1011 | 26013-120302 Z4 4 1010 | 6 10 1808

24311-000320 2 17 1804 | 38 52 1EQ8 | 74 20 1HO1 | 7 23 1809

24311-000600 76 3 THO3 | [y E:S 1ETE | 99 15 1174 | 26106-080162 2 19 1804

24311-000900 25 18 1011 | &1 29 1601 | 26013-120402 74 21 1HO1 ) 20 1804

24311-240100 15 11 1004 | 56 1602 | 26013-120502 74 22 1H01 | 4 48 1806

24315-000070 77 25 TAGEZ | 72 i8 1614 | 26013-120702 59 A TF15 | 11 56 16713

24315-000110 74 17 THOT | 97 9 1112 | 26013-140352 100 9 1115 | 18 24 1003

75 8 THOZ2 | 24761-020000 38 53 1EQ08 | 26013-140402 25 12 111 | 19 15 1004

77 ) TRO4 | 41 14 1€13 | 26014-060252 11 32 1613 | 17 1004

79 8 1K06 | 61 s9 1602 | 26016-080352 9 18 1B11 | 20 13 1005

24321-000300 46 16 1F02 | 24761-060000 26 5 1012 | 34 tB11 | 14 1005

24321-000500 31 11 Te01 | 11 1012 ] 73 14 1616 | 23 15 1508

76 17 1HO3 | 40 6 1E11 | 28 1616 1§ 20 1008

24321-000600 38 32 1E08 | 54 10 1F10 | 26022-050102 12 91 1815 | 42 4 1E14

24321-000750 32 27 1602 | 25132-003800 11 17 1813 T 26022-060162 12 92 TB15 | 44 14 1ET6

24321-001400 33 17 1E03 | 26013-080122 82 31 1HO9 | 26076-120302 65 27 1607 | 54 24 1F1D

24325-000650 74 18 1HO1 | 26013-080162 34 49 1ED4 | 26076-120352 101 7 1401 | 61 L 1601

243541-000160 12 90 1815 | 82 32 THO9 | 8 1J01T | 45 160t

24341-000180 27 7 1913 | 26013-080202 41 15 1E13 | 26106-060102 11 27 1B13 | 46 1601

24341-000240 2 27 1804 | 46 17 1F02 | 13 68 1¢01 | 66 1602

24341-00028C 13 67 1¢01T | 49 23 TFOS | 69 1C01T | 62 25 1G03

24341-000300 38 i3 1E08 | 53 11 1FQ9 | 70 1c01 | 26 1603

24341-000500 4 L4 1806 55 12 1F11 | 26106-060122 11 55 1B13 | 27 1603

24341-000530 38 9 1ECE | 57 29 TF13 | 18 1 1003 | 28 16G3

24341-000550 47 4 1F03 | 58 27 1F14 | 23 14 1p08 | 83 43 TH1O

24341-000560 38 10 1ECS | 60 3 1F16 | 55 22 1813 | 44 1H10

33 1ECE | 82 33 THOY ] 90 472 1163 | 45 TH1D

59 3 1F15 | 26013-080252 4b 18 1F02 61 1104 1 85 24 1H13

24356-010150 5S4 20 1F10 | 47 5 1FQ3 ] 26106-060142 13 71 1C01 ¢ 25 1H13

24421-153207 9 17 1811 | 664 17 1606 | 26106-060162 2 28 1804 | 26 1R13

33 1811 | 75 9 1HO2 | 42 14 1E14 | 30 TH13

73 13 1616 | 26013-080302 43 16 113 | 81 40 1HO8 | 31 1H13

Z7 1618 | 45 23 TF0T 85 23 K13 | 87 24 TH15

24421-203508 57 28 1F13 | 46 19 1F02 | 87 17 1H15 | 90 5 1103

24421-304508 34 48 1EQ04 | 26013-080352 74 19 1HDT | 26106-060202 11 31 1813 | &4 1104

24421-305208 31 12 1EQ1T | 26013-080402 57 33 TFI3 13 72 1c01 &5 1104

24423-254208 46 4 1F02 | 26013-080502 41 17 TE13 | 83 39 1H10 | 91 17 1105

24550-012150 38 &9 1E09 | 26013-080652 41 18 1E13 | 40 1H10 | 92 4 1106

24550-012z00 61 5 1601 | 26013-100202 82 34 THOS ] 87 23 TH1S | 28 1106

24550-014206 58 12 1F14 | 26013-100252 31 13 101 | 26106-060402 83 41 1H10 | 35 1104

24550-015120 61 55 1602 | 34 50 1EQ4 | 42 1H10 | 94 2 1108

24550-015200 54 3 1F10 | 26013-1003%02 32 Z28 102 90 62 1104 | 26106-080202 4 45 1806

24550-018150 61 23 1601 | 33 18 1E03 | 26106-080122 2 18 1804 1 10 26 1812

23 1601 | 34 51 104 | 3 14 1805 | 58 17 1F14

- 30 1601 | 65 14 1607 | K] A 1B13 | 81 41 1HO8

73 g 1616 | 26013-100352 &5 15 1607 | 18 20 1003 | 83 46 1410

11 1616 | 26013=-100402 65 16 1607 | 38 54 1E08 | 85 27 1H13

22 1616 | 26013-100452 65 17 1607 | L5 24 1F0T | [X] 20 1101

24 1616 | 26013-100502 32 29 1E02 | 61 43 1601 | 91 18 1105

24550~-030150 _ 54 3 1F10 | 65 18 1607 | 86 11 TH14 | 92 31 1106

24550-108150 56 9 1Fi2 | 26013=-120202 9C &0 1106 | 30 63 1104 | 26106-080252 A 3% 1806

24761-010000 23 1% 1008 | 26013-120252 76 18 1HO3Z | 93 6 1107 | 5 4 1BO7

: 25 4 101 100 8 13115 | 25106-080142 b 47 1806 1 11 38 1813




{(MF NO.NPC-3580) 1L10 | *%x PARTS INDEX wwx 99.04.01 P. 10
o ——— +
PART NO. GRP. REF. Loc | PART NO. GRP. REF. toc., | PART NO. GRP. REF. Loc |  PART NO. GRP. REF. Loc.
NO. NO. NO. | NG, NO. NO. | NO. NO. NO- | NO. NO. NO.
26106-080252 84 5 TH1T | 26216080402 9 38 1811 [ 272541-400000 4 9 1806 |
90 13 1103 | 26216-120352 45 5 1F01 | 27260-200000 45 7 1F01 |
26106-080352 5 7 1807 | 27 1F01 | 29 1F01 |
10 19 1812 | 26226-~D80182 4 33 1B06 [ 27260-470001 23 18 1008 |
11 15 1813 | 26226-080252 45 6 1F0Y | 27260-550000 41 8 113 |
26106-080402 6 3 1808 | 28 1F01 [ 27310-070000 4 14 1806 |
11 1808 | 26226-080352 57 34 TF13 [ 28110-080700 102 4 1402 |
26106-080452 2 21 1804 | 26346-080002 61 48 1601 | 28110-120140 102 5 1402
7 14 1809 1 86 7 1H14 | 2811C0-170190 102 6 1302 |
26106-080502 3 16 1B05 | 26356-120002 38 57 1e09 | 28110-220240 102 7 oz |
4 35 1806 | 26366-060002 4 36 1BO6 } 28160-170190 102 8 1902 |
61 47 1601 | 26366-080002 2 24 1B04 { 28170-001500 102 g 1902 |
81 42 1HOB | ) 8 1B08 | 28912-260925 10¢ 10 1402 |
26106-080552 2 22 1604 | 13 1B08 .| 29420-050000 35 4 1H13 |
11 16 iB13 | 9 2 1811 Y} 29420-150000 85 6 1H13
20 15 1005 | 13 91 1C01 | 29420-200000 85 5 THT3 ]
26106-080602 21 8 1006 | 26366-100002 17 34 1¢06 | 719810-91650 3 5 1805 |
81 43 1HO8 | 26450-060252 10 15 1B12 | 719810-116640 4 29 1806 |
26106-080802 9 35 1811 1 26450-080202 77 29 1404 | 719810-23100 8 35 1810 |
26106-080952 ? 36 1811 | 26476-080162 62 29 1603 | 719810-53100 14 i 1C03
26106-081052 6 & 1B08 | 26557-050122 20 ] 1605 | 719813-01560 1 2 1803 |
26106-100162 56 10 TF12 | 26557-060062 96 9 1111 | 719822-01560 1 1 1803 |
26106-100202 61 65 1602 | 26557-060122 63 8 1604 | 719853-51370 12 2 1815
72 38 1614 | 26687-120002 13 88 1C01 | 719854-51370 12 1 1B15 |
81 &b THO8 | 26716-060002 12 94 1816 | 729500-53200 14 2 1¢03 |
84 6 1H11 | 42 15 114 | 758810-85100 59 6 1F15 |
90 10 1103 | 26716-080002 19 16 1004 | 794130-71410 99 1 1114 |
93 7 1107 | b 10 1E16 | 794150-21700 42 2 1E14 |
26106-100252 23 16 1008 | 46 20 1§02 | 794361-14701 36 1 1EQ6 |
25 13 1b11 | 57 30 1F13 | 794361-14801 36 5 1E06 |
38 55 109 | 61 16 1601 | 794440-82100 102 1 1402 |
9z 33 1106 |} 20 1607 | 794447-13570 30 12 116 |
26106-100352 41 19 1E13 | 82 36 1HO0? | 798290-37000 72 2 1614 |
26106-100502 25 20 D11 | 26716-100002 41 23 1E13 ]
26106-100552 47 20 1E13 | 54 17 110 |
26106-100802 38 S56 TE0Y 1 57 31 1F13 |
26106-101052 41 21 TE13 | 58 6 TF14 |
26106-120202 23 17 1008 | 72 7 1614 | |
26108-100302 31 14 1TED1 | 79 k4 1HO6 |
26116-050302 12 93 1B16 | 8¢ 37 iHOS |
26116-060162 77 27 1HO4 | 26716-120002 7 17 1809 |
26116-080162 41 22 1E13 | 59 5 1F15 |
&4 12 1606 | 74 23 THCT |
26116~080504 82 35 1HO$ | 26716-140002 99 14 1114 | |
26116~-080754 44 2 1816 | 26716-160002 39 g 1E10 |
26116-100202 16 1 1¢05 | 26736-160002 76 19 THO3 | |
26116~100552 65 19 1607 | 26756-060002 13 73 1¢c01 | |
26116-120802 72 39 1614 | 77 28 1HO4 | |
26206-100202 3 z 1805 | 26756-200002 97 10 1112 [
26216-060302 4 8 1806 | 26776-120002 13 74 1¢01 | ]
26216-080202 9 37 1B11 1 87 18 1H15 |
45 4 TFO1 | 272371-500000 1 12 1803
26 1F01 | 27241-120000 1 13 1BO3
26216-080402 -] 5 1B08 | 27241-300000 1 14 1B03 ) |

TOTALCITEM= 1,590)(REF.= 2,085)



YANMAR ABRICULTURAL EQUIPMENT CO . ALTD.
1-32, Chayamachi, Kita-ku, 0SAKA 530-8321, JAPAN
Tel:06-6376-6348

19994 4 B H47(NPC-3680P110}Y ODA(50-123P)MEISEI





